Club Car

®

1998

ILLUSTRATED
PARTS LIST

CARRYALL I, CARRYALL II,
CARRYALL TURF I, CARRYALL Il PLUS,
AND CARRYALL VI VEHICLES

MANUAL NUMBER 101968302
EDITION CODE 1197C0508B






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1998 Carryall® vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag (or flags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all Carryall vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the
illustration), part descriptions, and quantity of parts used. Some item numbers have more than one part
number because several models and/or configurations of a component are represented together on one
spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to /level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that

particular spread.
Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1997, CLUB CAR, INC.
All rights reserved.
This manual effective August 18, 1997







CONTENTS

MAINTENANCE AND SERVICE TOOLS SECTION n
MAINTENANCE AND SERVICE TOOLS .....vuiureimriimeemieemseessessssesesesessesessssssssssssssesssesssssssesssssssssnees 1-3-1-5
BODY AND TRIM SECTION
FRONT BODY ..oociitiiuaeiaeeeeessessssesss e sss s 2-3
SEATS AND SUPPORT STRUCTURE—CARRYALL |, I, TURF I AND [l PLUS .....covvviiiieirniceiesceiieneienees 2-5
SEATS AND SUPPORT STRUCTURE—CARRYALL VI ......cccoiriiiriiiiriiiiineiiessiiene s 2-7
TILT BED, HINGE, AND LATCH—CARRYALL | .....iiiiuiiiimmriiiniieceseses i 2-9
HINGE PLATE—CARRYALL I, II, TURF Il AND Il PLUS; PROP ROD—CARRYALL I, TURF Il AND II PLUS ... 2-11
TILT BED AND LATCH—CARRYALL Il, TURF I AND [I PLUS .....iiiiimiiiciiciieceieseieeiicesesessiessssessseseeeseeens 2-13
CARGO BOX—CARRYALL TURF Il.....couieuiiiuiiiceecesseess et 2-15
ACCESS DOOR AND SIDE DOORS—CARRYALL VI .....cccouuuiiumiiimieinniisieseeesesesesssssssessesessssessssessseseeesesons 2-17
FLAT BED ASSEMBLY—CARRYALL VI ... 2-19
FLAT BED TRIM—CARRYALL VI ...t 2-21
REAR COVER—CARRYALL I, I, TURF I AND [I PLUS ......ovouriiniiciiceieseecese oo 2-23
REAR COVER—CARRYALL VI ...ttt 2-25
WHEELS AND TIRES SECTION
WHEELS AND TIRES .....cotuitumitaaiiseesieesseesses e ssse s 3-3
SAFETY DECALS SECTION
SAFETY DECALS—CARRYALL I, Il, TURF Il AND Il PLUS ......ccooviiiriiineiiineieceeisssieeseseseseesesesen 4-3-4-5
SAFETY DECALS—CARRYALL VI ..ottt 4-7-4-9
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION
REAR BRAKE ASSEMBLY, SELF-ADJUSTING—CARRYALL | ......ccc.oiiiiiiriiiiniiineiineiessseisssesie s 5-3
REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED—CARRYALL II, TURF II, Il PLUS, AND VI ......c..ccocvvunnnes 5-5
BRAKE PEDAL AND CABLE ASSEMBLY—VEHICLE WITH 2-WHEEL BRAKING ..........cccccoovummimiiininnnenanne. 5-7
BRAKE PEDAL AND CABLE ASSEMBLY—VEHICLE WITH 4-WHEEL BRAKING ..........cccocooruimruiimiinirneenanne. 5-9
FRONT BRAKE ASSEMBLY—VEHICLE WITH 4-WHEEL BRAKING .........ocvuiriiimieieesiieseeeseeeceseseeseeenenae. 5-11
ACCELERATOR PEDAL ASSEMBLY—ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES ................... 5-13
ACCELERATOR PEDAL ASSEMBLY—ELECTRIC CARRYALL I AND VI ... 5-15
STEERING, FRONT AND REAR SUSPENSION SECTION
STEERING COLUMN ...t 6-3
STEERING GEAR ASSEMBLY ......ooviuiiiimiiiiieisseseeesicess s soss s 6-5
FRONT SUSPENSION, UPPER—VEHICLE WITH 2-WHEEL BRAKING: ........coovuiiiieiieiicnieneecesseseseenenne. 6-7
FRONT SUSPENSION, LOWER—VEHICLE WITH 2-WHEEL BRAKING ..........ccouuriiiiiriieneieseeeceeeseieneeeenae. 6-9
FRONT SUSPENSION, UPPER—VEHICLE WITH 4-WHEEL BRAKING ........cccoooiriiiimiiinniiiiniiiensiesnneienenes 6-11
FRONT SUSPENSION, LOWER—VEHICLE WITH 4-WHEEL BRAKING ........cooocuiiiiniieiniiieniiieneeeseneiesenenes 6-13
REAR SUSPENSION ... 6-15

STABILIZER BAR—ELECTRIC CARRYALL I, GASOLINE CARRYALL I, TURF II, Il PLUS AND VI.................... 6-17



CONTENTS

ELECTRICAL SYSTEM—GASOLINE VEHICLE SECTION
FORWARD AND REVERSE SHIFTER ASSEMBLY—GASOLINE VEHICLE ........ccccooiimiiinnriiniiiensinsneisenenes 7-3
WIRING—GASOLINE CARRYALL | ..ottt 7-5
WIRING—GASOLINE CARRYALL Il ... 7-7
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE—CARRYALL I, Il, AND TURF Il .....ccocoomiiinnirnnnanne. 7-9
ELECTRICAL COMPONENTS, FRONT BODY—GASOLINE CARRYALL |, Il, TURF Il AND Il PLUS................... 7-11
HEADLIGHTS AND HOUR METER—GASOLINE CARRYALL TURF Il ......oiiuiiiiriiiieieeeiiesiieseeeseeeseieseenena, 7-13
WIRING—GASOLINE CARRYALL TURF 11 ....ooouiiiiiiiiineiiiesiiiseiecesisssssssessss s 7-15
WIRING—GASOLINE CARRYALL [I PLUS ...t 7-17
WIRING—GASOLINE CARRYALL VI ... 7-19
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE—CARRYALL Il PLUS AND VI ....ccc.oovvvriiniriennanne. 7-21
ELECTRICAL COMPONENTS, FRONT BODY—GASOLINE CARRYALL VI ....cccooouiuiriirrineieceeeceiseneseenenne. 7-23
CONTROLS AND GAUGES—GASOLINE CARRYALL VI .....iuiuiimiiiieiceieeeiesessies et 7-25
ELECTRICAL COMPONENTS, REAR BODY—GASOLINE CARRYALL VI .....ccccooouriimiiinnniiiiniiieneieseneceenenes 7-27
STARTER/GENERATOR ASSEMBLY ......ooouiiiimiiimmeiiinisesessssessssssesssssssss s 7-29
STARTER/GENERATOR MOUNTING: ......couuiiuiiieiiieieeeseensieneesssesesess s ensssnesssssssssesessess s 7-31
BATTERY—GASOLINE VEHICLE ......coovviuiiumeiieiieenieceisesessess oot 7-33

ENGINE SECTION
FE 290 ENGINE—CARRYALL I AND Il ..ottt 8-3-8-13
FE 350 ENGINE —CARRYALL TURF I, Il PLUS AND VI .....ccoiiiiiimriiiniiinneiiesesiseseeesssesesesesseeenssenas 8-14 - 8-25
ENGINE MOUNTING .....oooeiieiieemieeieeeseeeseessiss s 8-27

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SYSTEM ..ottt 9-3
CARBURETOR ASSEMBLY, FE 290 ENGINE—CARRYALL I AND Il ....cccooovuuuiiininiieneiesceiesessiesesiscsseeseseeonas 9-5
CARBURETOR ASSEMBLY, FE 350 ENGINE—CARRYALL TURF I, [l PLUS AND VI ........covurviieiiicnienninees 9-7
CARBURETOR INSTALLATION ......couuiiiuiiiuciiieesieesicesseessesss s 9-9
GOVERNOR AND ACCELERATOR CABLES .........coouuiiiiiiieiieieeeeseeessiesssesssesseses s sssessssesesses oo 9-11
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—CARRYALL | .....ccovvtuiriimriiiriieeieesiieseieseeesesssesesessenae. 9-13
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—CARRYALL I, TURF [l AND I PLUS ......cc.cccoovvinnniinannnns 9-15
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—CARRYALL VI ......ccccooviuuiriimiiiiniieneneiesesieseeeseseieenenes 9-17

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE 290—CARRYALL I AND Il ..o sesessssessss s 10-3
EXHAUST SYSTEM, FE 350—CARRYALL TURF I, Il PLUS AND VI ....ccoooouiiimiiiiiiiieeiiesiiseseieseeeneseseseseenenne. 10-5

TORQUE CONVERTER SECTION

DRIVE CLUTCH ..ttt e b e st s e b e e s b e s he e st e e sb e e e b e e sae s et e e san e e reesaneenee s 11-3
DRIVEN CLUTCH ...t e s e e e s s a e s a e s r e 11-5



CONTENTS

UNITIZED TRANSAXLE—GASOLINE VEHICLE SECTION m
UNITIZED TRANSAXLE—GASOLINE VEHICLE .....cooouiiiiiniieneiisesiicssisseieeesse s 12-3-12-7
ELECTRICAL SYSTEM—ELECTRIC VEHICLE SECTION m
FORWARD AND REVERSE SWITCH—POWERDRIVE ELECTRIC VEHICLE.............ccooovuiniriiereiienieessneienenes 13-3
MULTI-STEP POTENTIOMETER—CARRYALL | POWERDRIVE ELECTRIC VEHICLE ........ccccocoovviiriiiniincnanne. 13-5
WIRING—CARRYALL | POWERDRIVE ELECTRIC VEHICLE .......cooouiiiiriiceiceiieeiiceeieesisessisesseseseeeseeeneeens 13-7
ELECTRICAL COMPONENTS, FRONT BODY—CARRYALL | AND || POWERDRIVE VEHICLES ..................... 13-9
BATTERIES, CHARGER RECEPTACLE—CARRYALL | POWERDRIVE ELECTRIC VEHICLE ........c.ccocvvniuenee. 13-11
COMPUTER, CONTROLLER, AND SOLENOID—CARRYALL | POWERDRIVE VEHICLE .........ccccoooonmmiininnnanns 13-13
CONTINUOUSLY VARIABLE POTENTIOMETER—CARRYALL Il AND VI POWERDRIVE VEHICLES ............... 13-15
WIRING—CARRYALL Il POWERDRIVE ELECTRIC VEHICLE ........coooiiiriieiceeiceieeieesesessesesseseneeeneeeneeens 13-17
COMPUTER, CONTROLLER, AND SOLENOID—CARRYALL | POWERDRIVE VEHICLE .........ccccococvuniuis 13-19
BATTERIES, CHARGER RECEPTACLE—CARRYALL Il POWERDRIVE ELECTRIC VEHICLE ........c.ccccoonnuuenee. 13-21
WIRING—CARRYALL VI POWERDRIVE ELECTRIC VEHICLE .......cooiiiiiiiiiieiceicnissesiesesisesseeseseseseseeons 13-23
ELECTRICAL COMPONENTS, FRONT BODY—CARRYALL VI POWERDRIVE ELECTRIC VEHICLE .............. 13-25
CONTROLS AND GAUGES—CARRYALL VI POWERDRIVE ELECTRIC VEHICLE .......ccccoooniiiiniiincniienenonas 13-27
ELECTRICAL COMPONENTS, CENTER BODY—CARRYALL VI POWERDRIVE VEHICLE ................. 13-29 - 13-31
ELECTRICAL COMPONENTS, REAR BODY—CARRYALL VI POWERDRIVE ELECTRIC VEHICLE ................. 13-33
BATTERY CHARGER SECTION m
POWERDRIVE BATTERY CHARGER, DOMESTIC—CARRYALL | AND Il ....cccooovuumriiimiiinenieieneiieneiessneieenenes 14-3
POWERDRIVE BATTERY CHARGER, EXPORT—CARRYALL I AND Il ... 14-5
POWERDRIVE BATTERY CHARGER, EUROPEAN—CARRYALL | AND Il .....ccoovvimriiniiniinneisneeeceeseneeceenne. 14-7
ON-BOARD POWERDRIVE BATTERY CHARGER, DOMESTIC—CARRYALL VI .....cccc.ooiuiriirnineninccriecienees 14-9
ON-BOARD POWERDRIVE BATTERY CHARGER, EXPORT—CARRYALL VI .....cooviiiirireicniiieiisenrieneienees 14-11
ELECTRIC MOTOR SECTION

MOTOR—POWERDRIVE ELECTRIC VEHICLE .......cccoiiiii s 15-3

TRANSAXLE—ELECTRIC VEHICLE SECTION

TRANSAXLE, TYPE G—POWERDRIVE ELECTRIC VEHICLE ........cccoiiiii e 16-3
TRANSAXLE, TYPE K—POWERDRIVE ELECTRIC VEHICLE .......ccciiiiiii e 16-5



Page 1-6



MAINTENANCE AND
SERVICE TOOLS




- — ©
=D =0 <0




MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1018710-01 | ACCELERATOR PEDAL ADJUSTMENT TOOL. w...oovooooooeeeeeeseoeooeeeeoe oo 1 1
> | 1016985 ADHESION PROMOTER - ARMORFLEX® ...vvvoooooooeoeeoeeeoeooeoeeeoeeeeeee e 1 i
3 | 1018132-02 | ADHESIVE, GUIDE RING, 3 GRAM TUBE ... ooooooooooooooeeoeooeoeeeeeoe oo i
4 | 1017295 ARMORFLEX REPAIR KIT +.ooooooeoeoeeooeoeoeoooeoeoeoeoeoeoeeeoeoeeeeee oo 1 1
5 | 1018319-01 | BATTERY DISCHARGE MACHINE, 36/48 VOLT ...oooooooooooeoeoeeeooeoeeeeeoe oo 1
6 | 1014305 BATTERY TERMINAL PROTECTOR SPRAY ..o 1 i
7 | 1011767 BATTERY THERMOMETER .oooooo oo i
8 | 1016417 BEARING AND OIL SEAL REMOVER ASSEMBLY ..oovvooooooooeooeoeoeoeoeeoeon i 1
9 | 1016416 BEARING DRIVER SET .oooooeeeeoeoeeoeeeee oo eeeeeeee e eeeee e 1 1
10 | 1012811 BEARING PULLER .-+ -eoooeoeoeoeoeoeoeeeeooeeeeee oo eeeeee e 1 i
11 | 1012812 BEARING PULLER WEDGE ATTACHMENT oo 1 i
12 | 1013582 BRAKE ADJUSTMENT TOOL (USED ONLY ON VEHICLES WITH
MANUALLY ADJUSTED BRAKES) - oeeoeoeoeeoeeeeee oo 1 1
13 | 1018871-01 | CALIBRATION TEST MODULE w....oeoooooeoooeeeooeoeeeeeeoeeeeeeeeo oo i
14 | 1018084-01 | CAM INSTALLATION TOOL. woooooooooooeoeoeoeeoeoeoeeeeoeoeoeeee oo 1
1014510 CLUTCH TOOL KIT (INCLUDES ITEMS 15 = 21 ) oo 1
15 | 1014498 CLUTCH ALIGNMENT TOOL. -vvooeeoeoeeoeeoee oo 1
16 | 1014496 DRIVE CLUTCH PULLER  oovvoooooooeeooeoeeeeo oo 1
17 | 1014497 DRIVE CLUTCH HUB PULLER oo 1
18 | 1014508 DRIVEN CLUTCH CAM PULLER oo 1
19 | 1014507 DRIVEN CLUTCH PULLER PLUG -veeoeeoeoeoeeeeeeee oo 1
20 | 1015524 DRIVE CLUTCH HOLDER TOOL ASSEMBLY ..o 1
21 | 1018091-01 PRESS WELDMENT ..o 1
22 | 1018318-01 | COMMUNICATION DISPLAY MODULE wooooooooooooooeeoeoooeoeeooeoeeeeeeeeeeeeeeooeeeeeo i
23 | 1016410-02 | COMPRESSION GAUGE AND ADAPTER ...oooooooooeeooooeeeeeee oo 1
24 | 1011273 CONTINUITY TESTER .-ooooeooeeoeeeoee oo eeeeeeeeeeeeeee oo 1 i
25 | 1012151 DRY MOLY LUBRICANT eoooeeoeeoeoeoooeoeoeeeeoeoeoeeeeoeeeeee oo 1 i
26 | 1016627 FLY WHEEL PULLER KIT ooovooeooeeoeeeoeooeoeeeeoe oo 1
27 | 1016418 GEARYOKE - .oooeeeoeoeeeeeeee oo eeee oo eeee e 1 1
PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

Page 1-3






MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
28 | 1019331-01 | GOVERNOR SHAFT INSTALLATION TOOL w..ooooooooooooooooeeeeoeooeoeoeoeoeoeoeeoooeeeo 1
29 | 1011478 T 0 =Yo V=31 = = S 1 1
30 | 1013593 INTERNAL RETAINING RING PLIERS ....ooooooooooooooeoeeoeoeeeeeeoeoeeoeeoeoeeeeeeeeeeeeeeeeeeeee 1 1
31 | 1019287-01 | LIQUID GASKET (TRANSAXLE CASE) oovooooooooeooooooooeoeeeoeoeoeoeeeeeoeeoeeeseseooeeeeeo 1
32 | 1016414 PISTON RING COMPRESSOR KIT ..oooooooeeooooooeeooeoeeeeeeoeoeeeeoeoeeeeeeeoee 1
33 | 1016415 PISTON RING PLIERS ..o oo 1
34 | 1012549 RETAINING RING PLIERS - 45° EXTERNAL ovvvovooooeooeoeoeoeooeooeoeooeoeoeeoeoeeeeoeoeeeeeeo 1 1
35 | 1012560 RETAINING RING PLIERS = 90° INTERNAL oovooooooooeoeoooeoeoeoeooeoeoeeoeoeooeoeeoeoeoeeooo 1 1
36 | 1018231-01 | SAFETY FIRST CARD (50 PER PACK) wooooooiioooooeoooeoooooooeeeoeoooeeeeeeeeeoeeeeeeeooeoeeeo 1 1
37 | 1012809 Y7 I O = = R 1 1
38 | 1014264 STEERING COLUMN BEARING PRESS TOOL .vvovoooeooeooeoeoeoeoeoeoeoeoeoeeoeoeeoeoeeeoee 1 1
39 | 1014259 STEERING COLUMN RETAINING RING TOOL ovoooooeoooeooeoeooeooeoeoeoeoeoeooeeoeoeoeooo 1 1
40 | 1020612 STEERING WHEEL PULLER TOOL oo 1 1
41 | 1016112 STYe R To |V =3 1=1= W 1
42 | 1017097-01 | TOUCH-UP PAINT, LACQUER = BEIGE wooovoooooooooooeoooeoeoeoeoeoeeeeoeeoeeeoeeo 1 1
42 | 1017097-02 | TOUCH-UP PAINT, LACQUER  WHITE wooooooooooooooeoeoeoeoeoeoeoeoeoeoeoeeoee 1 1
42 | 1017097-04 | TOUCH-UP PAINT, LACQUER - GREY wooovvoooooooooooooeoeoeoeoeoeoeoeeeeeeeeeoeeooooooe 1 1
42 | 1017097-06 | TOUCH-UP PAINT, LACQUER = RED woooovoooooooooooooeoeoeoeoeoeoeoeeeeeoeoeeeoeoo 1 1
42 | 1017097-08 | TOUCH-UP PAINT, LACQUER - DARK BLUE -..oooooooooooooooeoooeeoeoeoeoeoeoeeeooeoeeoo 1 1
42 | 1017097-09 | TOUCH-UP PAINT, LACQUER - DARK GREEN w.ooovooooooooooooeoeoeooooeoeoeoeeoo 1 1
43 | 1014115 TRANSMISSION TOOL KIT —.oooooeeeeoeooeoeoeoeeeeeoeoeoeeeeeoeeeeeeeeeee oo 1
44 | 1014161 TRANSAXLE PINION SEAL TOOL. oo 1 1
45 | 1014162 TRANSAXLE AXLE SEAL TOOL. oo 1 1
46 | 1016413 VALVE CLEARANCE ADJUSTER SCREW HOLDER ....ooooooooooooooooooooooeoeoooooooeoeooo 1
47 | 1016412-01 | VALVE GUIDE REAMER ooooooooooooeoeoeeoeooeoeoeeoeeoeeoeeeee oo 1
48 | 1016412502 | ARBOR cooooooeoeoeoeeoeoeeoeeeeeeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeee oo 1
49 | 1016551 VALVE SEAT CUTTER T-WRENCH oo 1
50 | 1016552 VALVE SEAT CUTTER GUIDE oo 1
51 | 1016553 VALVE SEAT CUTTER, 45° (32 DIAMETER) wovvoooe oo 1
52 | 1016554 VALVE SEAT CUTTER, 32° AND 45° (35mm DIAMETER) w.vvvvvvooooeooeoeeoeoeon 1
53 | 101641101 | VALVE SPRING COMPRESSOR ooooooooeoooooooooooeoeooeoeoeoeoeeeoeeeeeeeeeeeeoeoeeeooe 1
54 | 1011480 VOLT OHM METER oooeeeoeeeeeeeeeeoeeoeoeoeoeoeoeeoeeoeeeoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
55 | 1016110-02 | TUNE-UP KIT (FE 290 ENGINE) (INCLUDES AIR FILTER, SPARK PLUG,

OIL FILTER, FUEL FILTERS) (NOT SHOWN) wvvvooooooooooooeoeoeoeoeeoooeoeoeeoe 1
56 | 1016110-03 | TUNE-UP KIT (FE 350 ENGINE) (INCLUDES AIR FILTER, SPARK PLUG,

OIL FILTER, FUEL FILTERS) (NOT SHOWN) wvvvoooooooooooooeoeooeoeoeeoooeoeoeeoe 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

Page 1-5



Page 1-6



BODY AND TRIM E



]
i i
/ /
1)
i i
i /
/ /
/ i
/
/ _

—

0 \ \/\

/
/
®

W =T\
\,/
\oos.

a8
=

S

Page 2-2



FRONT BODY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 1017348-02 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL Il, TURF 11, 1l PLUS AND V1) wooooooooooooeoeeoeoeoeoeoeoeeeeeeeeeeo 1 :
> | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 vvoooooeroooeoeoe oo 2 | 2
3 | 0007473 NUT, NYLON LOCK, 5/16 = 18 wrrvrooe oo 4| 4
4 | 1010546 Y= Yo == I 2 | 2
5 | 1015405 BOLT, CARRIAGE, 5/16 « 18 X 2 1roooreeoooooeooeoeeooeoeoeeeoeoooeeeee oo 2 | 2
6 | 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 7 - 10) worsorroooeeoooeoe oo 1 1
7 | 1016868 YOI =1t =10 N 3 SO 1 i
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 +roeeeeooooooeoeooooeoeoeoooooeoeeoeoeo 2 | 2
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 wovvoooeee oo 2 | 2
10 | 1016967 RIVET, BLIND PUSH TYPE ...ooooooooeooeoeoe oo 2 | 2
11 | 1016702-01 | NAMEPLATE, CLUB CAR (SILVER) w.ooooooooooooooooeeoeoooeeoeeeeoeoeoeeeoeoeeeeee e 1 i
12 | 1016925-04 | BODY, FRONT (GRAY) woooooooooooooooeoeeeoeoeoeoeoeee oo oeoeoeeee oo 1 1
12 | 1016939-04 | BODY, FRONT WITH HEADLIGHT OPENING (GRAY) (CARRYALL VI ONLY) ... i 1
12 | 1016939-09 | BODY, FRONT WITH HEADLIGHT OPENING (GREEN) (CARRYALL TURF Il) ... 1 1
13 | 1011014 TRIM, FRONT BODY oo oo 1 1
14 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 1vvvoeeeoeooooeoeeeooooeoeeeoeoooeeeeeeoeen 2 | 2
15 | 1010435 BOLT, CARRIAGE, 5/16 - 18 X 1 +roveeoooooooeeoo oo 2 | 2
16 | 0001241 WASHER, FLAT, 5/16 1oeoeoooo oo eoeeeeoeoeeoeeeeeeeeeeeeee e 2 | 2
17 | 0007473 NUT, NYLON LOCK, 5/16 = 18 v 2 | 2
18 | 1011017 SCREW, FLANGE LOCK .-ooooooeoeoeoeooeoeeoeoeoeoeeeooeoeeeeoeoeeeee oo 6 | 6
19 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) ovvooooooooeoeoeoooeoeeoeoeoeoeoeeoeoeeeeeeoeeee 1 :
20 | 1013475-01 | TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) wooooooooooooooeoeeoeoeeeeeeen 2 | 2
20 | 1013475-02 | TRIM, SIDE BUMPER GUARD (CARRYALL II, TURF Il, AND Il PLUS) w...ooooooovoooo 2 | 2
20 | 1013475-03 | TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) oo 2 | 2
21 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ...oooooooooooooooeeoeooeoeoeeoeooeoeeeeoooeeeeeeeoeen 8 | 8
22 | 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 23 = 26) wrrrrorccceoooooeooeooroo 1 1
23 N/A NUT, SPEED, #10 = 32 -oooooooooeoeooeoeoeoeoeoeoeeeoeoe oo 1 i
24 N/A WASHER, CUP, #10 worooooeooooeoeoeeeoeoeoeeeeeoeeee oo 1 i
25 N/A SCREW, SHEET METAL, #10 X 34 oo 1 :
26 N/A COVER, SCREW HEAD .oooooooeoeeeoeoeeoeeeee oo 1 1
27 | 0007973 RIVET, ALUMINUM POP, 316 oo 5 | 5
28 | 1015032 VN R =T 0 1= == Te) Ny 1 1
29 | 1013343 COMPONENT, DASH, PASSENGER SIDE (BLACK) ...veooooooeoooooeoeoeooooeooeeoeoe 1 1
30 | 1016604-04 | PANEL, CENTER DASH (BLACK) w.ooooooooooooeeoooooeeooeeeeeoeeseoeeeee oo 1 1
31 | 1013344 COMPONENT, DASH, DRIVER SIDE (BLACK) wrrrrrre oo 1 i
32 | 1013422 KIT, CUP HOLDER (INCLUDES ITEMS 33 AND 34) (CARRYALLTURF IIONLY) ...| 2 | 2
33 | 1010545 SCREW, HEX HEAD, 174 < 20 X 3/4 wrrrrrooeoeooeoeoooooeoeoeooeoeeeeoeoeeeeeooeeeeee oo 2 | 2
34 | 1013421 NUT, TWIN SPEED, 1/4 = 20 ...ooooooooeeeoeoe oo oo 1 1

Page 2-3






SEATS AND SUPPORT STRUCTURE—
CARRYALL I, II, TURF 1l AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 9) ...ooovoooooeeo. 1 1
1 | 1015645-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 -9) oooooooooooeooeo. i 1
1 | 1015645-05 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 9) oo i 1
2 | 1013309 STRAP, SEAT BOTTOM .o 1 1
3 | 101954301 SCREW, HEX HEAD, 1/4 = 20 X 1 weoooooee oo oo 5 | 5
4 | 0000332 T = I A 1 5 | 5
5 | 1018943-03 STIFFENER, SEAT oo 1 i
6 | 1010086 TENUT oo oo 5| 5
7 | 1013311 BUMPER, SEAT, SHORT . oeeeoooee oo eeoeeeee s eeee e 4| 4
8 | 1015627-02 COVER, VINYL SEAT BOTTOM « WHITE .vvoooooo oo 1 i
8 | 1015627-04 COVER, VINYL SEAT BOTTOM = BLACK w.vvvooooooooeooooeoeoeeoeoeoeooeeeeeeeeoe 1 i
8 | 1015627-10 COVER, VINYL SEAT BOTTOM = GRAY  .oovoooooooeoeooeoeoeeoeeoeeeooeeeeee oo 1 i
9 | 1013312 BUMPER, SEAT, LONG .orrrreeeoooe oo eeeeeee oo 1 1
10 | 1018885-01 | ASSEMBLY, ARM REST, PASSENGER ..oooooooooooeoooeeoeeeeoeoeoeeeeoeeeeeeee e 1 i
11 | 1018885-02 | ASSEMBLY, ARM REST, DRIVER ....oooooooooooooooeoeeeoeooeoeoeeeoe oo 1 i
12 | 1015239 PANEL, SEAT SUPPORT ooovooeooeoeoeooeoeeoeeoeoeoeeoeoeeeeee oo 1 1
13 | 1010434 BARREL, PLASTIC --.-ooeeooeoeeoeeeee oo eeeeee e eeee e eeeee e 5 | 5
14 | 1019639-01 | TRIM, SEAT BOTTOM, REAR oooooooeoooooeeoeeeoeooeeeeoeoeoeeeee oo 1 i
15 | 1019640-01 | TRIM, SEAT BOTTOM, FRONT oo 1 i
16 | 1015652-02 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 17 AND 18) vvvvvvvvooro. 2 | 2
16 | 1015652-05 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 17 AND 18) .vvooovvverrr.. 2 | 2
16 | 1015652-06 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 17 AND 18) wvvvvvvvvrooe.. 2 | 2
17 | 1015626-02 COVER, VINYL SEAT BACK - WHITE ooooooooooooooooooeoeeoeeoeoeeooeoeeeeeoe 1 i
17 | 1015626-04 COVER, VINYL SEAT BACK - BLACK «..voooooooeooooeoeoeeoooeoeeeoooeoeeeeoeeeeee oo 1 i
17 | 1015626-05 COVER, VINYL SEAT BACK - GRAY ....ooooeooooooeoeoeoe oo 1 1
18 | 1013335 CAP, SEAT BACK = BLACK ..vvvooooo oo 1 i
19 | 1019462-01 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooeoooooeoeoeeeoeoeoeoeeeoeeeeeeeeeoe 8 | 8
20 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 wovoooroooooeoeoeoeooeoeeooooeoeoeeoeoen 8 | 8
21 | 1019586-01 | BOLT, CARRIAGE, 1/4 - 20 X 3/4 oovooooooooooeeeoeoeoeeeeeee oo eeeeeeeee e 10 | 10
22 | 101835601 | NUT, FLANGE, 1/4 < 20 woooooooooooooooeoeeoeoeoeooeoe oo eeeeeeeee oo 10 | 10
23 | 1019633-01 | BOLT, CARRIAGE, 5/16 - 18 X 3/4 wovvvvooooooooeeoeooeoeoeeee oo 4| 4
24 | 1019634-01 | NUT, FLANGE, 5/16 - 18 woovoooooooooooeoooeooooeoeeeeoeoooeeeeee oo eoesesee oo 4| 4
25 | 1014387 0T =X 0101 N[ =1= S 2 | 2
26 | 1014321 SCREW, TRUSS TORX HEAD, 1/4 = 14 X 3/4 —oovoovooooeooeooeoeoeeoeooeoeeeoeeeeeeeee 4 | a4

Page 2-5




— @

®




SEATS AND SUPPORT STRUCTURE—
CARRYALLVI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 9) ...ooovoooooeeo. 1 1
1 | 1015645-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 -9) oooooooooooeooeo. i 1
1 | 1015645-05 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 9) oo i 1
2 | 1013309 STRAP, SEAT BOTTOM .o 1 1
3 | 101954301 SCREW, HEX HEAD, 1/4 = 20 X 1 wevvovooee oo oo 5 | 5
4 | 0000332 T = I A 1 5 | 5
5 | 1018943-03 STIFFENER, SEAT oo 1 i
6 | 1010086 TENUT oo oo 5| 5
7 | 1013311 BUMPER, SEAT, SHORT . oeeeoooee oo eeoeeeee s eeee e 4| 4
8 | 1015627-02 COVER, VINYL SEAT BOTTOM « WHITE .vvoooooo oo 1 i
8 | 1015627-04 COVER, VINYL SEAT BOTTOM = BLACK w.vvvooooooooeooooeoeoeeoeoeoeooeeeeeeeeoe 1 i
8 | 1015627-10 COVER, VINYL SEAT BOTTOM = GRAY  .oovoooooooeoeooeoeoeeoeeoeeeooeeeeee oo 1 i
9 | 1013312 BUMPER, SEAT, LONG .orrrreeeoooe oo eeeeeee oo 1 1
10 | 1018885-01 | ASSEMBLY, ARMREST, PASSENGER w.oovooooooooeoooeeoeeeeoeoeoeeeeoeeeeeeee oo 1 i
11 | 1018885-02 | ASSEMBLY, ARMREST, DRIVER -....oooooooooooooooeoeeeoooeeoeeeeoe oo 1 i
12 | 1018010-01 | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) wooovvvooooorooeeo 1
13 | 1010434 BARREL, PLASTIC --.-oooooooo oo eeeee e eeee e eeeeeee e 5 | 5
14 | 1019639-01 | TRIM, SEAT BOTTOM, REAR oooooooeoooooeeoeeeoeooeeeeoeoeoeeeee oo 1 i
15 | 1019640-01 | TRIM, SEAT BOTTOM, FRONT oo 1 i
16 | 1016777-01 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 17 AND 18) vvvvvvvvoore. 1 1
16 | 1016777-02 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 17 AND 18) ...oooovvorrr.. 1 1
16 | 1016777-05 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 17 AND 18) wvvvvvvvrrrre... i 1
17 | 1016755-02 COVER, VINYL SEAT BACK - WHITE ooooooooooooooooooeoeeoeeoeoeeooeoeeeeeoe 1 i
17 | 1016755-04 COVER, VINYL SEAT BACK - BLACK «..voooooooeooooeoeoeeoooeoeeeoooeoeeeeoeeeeee oo 1 i
17 | 1016755-06 COVER, VINYL SEAT BACK - GRAY ....ooooeooooooeoeoeoe oo 1 1
18 | 1016751 ST Y T =Y Yo 1 i
19 | 1019462-01 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooeoooooeoeoeeeoeoeoeoeeeoeeeeeeeeeoe 8 | 8
20 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 wovvooooee oo 8 | 8
21 | 1019586-01 | BOLT, CARRIAGE, 1/4 - 20 X 3/4 oovooooooooooeeeoeoeoeeeeeee oo eeeeeeeee e 10 | 10
22 | 101835601 | NUT, FLANGE, 1/4 < 20 woooooooooooooooeoeeoeoeoeooeoe oo eeeeeeeee oo 10 | 10
23 | 1016723 PANEL, SEAT SUPPORT .oovoooo oo 1 i
24 | 1019633-01 | BOLT, CARRIAGE, 5/16 - 18 X 34 wovvvooooooooeoeoeooeoeoeeoeoooeoeeeeoooeeee oo 4| 4
25 | 1019634-01 | NUT, FLANGE, 5/16 = 18 oooooooooeoooeoeeooeeeooeeeeseeeeeeeeee e eeeeee e eoeeee e 4| 4
26 | 1014387 CAP, CORNER ...oooooo oo oo 2 | 2
27 | 1014321 SCREW, TRUSS TORX HEAD, 1/4 = 14 X 34 —ovooooooooeoeoooeoeoeooeoeoeoeeoeeeoeoeo 4 | a4
28 | 1016673 HOUSING, CORD (ELECTRIC VEHICLE ONLY) .vvvoooooooeooeooeoeooeoeeeeeeeeeeo i
29 | 0008796 SCREW, PHILLIPS HEAD, #7 - 19 x 3/4 (ELECTRIC VEHICLE ONLY) +.....ooovoooo.... 4

Page 2-7



=
F EWI\ S

Page 2-8



TILT BED, HINGE, AND LATCH—CARRYALL |

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1015427 ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1 - 9)........... 1 1

1 | 1015391 SPRING, LATCH EXTENSION oo 2 | 2
2 | 1015252 ASSEMBLY, LATCH WELD ..-eooooeooeoeoeoeoeoeoeeeeeoe oo 1 i
3 | 1015400 HAND GRIP, TILT LATCH woovooooeoeoeeoeeoeoeoeoeeeoeooeoeeeooeeeee oo 1 1
4 | 1014471 INSULATION, BULK, (42" LONG) 1 eeeeoeseoe oo AR | AR
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 w.vvvvvovooooooeeoeooeeeeeeeeoe oo 4 | a4
6 | 1018356-01 NUT, FLANGED LOCK, 1/4 = 20 oo 4| 4
7 | 1010435 BOLT, CARRIAGE, 5/16 « 18 X 1 1rvveeeerooooooeeoe oo 2 | 2
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 -vvvvvoeoeoeeeeoe oo eeeeeeeee s 6| 6
9 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 1rvvrooesoo oo 4 | a4
10 | 0007532 RIVET, 5/16 wovvvvoooooe oo ee oo 4| 4
11 | 1017976 R TV = =0 NS 1 1
12 | 0000706 NUT, HEX, 318 = 16 ..vovoeoeooeeeeeee oo eeeeeee e eeeee e eeeee oo 4| 4
13 | 0000357 WASHER, LOCK, 3/8 o1 4| 4
14 | 1011990 WASHER, FLAT, B/8 —oroooooooeoeoeoeeeooeoeoeeoeeoeoeeeee oo 8 | 8
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 = 16 X 3 3/8 wovvvvooooooooeooooeoeoeoeoeoeeeeooeeeeeeoeeen 2 | 2
16 | 0008754 NUT, NYLON LOCK, 3/8 = 16 -.vvvvooreeeeoeeeeeoe oo eoeeeee e eoeeee s 2 | 2
17 | 1015507 SHIM, TILT BED PIVOT ..o AR | AR
18 | 1015583 BUSHING, URETHANE .oooooooooooeoeeoeoeoeeeeeoeoeoeeeeeoeoeeee oo 4| 4
19 | 1015356 ASSEMBLY, TILT BED HINGE WELD ....oeoooooooeoeooeoeoeoooeoeeeeeoeoeee oo 2 | 2
20 | 1012303 BUSHING, STEEL vvoooeeeoeeoeeeeee oo eeeeee e eeeee oo 2 | 2
21 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 .vvvvvoooooooeeoooeoeoeeeooeoeoeeeoeoeeeeeeeeeen 4| 4

FOR LATCH PLATE COMPONENTS, SEE PAGE 2 - 11.

Page 2-9






LATCH PLATE—CARRYALL L, II, TURF Il AND Il PLUS
PROP ROD—CARRYALL II, TURF Il AND Il PLUS

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

ITEMS 1 - 9: CARRYALL |, Il, TURF Il AND Il PLUS

1 1019586-01 BOLT, CARRIAGE, 1/4 - 20 X T ..o 4 4
2 1015277 PLATE, TILT BED LATCH ... 2 2
3 1016078 SHIM, LATCH PLATE ... .ot e A/R | AR
4 1016060 SUPPORT, LATCH PLATE ...ttt 2 2
5 1018356-01 NUT, FLANGE, 1/4 = 20 ..o s 4 4
6 1010878 BUMPER, RUBBER ... s 2 2
7 0008233 NUT, NYLON LOCK, 1/4 = 20 ...eeiiiiieeee e 2 2
8 1016201 WASHER, WAVE ..o e e 2 2
9 0000332 WASHER, FLAT, 1/4 ..o e e e 2 2
1019228-01 KIT, PROP ROD (CARRYALL I, TURF Il AND Il PLUS) (INCLUDES ITEMS 10 - 17) 1 1

10 0000334 WASHER, FLAT, 3/8 ... 1 1
11 N/A ROD, PROP ... e e 1 1
12 0007847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 ....oueiiiiieeeee e 2 2
13 0000332 WASHER, FLAT, 1/4 ..o e e 2 2
14 0008233 NUT, NYLON LOCK, 1/4 = 20 ..ot s 2 2
15 1017328 WASHER, CONVEX, 3/8 .....ceoiiiiiiiiiiiiiic s 1 1
16 N/A TRACK, PROP ROD ... e e 1 1
17 0001035 PIN, COTTER, 3/32 X 1 ... e e 2 2

Page 2-11



Page 2-12




TILT BED, HINGE AND LATCH—
CARRYALL II, TURF 1l AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1015429-01 | ASSEMBLY, TILT BED, MANUAL LIFT, CARRYALL II, TURF Il AND Il PLUS ......... 1 1
(INCLUDES ITEMS 1 - 11)

1 | 1015391 SPRING, LATCH EXTENSION .oooooo oo 2 2
2 | 1015252 ASSEMBLY, LATCH WELD o-oooo oo 1 1
3 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ..eooooooeeeeeeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 | 4
4 | 1018356-01 NUT, FLANGED LOCK, 1/4 = 20 oo 4| 4
5 | 1015400 HAND GRIP, TILT LATCH ooooooooeeoeoeeeeeeeee oo 1 1
6 | 0007473 NUT, NYLON LOCK, 5/16 = 18 -.reroeooooeoeooeoeeoeeeoeeeeeeeeeeeeeeeeeeee oo 8 | 8
7 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 oo oo 4| 4
8 | 1014471 INSULATION, BULK (4" LONG) wvvvvvoeeeeeeeeeeeeeeeoeoeeeeeoeeeeeeeeeeeeeeeeeeeeoeoeoeeeens AR | AR
9 | 1014471 INSULATION, BULK (8" LONG) «.---vveeeeeoeeeoeoe oo eoeeeeeeee e AR | AR
10 | 1014471 INSULATION, BULK (46" LONG) -vvvvvveveeeeeeeeeeeee oo AR | AR
11 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 = 18 X 5/8 wvvvvvvvvoooeoeeeeeoeooeoeoeoeoeoeeeeeeeeeeeee 4| 4
12 | 0007532 RIVET, 5/16 oovoooeooe oo eeeeeeeeeeeeeeee oo 4| 4
13 | 1017976 SEAL, BED .-oooooeoeeeeee oo eee e 1 1
14 | 0000706 NUT, HEX, B/8 = 16 1rooooe oo 4| 4
15 | 0000357 WASHER, LOCK, 3/8 wvvvvvvoeoooeoeoee oo eoeeeeeeeeeeeeeeeeeeeoeoeeeeeeeeeeeeeeeeeeeeeeee e 4| 4
16 | 1011990 WASHER, FLAT, B/8 ovvvoooooeoeeoeooee oo oo oo 8 | 8
17 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 w.vvvvvvoooooee oo 2 2
18 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .-verereoeoeoooeoeeeoeeoeeeeeeeeeeeeeee oo 2 2
19 | 1015507 SHIM, TILT BED PIVOT oo AR | AR
20 | 1015583 BUSHING, URETHANE ..o 4| 4
21 | 1015356 ASSEMBLY, TILT BED HINGE WELD .....-ooeooooeeeeoeeeeeeeeeeeoeeee oo 2 2
22 | 1012303 BUSHING, STEEL o oeeoeeeeeeeeeeeeoeeeeeeeeeeeeeeeee oo 2 2
23 | 0008861 SCREW, HEX HEAD CAP, 3/8 < 16 X 1 3/4 ..oooooooeoeeeeeeooeeoeoeoeeoeoeeoeoeeee oo 4| 4

FOR LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 2 - 11.

Page 2-13






CARGO BOX-CARRYALL TURF I

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1015607 KIT, CARGO BOX (INCLUDES ITEMS 1 = 82) oo 1 1
1 | 1015412 FRONT PANEL ASSEMBLY (INCLUDES ITEM 2) +....oooooooooooooeoooeeoeeoeo 1 1
2 | 1015539-01 DECAL, BED LOAD ..oooooooooooeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
3 | 1015368 SIDE PANEL ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 5 AND 7 - 18) ...... 1 1
4 | 1015366 SIDE PANEL ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 6 - 17
AND 19) oo 1 1
5 | 1014513 BRACKET, TAILGATE, DRIVER SIDE wovooooooooeooooeoeoeooeoeoeeoooeoeeeeeoee 1 1
6 | 1014514 BRACKET, TAILGATE, PASSENGER SIDE oo 1 1
7 | 1014537 STUD, FLUSH HEAD ..o 8 | 8
8 | 0001241 WASHER, FLAT, 5/16 oo 4| 4
9 | 0007174 WASHER, LOCK, 5/16 ..ovooooeeooooooeeeeoeoeooeoeeeeeeoeeoeeeseoeeeeeeeee oo 4| 4
10 | 0001242 NUT, HEX, 5/16 = 18 ooooooooooooooooeoeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee 4| 4
11 | 1015400 GRIP HAND oo 2 2
12 | 1015390 SPRING, COMPRESSION ..o 2 2
13 | 0001032 BUSHING, NYLON oooooeoeeooeoeeoeeeeoeeeeoeoeoeoeeeeeeoeeeeee oo 2 2
14 | 0001231 ROLL PIN, /8 X 1 oovoooeeoeeeeeeeeeeeeoeeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeo 2 2
15 | 1010434 BARREL, PLASTIC (BLACK) vveeooooooeeooeoeooeoeeeeeoeooeoeeeeeee oo 2 2
16 | 1015363 BUSHING ... oo, 2 2
17 | 1011990 WASHER, FLAT, B/8 oo 2 2
18 | 1015313 LATCH, DRIVER SIDE w.vovovoooooooooooeeoeeeeeeeoeoeeeoeoeoeeeeeeeeeeeeeeeeeeeo 1 1
19 | 1015245 LATCH, PASSENGER SIDE ovvooooooooeoeoeoeoeooeoeoeoeoeoeoeeoeeeeeeeeeeee 1 1
20 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 oo 2 2
21 | 1015424 TAILGATE ASSEMBLY (INCLUDES ITEM 22) ooooooooooeooooeoeoeoeoeooeoeooeoo 1 1
22 | 1013317 DECAL, CLUB CAR TAILGATE wovooooeoeoeoeoeoooeoeoeoeoeeoeoeoeeeeeoeeeee 2 2
23 | 0007049 BUSHING, NYLON oo 2 2
24 | 1018947-02 KIT, TAILGATE ANGLE oo 1 1
25 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 = 18 X 3/4 wvvvoooro oo 17 | 17
26 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 19 | 19
27 | 1014387 CAP, CORNER oooeeeeeeeeoeeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 2 2
28 | 1014321 SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 wovovoooooooooooeoeooooooooeooeoeoeoeeoeooeoeoe 4| 4
29 | 1014415 SCREW, TORX TRUSS HEAD, 1/4 = 20 X 34 wovvvooooeoeoooeoeoeooeooeoeoooeeeeoeooe 4| 4
30 | 0000332 WASHER, FLAT, 1/4 wovooeeeeeeeeeeoeoeoeoeoeoeoeoeeeeeeeeoeeoeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeoe 4| 4
31 | 0008233 NUT, NYLON LOCK, 1/4 = 20 oo 4| 4
32 | 1019634-01 NUT, FLANGE LOCK, 5/16 = 18 ..o 4| 4

Page 2-15



Page 2-16



ACCESS DOOR AND SIDE DOORS—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1016914 LATCH, COMPARTMENT DOOR ..o 2 2
2 | 1016891-01 | PLATE, LONG BED ACCESS DOOR ooooooooooooooooooeoeoeoeoeoeoeoeeoeeeeeeeeeeooon 1 1
3 | 1016881 HINGE, LONG BED ACCESS DOOR ....ooooooooooooooooeoeeoeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeo 1 1
4 | 1014471 INSULATION, BULK (8-1/2" LONG) -vvvooeooeeeeoeoeeee oo AR | AR
5 | 1010435 BOLT, CARRIAGE, 5/16 < 18 X 1 oroveeeoooooeoeoeooooeoeeeeeoeoeoeeeeee oo 3| 3
6 | 1017077 BOLT, CARRIAGE, 5/16 - 18 X 5/8 ...vvvoooooooooooooooooooeoeeeeeeeeeeeeeeeeee oo 3| s
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 rrvreooooooooooeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 6| 6
8 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 oooooooooooooeoeooeoeeoeeeoeeeeoeeoeoeeeeoeoeeeeeeoeeeeoeo 2 2
9 | 1013280 CLIP, ANGLE, CARRYALL w..oooooeeeeoooeoeoeooeoeoeeeoeoeoeeoeoeeeee oo 2 2
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 oo 2 2
11 | 1012285 SCREW, THREAD-ROLLING, 1/4 < 20 X 5/8 —..oovvoooooooooeooeoeeeeeeoeeeeoeoeeeeeoeeeeeeeeeeeeeee 2 2
12 | 1016955 ASSEMBLY, COMPARTMENT DOOR (DRIVER SIDE)
(INCLUDES ITEMS 14, 16 = 19) 1rroosoooooeoeoeoooooeoeoeeooeooeoeeeoeoeoee oo 1 1
13 | 1016954 ASSEMBLY, COMPARTMENT DOOR (PASSENGER SIDE)
(INCLUDES ITEMS 15 = 19) voovooooooeeoeoeooeoeooeooooeoeooeoeeee oo 1 1
14 | 1016918 ASSEMBLY, COMPARTMENT DOOR WELD (DRIVER SIDE)..oovvvooooooooooo 1 1
15 | 1016909 ASSEMBLY, COMPARTMENT DOOR WELD (PASSENGER SIDE) ......oovvvovooo 1 1
16 | 0008233 NUT, NYLON LOCK, 1/4 = 20 oo 2 2
17 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ..ooooooooooooooooeoeoeeeeoeeoeoeoeeeeeeeeeeeeeeeeeeee 2 2
18 | 1016914 LATCH, COMPARTMENT DOOR ..o 2 2
19 | 1016920 HINGE, COMPARTMENT DOOR oo 2 2

Page 2-17



TYPICAL 21
PLACES

\ TYPICAL 2
3 PLACES AT ITEM 5
6 PLACES AT ITEM 7

TYPICAL 2
PLACES

PLACES

Mﬁg ‘
TYPICAL 2
E | PLACES

|
1A
=
Jpvas
/

Page 2-18

H/TYP.CALz



FLAT BED ASSEMBLY—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1016942 ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 = 8) 1o 1 1
1 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 oo oo 21 | 21
2 | 0007473 NUT, NYLON LOCK, 5/16 = 18 oo 21 | 21
3 | 1016878 YNV = =) =0 S 1 1
4 | 1016892 PLATE, FORWARD FLOOR. <oooooooeoooeoeoeeoeoeoeoeeeeoeoeeeee oo 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 2-15)
6 | 1014471 INSULATION, BULK (20" LONG) --vveeoeeoeoeoeoeoeooeoeeeeeeoeoeoeeeeeeeeeee e AR | AR
7 | 1016893 S =TT \=1 =Ko To)= I 1 1
8 | 1014471 INSULATION, BULK (8" LONG) +..--veooooeoeoeoeoeoeeeeoooeeeeeeeeoeoeeeeooeoeeeee oo AR | AR
9 | 0008755 SCREW, HEX HEAD CAP, 3/8 « 16 X 3-3/8 ovvvvooooooooeoooooeoeeeeoooeoeeeeoeeeeeeeoe 2 2
10 | 0008754 NUT, NYLON LOCK, 3/8 < 16 v 2 2
11 | 1015583 BUSHING, URETHANE oo
12 | 1015507 SHIM, TILT BED PIVOT oo AR | AR
13 | 1012303 BUSHING, STEEL oo oo 2 2
14 | 1015356 ASSEMBLY, TILT BED HINGE WELD oo 2 2
15 | 0008861 SCREW, HEX HEAD CAP, 3/8 < 16 X 1 3/4 ooooooooooooeoeooeeoeeeeeoeoeoeoeoeoeoeeoeeoeoeoeeeoeo 4| 4
16 | 1011990 WASHER, FLAT, 3/8 oooooeoeeeeeeeeeoeoeoeoeoeoeoeoeoeoeoeoeeoeoeeeeeeeeeeeeeee s | 8
17 | 0008754 NUT, NYLON LOCK, 3/8 = 16 woovoooeeeoeooeoeeeoeooeoeeeeoeeoeeeeeeeoeeeeeeoeeeee oo 4| 4
18 | 1013872 SCREW, HEX HEAD CAP, 1/4 = 20 X4 oo 2 2
19 | 0000332 WASHER, FLAT, 1/4 oooooeoeeeeeeeeeeeoeoeoeoeoeoeoeeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 6| 6
20 | 0008233 NUT, NYLON LOCK, 1/4 = 20 oo 4| 4
21 | 1015727 RIVET, POP oo oo 1 1
22 | 1013413 o0 =0 oY S 1 1
23 | 1017213 ROD, PROP, LONG BED ..o 1 1
24 | 1010878 BUMPER, RUBBER oo 2 2
25 | 0001035 PIN, COTTER, B/32 X 1 oooooooeeooooeoeeeeeeoeoeoeeeeee oo oo 1 1
26 | 1013357 A =2 =0 1= T 2
27 | 101837001 | INSULATOR, BATTERY ...oooooooooooooeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1
28 | 1016201 WASHER, WAVE oo 2 2

Page 2-19



Page 2-20



FLAT BED TRIM—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1016944 TRIM, LONG BED, DRIVER SIDE ....oosss oo 1 1
> | 1016948 TRIM, LONG BED, PASSENGER SIDE ........oooooooooo oo 1 i
3 | 1016943 TRIM, LONG BED, FRONT AND REAR ... .ooooooooooooeoeoooeoeeeeoeoeoeeeeeooeeeeeee e 2 | 2
4 | 1010934 BOLT, HEX HEAD, 5/16 = 18 X T evvveeseoooooooeoeo oo 20 | 20
5 | 0001241 WASHER, FLAT, 5/16 11 eeeeoe oo eeeeeeeeeseeeeeeeeee e eseeeeseeseeeee oo 4| 4
6 | 0007473 NUT, NYLON LOCK, 516 = 18 1o 20 | 20
7 | 1016077 BRACKET, STAKE SIDE ..oovoooooooooeeoeooeoeoeeeeoo oo 8 | 8

Page 2-21




Page 2-22



REAR COVER—CARRYALL |, II, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1016679 SN o)1 W=7 = I 2 2
2 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oo 8 8
3 | 1014306 WASHER, FLAT, TYPE B, 1/4 eoeooeoeoeoeoeoeoeeeeeoeoeoeoeeoeeoeeeeeeeeeeeeeeoeoeoeeoeeeeeeeeeeeeeeeeee 8 8
4 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ovvooeooeoeeoeoeeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeoeoeeeo 8 8
5 | 1015530 ST ISy L= LT 1 1
6 | 1012285 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 +rvrvvoooooooeoeeeoeoeoeeoeoeooeoeoeeeeeeeeeeeeee 2 2
7 | 1015445 KIT, TRAILER HITCH (CARRYALL II, TURF Il AND Il PLUS)
(INCLUDES ITEMS 8 = 17) oo 1 i
8 | 1013483 BRACE, TRAILER HITCH eoooooooeooeoeoeoeoeeoeeoeoeoeoeoeeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeoese 2 2
9 | 1010934 SCREW, HEX HEAD CAP. 5/16 < 18 X 1 oo 4 4
10 | 0001241 WASHER, FLAT, 5/16 1vvvvoooooeoeoeoeoeoeoe oo 4 4
11 | 0007174 WASHER, LOCK, 5/16 wvvvvooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeseoeoeeeeeeeeeeeeeee 4 4
12 | 0001242 NUT, HEX, 5/16 = 18 1oooooooeoeoeoeeooeoeoeooeooeeeoeeeeeeoeeeoeeoeoeoeoee oo eeeeeeeeeeeeeeeesee 4 4
13 | 0000705 SCREW, HEX HEAD CAP. 3/8 < 16 X 1 1/4 roooooooooeoooeooeoeoeoeoeooeoooeoeooeooo) 2 2
14 | 0000706 NUT, HEX, 3/8 = 16 oo ee oo 2 2
15 | 0000357 WASHER, LOCK, 3/8 vvvooooooeoeeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeseoeeeeeeeeeeeeee 2 2
16 | 1011990 WASHER, FLAT, B/8 vvvvooooeoeooeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeeoeeeeee 2 2
17 | 1011553 =10y YT 1 1

Page 2-23



Page 2-24



REAR COVER—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1014306 T L= T 12 | 12
2 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooooooeoeoooeoeeeoeooeeoeeeeoeeeeeee oo 8 | 8
3 | 0008233 NUT, NYLON LOCK, 1/4 = 20 woroooooeeoeooeoeoeeeoeoeoeoeeooeoeeeeeee oo 8 | 8
4 | 1015530 TAILSKIRT oo oo oo ee oo 1 1
5 | 1012285 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 —rrvrerrooeeoo oo 2 | 2
6 | 1016679 FENDER, REAR oo oo 2 | 2
7 | 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) --oooooooooooooooeoeooeoeeoeoeoeoe 1 i
8 | 1016379 IO == = =7 Y 1 1
9 | 1016875 PLATE, MOUNTING, LONG ...evvvooose oo eeeee oo 1 1
10 | 0007473 NUT, NYLON LOCK, 5/16 = 18 wrrrrooere oo 4| 4
11 | 1011697 WASHER, FLAT, 5/16 wrrvooeo oo oo 6 | 6
12 | 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 wvvvvvoooee oo 4 | a4

Page 2-25



Page 2-26



WHEELS AND TIRES E



7

@ ﬁ N

= =
=

|




WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1010984 NUT, LUG  oooeeeeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeeoeeoeeee oo 16 | 16
2 | 1016514-02 | ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8)
(CARRYALL T ONLY) oo 2 2
2 | 1016514-06 | ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 6-PLY (18 x 8.5 - 8)..... 2 2
2 | 1016514-07 | ASSEMBLY, WHITE WHEEL AND TIRE, EXTRA TRACTION, 6-PLY (18 x8.5-8) .. | 2 2
2 | 1016514-09 | ASSEMBLY, WHITE WHEEL AND TIRE (18.5 x 6.5 - 8) (CARRYALL I, Il, AND VI)..| 2 2
3 | 1014771 WHEEL RIM, WHITE (8 INCHES WIDE) oo 4 4
4 | 1015672-02 | TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8) (CARRYALL | ONLY) | 2 2
4 | 1017370-02 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 8.5 - 8) ... 2 2
4 | 1017693-02 | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X 8.5 - 8) ..o 2 2
5 | 0007310 STEM, VALVE ooooeeeeeeeeoeeoeoeoeoeoeeoeoeeoeoeeeeeeeeeeeeeeoeeeee oo eee oo 4 4

Page 3-3



Page 3-4



SAFETY DECALS E



A\ WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

« Operation from driver side by authorized persons only

OPERATING

INSTRUCTIONS DECAL

KEY SWITCH
DECAL

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.

« Make sure wheels are turned in desired direction.

o Turn key to “ON” position and be sure nothing is in your path.

topped, select direction by placing

CARRYALL |, ll, AND

F-Forward N - Neutral
« Vehicle will start moving when accelerator pedal is depressed.

* While vehicl
shift lever or switch in desired positi
R - Reverse (Buzzer will sound)

and only in designated areas - not on public roads.

« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.

« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

« Drive slowly in turns and straight up and down slopes.

« Never stand in front of or behind vehicle.

« DO NOT operate while under the influence of alcohol or

TURF II

« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal s depressed.
« To stop, release accelerator pedal and depress brake pedal.
« After stopping, firmly depress park brake until it locks.
« Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
coi 101621601

CARRYALL [, Il, AND
TURF Il

rugs.
« DO NOT leave children unattended on vehicle at any time.
CCI 1019606-01

CARRYALL Il PLUS

DRIVER/PASSENGER
WARNING DECAL

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
« To start engine:

~ Place shift lever in “N"- Neutral position.

=~ Depress brake pedal.

= Turn key switch to “START” position and release.
« To operate vehicle:

~ Make sure wheels are tuned in desired direction.

- Be sure nothing s in your path.

- While vehicle is stopped, select vehicle direction by placing

shift lever or switch in desired position.
F-Forward ~ N-Neutral R - Reverse (Buzzer will sound)

~ Park brake will release when accelerator pedal is pushed.

- Slowly push accelerator pedal to increase speed.

= Accelerator pedal must be released to shift vehicle to neutral.
* To stop vehicle:

~ Release accelerator pedal and push brake pedal.

- After stopping, firmly push park brake unti it locks.

=~ Turn key to “OFF” position, remove key and place shift

lever in straight up neutral position when not in use.
CCI1016932-01

CARRYALL Il PLUS

A WARNING
Riding in cargo bed
can cause severe injury

or death.
Do not ride in cargo bed.
CET1015539-01

BED LOAD WARNING
DECAL

/\ WARNING

CRUSH AREA

CARRYALL
TURF I
DECAL

N

CARRYALL
DECAL

STAY CLEAR
CCl 1016094-01

CRUSH AREA
DECAL

/\ WARNING

Crush area.
Can cause severe injury.

0
4
13
\ N
Stay clear when closing bed.

CC11015437-01

BED LATCH WARNING DECAL

TO=->r

VEHICLE LOADING DECAL

« Vehicle rated capacity - 800 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

+ Maximum cargo load - 300 Ibs. Weight to include cargo
bed load and gross trailer weight.

+ Maximum trailer hitch tongue weight - 150 Ibs.

CARRYALL | ONLY

+ Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

« For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.

+ Avoid top heavy loads. See Owner's Manual.

+ When driving on uneven terrain or down steep hills,
reduce speed and load. CCI 1019601-01

VEHICLE
LOADING

Read Owner's Manual
‘and warnings on dash.

« Vehicle rated capacity - 1200 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 800 Ibs. Weight to include cargo
bed load and gross trailer weight.

+ Maximum trailer hitch tongue weight - 150 Ibs.

CARRYALL Il, TURF Il, AND Il PLUS

« Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

« For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.

« Avoid top heavy loads. See Owner's Manual.

« When driving on uneven terrain or down steep hills,
reduce speed and load. CCl1019602-01

VEHICLE
LOADING

Read Owner's Manual
and wanings on dash.

Page 4-2



SAFETY DECALS—
CARRYALL L, II, TURF Il, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING ..oooooioccooooooeoeeoeeeeeeeeeee oo 1 1
2 | 1018251-01 | DECAL, KEY SWITCH (CARRYALL I, I, AND TURF 11) oo 1 i
2 | 1018251-02 | DECAL, KEY SWITCH (CARRYALL Il PLUS ONLY) wooooooooooooeoeoeoooooeoeooeo 1

3 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS (CARRYALL I, I, AND TURF Il) +....oovvvovoo 1 1
3 | 1016932-01 | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS ONLY) .oooovrreee 1

4 | 1015539-01 | DECAL, BED LOAD WARNING -..oooooooooooooooeoooeoeeoeeee oo 1 i
5 | 1016094-01 | DECAL, CRUSH AREA ooooooooooooeeoeeeeeeoooeoeeoeeeoeoeeeeoeoeoeeeoeeeeeee oo 1 i
6 | 1015437-01 | DECAL, BED/LATCH WARNING: w.ooovovooooooeoeeoooeoeeeeeoeeoeeeoooeeeeee oo 1 1
7 | 1015307 DECAL, CARRYALL | (DRIVER SIDE) w..vvvooooe oo 1 1
7 | 1015396 DECAL, CARRYALL | (PASSENGER SIDE) oo 1 i
7 | 1015394 DECAL, CARRYALL Il (DRIVER SIDE) w.ovvvvoooooooeoooeoeoeeeoeoeoeeoeoeeeeee e 1 i
7 | 1015395 DECAL, CARRYALL Il (PASSENGER SIDE) oo 1 .
7 | 1016086 DECAL, CARRYALL Il PLUS (DRIVER SIDE) ..ovvvooooeoeeeeeeeeeeeeeeeeee oo 1 1
7 | 1016085 DECAL, CARRYALL Il PLUS (PASSENGER SIDE) w..vovvvooooooooeooeoeeoeeeoeoeeoen 1 1
7 | 1019725-02 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (DRIVER SIDE) wovvvooooooooooeoeoo i 1
7 | 1019725-01 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (PASSENGER SIDE) .........oovvoooo 1 1
8 | 1019737-01 | DECAL, CARRYALL TURF Il coooooooooeoooeoeeeoeeeoe oo 2 | 2
9 | 1019601-01 | DECAL, VEHICLE LOADING (CARRYALL I ONLY) woooooooooooooooeeeeeeeeoeoeoeeeoeeeo 1 i
9 | 1019602-01 | DECAL, VEHICLE LOADING (CARRYALL II, TURF Il, AND Il PLUS) wroooooooooooooo i 1

Page 4-3



KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

DANGER / POISON

NO

BATTERY DANGER DECAL

ELECTRIC
VEHICLE

GASOLINE
VEHICLE

PERIODIC SERVICE
SCHEDULE DECAL

Periodic Service Schedule

Service
1. Check Engine Oil Level

2. Change Engine Oil and
Filter

3. Check and Clean
Air Fitter Element"

4, Change Air Filter!

5. Check Tire Pressure

6. Replace Fuel Filters

7. Check/Fill Transaxle

*Whichever comes first

TFor easy access to air fitter housing,
remove the intake hose from the front of the housing.

INGERSOLL-RAND
DECAL
POTENTIOMETER CAUTION DECAL

(ON WIPER SWITCH COVER)
HOT MANIFOLD AND

® DO NOT OPERATE VEHICLE

WITHOUT COVER IN PLACE. MUFFLER DECAL
® DO NOT DIRECT WATER

STREAM AT THIS SWITCH. CCl 1016109-01

(CARRYALL | ONLY)

CAN CAUSE SEVERE INJURY

GASOLINE DANGER DECAL E l Rotating parts
0
A WARNING ﬁ manilo}I{d&TmMIer

+ GASOLINE EXPLOSION / FIRE.
« CAN CAUSE SEVERE INJURY OR DEATH. KEEP CLEAR _ cci 101560501
« NO SMOKING, SPARKS, OR OPEN FLAME.

CRERUELNG. e erssgen (ON STARTER/GENERATOR
AND ENGINE)

TRAILER HITCH
DECAL

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCI 1011553

FRAME GROUND WARNING DECAL

Regular Interval
Monthly

First 100 Hours - * Then
One Year or 200 hours.

One Year Under Normal Use

Six Months Under Dusty Conditions
*Two Years or 300 Hours (ON FRAM E)
Monthly (See Manual)
*Two Years or 300 Hours
*One Year or 150 Hours

/\ WARNING

(ON INTAKE BOX)

Page 4-4



SAFETY DECALS—
CARRYALL L, II, TURF Il, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1013677 DECAL, BATTERY DANGER/POISON ..oooooooooeoeeeeeeeee oo 1
2 | 1019219-01 | DECAL, INGERSOLL-RAND ....oooooooooeoeoeeeeeeeeeeeeeee oo eeeeeeeenenene 2 2
3 | 1016109-01 | DECAL, POTENTIOMETER CAUTION (CARRYALL | ONLY) oo 1
4 | 101547601 | DECAL, GASOLINE DANGER ..ooooooooooooooooeeeeeeoeoeoeoeeo oo 1
5 | 1019605-01 | DECAL, HOT MANIFOLD AND MUFFLER ........oooooooooooosoeeeeoeoeeeeeeeese e 2
6 | 1011553 DECAL, TRAILER HITCH (CARRYALL II, TURF Il AND Il PLUS) oo 1 1
7 | 101915201 | DECAL, FRAME GROUND ....oooooooooooooeoeoeeeeeeeeeeeoe oo 1
8 | 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE ooooooooooooooooeoeeeoeeoeoeeeeeoooeoeeeeeen 1

Page 4-5



GASOLINE VEHICLE

/A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.

« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.

« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

« Drive slowly in turns and straight up and down slopes.

« Never stand in front of or behind vehicle.

« DO NOT operate while under the influence of alcohol or

rugs.
« DO NOT leave children unattended on vehicle at any time.
CCl 1019606-01

DRIVER/PASSENGER
WARNING DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 1000 Ibs. Weight to include cargo
bed load (500 Ibs. MAX) and gross trailer weight.

« Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read Owner's Manual
‘and warnings on dash.

Page 4-6

KEY SWITCH
DECAL

ELECTRIC VEHICLE

OPERATING
INSTRUCTIONS DECAL

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
* Make sure wheels are turned in desired direction.
« Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing

shift lever or switch in desired position:
F-Forward  N-Neutral R - Reverse (Buzzer will sound)
« Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake il
release when accelerator pedal is depressed.
« To stop, release accelerator pedal and depress brake pedal.
« After stopping, firmly depress park brake until it locks.
« Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
co 101621601

ELECTRIC VEHICLE

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
* To start engine:

- Place shift lew

~ Depress brake pedal.

~ Turn key switch to “START” position and release.
* To operate vehicle:

- Make sure wheels are tumed in desired direction.

- Be sure nothing i in your path.

'~ Neutral position.

— While vehicle is stopped, select vehicle direction by placing
shift lever or switch in desired position.

F-Forward  N-Neutral R~ Reverse (Buzzer will sound)
- Park brake will reease when accelerator pedal is pushed.
~ Slowly push accelerator pedal to increase speed.
- Accelerator pedal must be released to shift vehicle to neutral.
* To stop vehicle:

- Release accelerator pedal and push brake pedal,
- After stopping, frmly push park brake until tlocks.
—Turn key to “OFF” position, remove key and place shift

lever in straight up neutral position when not in use.

el 101693201

GASOLINE VEHICLE

/\ WARNING

/

—— ’h <
A2 \\ [
N=—= =
8 \ ‘ /

CCl11016094-01

CRUSH AREA
DECAL

/

Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.
Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,
reduce speed and load. CC11019600-01



SAFETY DECALS—

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING ..oooooioccooooooeoeeoeeeeeeeeeee oo 1 1
2 | 1018251-01 | DECAL, KEY SWITCH wooooooooooooeeoeeeeeoeoeoeoeeoeeeeeeee e eoeeeeeee e i
2 | 1018251-02 | DECAL, KEY SWITCH woooooooooeoeooeoeoeeeoeoeoeeeoeeeoeoeeeeoe oo 1
3 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS oooooooioooooeoeooeooooeeoeeeeooeoeeeeeee oo i
3 | 1016932-01 | DECAL, OPERATING INSTRUCTIONS w....ooooooooooooeooeeeeeeoeeoeeeeeeeeeeeeeeee oo 1
4 | 1016094-01 | DECAL, CRUSH AREA oooooooooooooooeoeeeeeeeoeoeoeeeeeeeeeeee oo eeeeeeeee oo 2 | 2
5 | 1019600-01 | DECAL, VEHICLE LOADING ... oooooooooooooooooeeooeooeeoeeeeeooe oo 1 i

Page 4-7



NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing. /N DANGER / POISON

CCl 1019315-01

ELECTRICAL COMPONENT
COVER CAUTION DECAL
(ON COVER)

CAN CAUSE
BLINDNESS OR

i ‘
i HRER o

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

BATTERY DANGER DECAL

e (ON FRAME)
T1]{[Hq o Nor usk as crounD

BED LOAD
CCl 1019646-01
= WARNING DECAL
ELECTRICAL COMPONENT N\
MOUNTING PLATE NOTICE N /N WARNING

(ON PLATE) Riding in cargo bed

can cause severe injury
or death.

Do not ride in cargo bed.
CCl 1015539-01

ELECTRI
VEHICL

m

SIDE FRONT
DECAL

/N WARNING

Bed can tip up unexpectedly.
Can cause severe injury.

Bed hold down bolts must
be fastened.

BED BOLT
WARNING DECAL

INGERSOLL-RAND CARRYALL VI
DECAL DECAL

CC11017078-01

/\ WARNING

« GASOLINE EXPLOSION / FIRE.

« CAN CAUSE SEVERE INJURY OR DEATH.

« NO SMOKING, SPARKS, OR OPEN FLAME.

« STOP ENGINE, ALLOW TO COOL BEFORE
REFUELING. CC| 1015476-01

GASOLINE DANGER DECAL
(ON FRAME ADJACENT

TO FUEL TANK) HOT MANIFOLD AND

@ MUFFLER DECAL

/N WARNING

CAN CAUSE SEVERE INJURY

GASOLINE
VEHICLE

E.a Moving parts

Y .
manifold & muffler

KEEP CLEAR ccCl1019605-01

STARTER/GENERATOR
AND ENGINE)

Periodic Service Schedule

Service Regular Interval
1. Check Engine Ol Level Monthly
2. Change Engine Oil and First 100 Hours - * Then
Filter One Year or 200 hours.
3. Check and Clean One Year Under Normal Use
Air Filter Elementt Six Months Under Dusty Conditions
4, Change Air Filter! *Two Years or 300 Hours
5. Check Tire Pressure Monthly (See Manual)
6. Replace Fuel Filters *Two Years or 300 Hours
7. Check / Fill Transaxle *One Year or 150 Hours
*Whichever comes first
TFor easy access to airfiter housing,
L remove the intake hose from the front of the housing. ) FRAME GROUND WARNING DECAL

PERIODIC SERVICE /\ WARNING
SCHEDULE DECAL
(ON INTAKE BOX)

(ON FRAME)

Page 4-8



SAFETY DECALS—

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101964601 | DECAL, NO GROUND ....oooooooooeoeooeoeoeeeee oo eeeeeee s 1
2 | 1019315-01 | DECAL, COMPONENT COVER w..ooooooooooooeoeeooeeeeeeeeeeoe oo i
3 | 1013677 DECAL, BATTERY DANGER/POISON .ooooooooooeoooeoeoeeoeoeoeoeoeeeeeeeeeee i
4 | 1015539-01 | DECAL, BED LOAD woovoooooooooeeoeoeoeoeeoeeeooeoeoeeoeoeoeeeeee oo oseseeee e 1 1
5 | 1017078-01 | DECAL, BED BOLT woooooooeoeeeooeoeeeoeeoee oo eeeoeeeee s eeeeeee e eeee e 1 1
6 | 1016971-02 | DECAL, CARRYALL VI (DRIVER SIDE) oo 1 i
7 | 1016971-01 | DECAL, CARRYALL VI (PASSENGER SIDE) w..oooooooooooooeoeooeoeeeoeoeoeoeeoooeeeeoo 1 i
8 | 1019219-01 | DECAL, INGERSOLL-BAND w...oooooooooeooeoooeoeoeooeeoeeoeeeoeeoeeeeoeeeeee oo 2 | 2
9 | 1016757 DECAL, SIDE PANEL ...ooooooooeeeoe oo 4| 4
10 | 1015476-01 | DECAL, GASOLINE DANGER w.ooooooooeoeeoeoeooooeeeeeoeoeeeeeeee oo 1
11 | 1019605-01 | DECAL, HOT MANIFOLD AND MUFFLER wooooooooooo oo 2
12 | 1019152-01 | DECAL, FRAME GROUND WARNING w.oovooooooooeeooeoeoeeeoeoeoeoeoeoeoeeeeeeoee o 1
13 | 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE .....oooooooooeeeoeeoeeoeeoeeeeeeeee oo 1

Page 4-9



Page 4-10



BRAKES, PEDAL,
AND CABLE ASSEMBLIES







REAR BRAKE ASSEMBLY, SELF-ADJUSTING—

CARRYALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1018233-01 | CLUSTER, PASSENGER SIDE BRAKE (INCLUDES ITEMS 1 - 9) wvvovvvvrrreee 1 1
1018233-02 | CLUSTER, DRIVER SIDE BRAKE (INCLUDES ITEMS 1 - 9) oo 1 1
1 | 1018240-01 ASSEMBLY, BACKING PLATE, PASSENGER SIDE

(INCLUDES ITEMS 2, 3 AND 4) ..o 1 1
1 | 1018240-02 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3AND 4) .. | 1 1
2 | 1018165-01 MECHANISM, ADJUSTING, PASSENGER SIDE ... i 1
> | 1018165-02 MECHANISM, ADJUSTING, DRIVER SIDE +........ooooooooooooooeoeooeeeoeeeeoeee 1 1
3 | 1018239-01 WASHER oo eeeeeeeeeeeeeeee oo 1 1
4 | 1018238-01 WASHER, PLATE oo 1 1
5 | 1010850 COVER, DUST oo 1 i
6 | 1018232-01 PACKAGE, BRAKE SHOE (FOUR PIECES) rrorroo oo 1 1
7 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) ..ovvvvvveoeoeoeoeeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeree 1 1
8 | 1018163-01 PACKAGE, BRAKE SPRING (FOUR PIECES) w.vvvvvvoooooooooeooeeoeeoeoeoeeeoeeeeeeeeee 1 1
9 | 1018155-01 ASSEMBLY, LEVER, PASSENGER SIDE ..........oooooooooeooeoooooooeoeeeeeeeeeeeeeeeeeeeee 1 i
9 | 1018155-02 ASSEMBLY, LEVER, DRIVER SIDE +...oeeeoooooeeeeeoeeoeoeeeeeeoeeeeeeeee oo 1 1
10 | 1013924 NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 ...vvvoooooooooooooeooeoeoeo oo 8 8
11 | 1014153 BOLT, BRAKE CLUSTER MOUNTING -..ovoooooeooeeeoeoeoeeeeeeeeeeeeeeeeee oo 8 8
12 | 1010829 PIN, CLEVIS, 5/16 1roooeoeoeeeeeoeeeeoeeeoeoeoeeeeoeoeoeoeee oo 2 2
13 | 0001035 PIN, COTTER, 3/32 X 1 ooovvveoeoeoee e eeoeeeeeee oo eeeseee oo eeeeeeeee e 2 2

14 | 1019008-01 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) woooooooooooooooeoeoeeeeeeeeeeeoe 2
14 | 1013207 HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) wrrvoooooooooooooeoeoeeeeeeeeo 2
15 | 1017911-01 | DRUM, BRAKE oooooooooeeoeeoeoeoeoeeoeeeeeoeeeeeoeeeeoeooeooeoeeee oo 2
16 | 1011779 E-CLIP, /2 oo 2 2

Page 5-3



Page 5-4



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED—
CARRYALL II, TURF I, Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1016573 CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) vovvoooooeoeoeoeoeoeoeeoeoeoeoeeeeoeeoeoeeeoeoeeee oo 1 1
1016557 CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) wovvoooooooeoeooeeooeoeeoeoeoeoeeeeeeeeeeoeooeeeeeoeee e 1 1
1 | 1011404 PLATE, BACKING, DRIVER SIDE ... .oooooooeoeoooooeoeeoeooeoeeeeoeoeeoeeoeoeeeee oo 1 1
1 | 1011154 PLATE, BACKING, PASSENGER SIDE ...oooooooooooooeooeeoeeeeoeoeooeoeoeoeeeeeoeeeeeeeeeeee 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ..o 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) oo 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 oo 2 2
6 N/A PISTON, ANCHOR oooeeeeeeeeeeeeoeoeoeeoeeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo 2 2
7 N/A BOLT, ADJUSTMENT oo, 1 1
8 N/A BODY, ANCHOR ... -oeoeeoeoeeoeoeoeoeoeeeeeoeeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT oo 1 1
10 | 1011463-02 PACKAGE, BRAKE SHOE (FOUR PIECES) wrvvooo oo 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) wovvvoooooooeeoooeoeeeeooeoeeeeeooeoeeeee oo 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) oo 1 1
13 N/A ARM, BRAKE LEVER .oooooooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo 1 1
14 | 1010850 (oo V(== N0 U1 1 1
15 | 1011403 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 16, 17 AND 18) ........ 2 2
16 | 1010829 PIN, CLEVIS, 5/16 oo e 2 2
17 | 0001035 PIN, COTTER, 3/32 X 1 oo oo e 2 2
18 | 1011779 E-CLIP, 1/2 oo 2 2
19 | 1013924 NUT, CONE LOCK, GRADE 8, 5/16 = 24 .oooooooooooooeooeoeooeoeoeoeooeoeeoeoeoeoeooeooeoeoeoeooo 8 8
20 | 1014153 BOLT, BRAKE CLUSTER MOUNTING oovvoooooooeooooeoeeoeoeoeoeoeoeeeeeoeoeeo 8 8
21 | 1017911-01 | DRUM, BRAKE -....ooooeoeooeoeoeeeeoeoeoeeoeeeeeeeeeeeeeeeeee oo oo oo 2 2
22 | 1013207 HANGER, BRAKE CABLE ..o oo 2 2

Page 5-5



Page 5-6




BRAKE PEDAL AND CABLE ASSEMBLY—
VEHICLE WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 0001242 NUT, HEX, 5/16 = 18 -ooveeoooeeeeeeee oo eeeeeee e eeeeee e eeeee e eeeee oo 1 1
2 | 1018653-01 | SPACER, EQUALIZER ooooooooooooooooeooeeeeeeooeeoeeeoeeeeeeee oo 2 | 2
3 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) ..o i 1
4 N/A PIN, EQUALIZER PIVOT ooooooooeooeoeoeooeoeeeeeooeoeoeeeoeeeeee oo 1 1
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 evvvvoreee oo 5 | 5
6 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 7 = Q) wvvoooooooooooeooeoeoeoee 2 | 2
7 | 1011779 E-CLIP, /2 oo 2 | 2
8 | 0001035 PIN, COTTER, B/32 X 1 ooooovoooooeoooeoeeee oo oo eeeeeseeeeoeeeeee e 2 | 2
9 | 1010829 PIN, CLEVIS, 5/16 voeeeoosoeeeeoeeeeee e eeeeeeee s eeeeeee s eeeee e 2 | 2
10 | 1019540-01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 11 - 16, 19 AND 32) w....oooooooooooooooo i 1
11 | 1013531 SPRING, BRAKE RETURN .ovvooooo oo 1 i
12 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wovvvvoooeeeooooeoooeoooo 4 | a4
13 | 1013869 PAD, BRAKE PEDAL ......oooo oo oeeoeo oo eoeeeee e eeoeeeee e eeee oo eeeeee s 1 1
14 | 1019531-01 ROD, EQUALIZER (CARRYALL | ONLY) wevvvvooooo oo 1 i
14 | 1019531-02 ROD, EQUALIZER (CARRYALL 11 ONLY) vvvoooooooeoooeoeoeeoeooeoeooeeeeeeoe 1 i
15 | 1019530-01 BOLT, HEX HEAD SHOULDER, 3/8 X 1 wvvvvvoooooooeoeeeoeooeooeeoeooeoeeeeoooeeeeee oo 1 i
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +evvvooeoeoeeeoe oo 1 1
1011877-02 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 17 - 21
AND ITEM 25 ON PAGE 5-13) vvvvvoooooooooooeoeoeeooooeoeoeoeeeeeee oo 1 i
17 N/A ROD AND PAWL oo 1 1
18 | 1017029 PIN, COTTER, 7/64 X 1/2 wovroeeeoeeeoeo oo eeeeeee s eee e 1 1
19 | 1010877 NUT, PUSH, 5/16 oo oo eeeeee oo 1 i
20 | 1010805 SLEEVE, PARK BRAKE ROD .orooo oo 1 i
21 | 1010932 JOINT, BALL, 1/4 = 28 ooooooooeoeoeoeeeoeoeoeoeeeeeeeoee oo 1 1
22 | 1010933 SPRING, PARK BRAKE TORSION ..o+ eeooooo oo 1 1
23 | 1010927 SPACER, PARK BRAKE ......ooooooooo oo oo eeeseeee oo 1 i
24 | 1010878 BUMPER, RUBBER -......oooooooooo oo eoeoeoeoeeeee oo 1 i
25 | 0001028 NUT, HEX, 174 = 20 oo 1 1
26 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) vvvvvooooooooeoeooeoeeeooooeeeeeeoeoeeeeeeooeoeeeeeoeoee 1 :
27 | 0001241 WASHER, FLAT, 5/16 1 oeooooooeeeeoeeee oo eeeeeeee e eeeeee e eeseeee oo 4| 4
28 | 1010921 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 wovvvoooooooeoeoeooeoeeoeoeooeoeeoooeeeeeoee 4 | a4
29 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 30 - 33) wovovoooooeooeooeoooeoeo 1 1
30 | 0001032 BUSHING, NYLON oo 2 | 2
31 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 <16 X 172 evvvoooooeeoooeoeoeooooo 2 | 2
32 | 1013876 NUT, PUSH, B/8 oo oo 1 1
33 | 1013870 PAD, PARK BRAKE ... oo oo oo ee oo 1 i

Page 5-7



Page 5-8



BRAKE PEDAL AND CABLE ASSEMBLY—
VEHICLE WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 0001242 NUT, HEX, 5/16 = 18 -ooveeoooeeeeeeee oo eeeeeee e eeeeee e eeeee e eeeee oo 1 1
2 | 1018653-01 | SPACER, EQUALIZER ooooooooooooooooeooeeeeeeooeeoeeeoeeeeeeee oo 2 | 2
3 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) ..o i 1
4 N/A PIN, EQUALIZER PIVOT ooooooooeooeoeoeooeoeeeeeooeoeoeeeoeeeeee oo 1 1
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 evvvvoreee oo 5 | 5
6 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 8 = 10) wovvvoooooee oo 2 | 2
7 | 1018746-01 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 8 - 10) .. -ooooooooooooooooeoooeoo 2 | 2
8 | 1011779 E-CLIP, /2 oo oo oo 2 | 2
9 | 0001035 PIN, COTTER, B/32 X 1 vovooooeeeeeeee e eeoeeeee s eeeeeeee s eeee e eeeeee oo 2 | 2
10 | 1010829 PIN, CLEVIS, 5/16 oo oeoeeeeoee oo eeeeeeeee e 2 | 2
11 | 1019540-01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 12 - 18, 22 AND 35) +.....ooooooooooooooo i 1
12 | 1013531 SPRING, BRAKE RETURN oovvooooooeoeoooeoeoeeoeooeoeeooeoeee oo 1 1
13 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 w.vvvvvvooeeoooeoeoeoeeoooo 4 | a4
14 | 1013869 PAD, BRAKE PEDAL -......ooooooooeo oo eeeeeeeeeee oo 1 i
15 | 1019530-01 BOLT, HEX HEAD SHOULDER, 3/8 X 1 wvvvvvoooooooooeeooooeoeoeoeoooeoeeooeeeeee oo 2 | 2
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +rvvooeeee oo 2 | 2
17 | 1019531-01 ROD, EQUALIZER, FRONT ..ooooore oo eoeeeeeeee oo eeeeeeeeee e eeeeeeeeeee e 1 1
18 | 1019531-02 ROD, EQUALIZER, REAR (CARRYALL Il AND Il PLUS) wvvvvoooooe oo i 1
19 | 1019531-03 | ROD, EQUALIZER, REAR (CARRYALL VI ) coooooooooooooeooeeeoeoeoeoeeoeoeoeeeoeoeeo 1 i
1011877-02 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 20 - 24
AND ITEM 25 ON PAGE 5-13) -.vvoovooooeeeeeoee oo eeeeeeeee oo 1 1
20 N/A ROD AND PAWL oo oo 1 i
21 | 1017029 PIN, COTTER, 7/64 X 1/2 woooooeeoeooeoeoeoeoeoeoeeeeee oo 1 i
2 | 1010877 NUT, PUSH, 5/16 orreoeooeeeoeee oo 1 1
23 | 1010805 SLEEVE, PARK BRAKE ROD +.....eoooooo o eeeee oo eeeeee oo 1 1
24 | 1010932 JOINT, BALL, 1/4 = 28 oo oo 1 i
25 | 1010933 SPRING, PARK BRAKE TORSION .o 1 i
26 | 1010927 SPACER, PARK BRAKE .....ooooooooeoooooeoeoeooeoeoeoeooe oo 1 1
27 | 1010878 BUMPER, RUBBER .....vooosoo e eeooe oo eoeeeee oo eeeeee e eeeeeeeeeeeeeeee e 1 1
28 | 0001028 NUT, HEX, 1/4 = 20 oo oeeeeee oo 1 1
29 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) - eovooeooooooooooooeoeeoeooeoeeeeo oo 1 i
30 | 0001241 WASHER, FLAT, 5/16 1rvvoeeo oo oo eoeooeoeeeee oo 4| 4
31 | 1010921 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 wovvoooooooeoeeoooeoeoeoeoeoeoeeoooeeeeeeeee 4| a4
32 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 33 = 86) weovvvvoereeoeeoeoee oo 1 1
33 | 0001032 BUSHING, NYLON oo 2 | 2
34 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 vvvvvvvvooeeeooooeoeoeoooo 2 | 2
35 | 1013876 NUT, PUSH, B/8 oooooeoeoeoeoeeoeeoeoeoeeeeoeeoeeeee oo 1 1
36 | 1013870 PAD, PARK BRAKE ..-..oooooo oo oo oo oo 1 1

Page 5-9






FRONT BRAKE ASSEMBLY—
VEHICLE WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1016573 CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oovooooooeoeooeoeeoeeoeoeoeoeoeeoeeeeeeeoeoeeeeeoeeeeeeeeeees 1 1
1016557 CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) wovvoooooooeoeooeeooeoeeoeoeoeoeeeeeeeeeeoeooeeeeeoeee e 1 1
1 | 1011154 PLATE, BACKING, PASSENGER SIDE w.vvvvooooooooeooooeoeeoeoeoeeeeeeeeeee oo 1 1
1 | 1011494 PLATE, BACKING, DRIVER SIDE ....oooooooooooooooooeooeeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ..o 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) oo 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 oo 2 2
6 N/A PISTON, ANCHOR oooeeeeeeeeeeeeoeoeoeeoeeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo 2 2
7 N/A BOLT, ADJUSTMENT oo, 1 1
8 N/A BODY, ANCHOR ... -oeoeeoeoeeoeoeoeoeoeeeeeoeeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT oo 1 1
10 | 1011463-02 PACKAGE, BRAKE SHOE (FOUR PIECES) wrvvooo oo 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) wovvvoooooooeeoooeoeeeeooeoeeeeeooeoeeeee oo 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) oo 1 1
13 N/A ARM, BRAKE LEVER .oooooooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeo 1 1
14 | 1010850 (oo V(== N0 U1 1 1
15 | 1018746-01 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) wovvvvvvvvoooeo 2 2
16 | 1010829 PIN, CLEVIS, 5/16 orooooeoeoeeeoeoeoeeeeeeoeeoeeeeeeeeeeoeeeeeeee oo 2 2
17 | 0001035 PIN, COTTER, 3/32 X 1 oo oo e 2 2
18 | 1011779 E-CLIP, 1/2 oo 2 2
10 | 1018727-01 | NUT, HEX, 516 = 24 ooooooooeoeoeoeeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeoeoeoeeee s | 8
20 | 0007174 WASHER, LOCK, 5/16 X 24 oooooeeoeoooooeeeoeoeoeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeee 8 | 8
21 | 1018690-01 | WASHER, CONE .......oooooeoooeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeee oo oo 8 | 8
22 | 1017232 BOLT, HEX HEAD, 5/16 - 24 X 1 oo oo s | 8
23 | 1011137 DRUM, BRAKE oo 2 2

Page 5-11



(=
+

1=

Page 5-12



ACCELERATOR PEDAL ASSEMBLY—
ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) oooo........ 1 1
2 | 1013871 PAD, PEDAL oo 1 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 woovooooooooooooooeooooeoeo 4| 4
4 | 0001624 SCREW, HEX CAP, 3/8 - 16 X 1 1/2 oo 1 1
5 | 0000334 WASHER, FLAT, B/8 —ooooooeooeooeoeoeeoeoeooeeeeeeeoeeeee oo 2 2
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ..o 1 1
7 | ooos754 NUT, NYLON LOCK, 3/8 16 oo 2 2
8 | 101818801 | STUD, BALL oo, 1 1
9 | 1017424 BEARING, PIVOT SUPPORT oo 1 1
10 | 1019669-01 | NUT, FLANGE, 1/4 = 28 ooooooooooeoeoeeoeoeoeeoeoeeeeeeeeeeeoeeoeoeeeeeeeeeeeeee oo 1 1
11| 1018174-01 | RETAINER, SPRING ooooooooooooooeoeeeoeeoeoeoeeoeoeeeeeeeoeoeoeeeeeeeeeeeeee oo 1 1
12 | 1017962-01 | SPRING, RETURN oooooooooooeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeee oo 1 1
13 | 1017378 OO RLa = 1N c N 1 1
14 | 1017380 BUMPER, RETURN SPRING ... . .ooooeoooooooeoeooeoooeoeoeeeeeeeeeeeeeeee oo oo 1 1
15 | 0001241 WASHER, FLAT, 5/16 wovvooeeeeeeoeeeoeoeooeoeooeoeeoeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeoe 1 1
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 1 1
17 | 1018719-01 | ASSEMBLY, ACCELERATOR ROD (ELECTRIC CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 1019124-01 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 1018220-01 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL II, TURF Il
AND [l PLUS) (INCLUDES ITEMS 18 AND 19) ovvooooooooeoeooeooeoeeoooeoeeooeoeo 1
17 | 1016747-02 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL VI ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
18 | 1011084 NUT, UNF HEX JAM, 1/4 = 28 oo 2 2
19 | 1011734 JOINT, SPRING-LOADED BALL oo 2 2
20 | 1011700 SPACER oo 1 1
21 | 0008233 NUT, NYLON LOCK, 1/4 = 20 woooooooeoeoeoeoeoeeeeoeoeoeoeeeeeoeeeeeeoeeeeeeeeeee oo 4| 4
22 | 1014007 WASHER, FLAT, TYPE B, 1/4 wooooooooeoeoeoeoeoeoeoeoeoeoeoeeoeoeeeeeeeeeeeoeoeeeeeeeeeeeeeee oo 4| 4
23 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD ..oooooooooooooeoeoeoeeoeeeeeeeeeeeoeoeeeeeeoeeeeeeoeeeee 2 2
24 | 101861901 | SCREW, HEX CAP, 1/4 < 20 X 1 1/8 wooooooooooooeoeoeoeooeoeoeoeeoeoeoeoeeeoeeoeeeoeeeee 4| 4
1011877-02 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON
PAGE 5-7) wooooeeeeeeoeoeeeeeeeeeeee oo 1 1
25 N/A ASSEMBLY, BACHET ooooeeeeeeeoeeoeoeoeoeoeoeoeoeoeeoeeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeo 1 1

Page 5-13



Page 5-14



ACCELERATOR PEDAL ASSEMBLY—
ELECTRIC CARRYALL Il AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 8) ............. 1
2 | 1013871 PAD, PEDAL .ooooooo oo oo i
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wovvvvvooeeoooooeoeooooo 4
4 | 0001624 SCREW, HEX CAP, 3/8 < 16 X 1 1/2 oo i
5 | 0000334 WASHER, FLAT, B/8 oo oeeeoeeoeeoeeeee oo eeeeeeee s eeeeee e eseeee s 2
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ..ovvvoooooooeooeeoeeeeeoeeeeeeeeoeeeeeeee e i
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 1rrrreee oo i
8 | 1018620-01 | SCREW, HEX HEAD CAP, 1/4 < 20 X 1 3/8 roooooooooooooooooeoeoeeoooeoeeeeeoe oo 2
9 | 1017424 BEARING, PIVOT SUPPORT .....ooooooo oo 1
10 | 1015661 NUT, FLANGE LOCK, 1/4 = 20 1rrrrooo oo i
11| 1018174-01 | RETAINER, SPRING +...ooooooooooooooeooe oo oo i
12 | 1017962-01 | SPRING, RETURN w.o.ooooooooooeoeoeeoeoeoeeoeoeeoeeeeoe oo 1
13 | 1017378 CUP, SPRING: «.-oeoeooeoeoeeeeee oo eeee e 1
14 | 1017380 BUMPER, RETURN SPRING oo i
15 | 1017400 LEVER, ACTUATOR ..o i
16 | 1018042-01 | WASHER, PLASTIC, 1/2 woooooooooooeoeoeooeoeoeoeeeoe oo 1
17 | 1017743 COVER, ACCELERATOR ..ooso e oeeeoeoe oo 1
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 worrooooeeooooeeoeoeeoeoeoeeeeeeeeeee oo 5
19 | 1014007 WASHER, FLAT, TYPE B, 1/4 w.ooooooooooooeoeoeooeoeoeoeeeo oo 4
20 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 oroeoooooooeoooooe oo 2
21 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD ..oooooee oo 1
22 | 1018619-01 | SCREW, HEX CAP, 1/4 = 20 X 1 1/8 woooooooooooeeoeooeoeoeeeeoeoeoeee oo 4
1011877-02 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 23 AND ITEMS 17 - 21 ON

PAGE 5-7) wooooooeoeeoeoeeeeeeeeooee oo oo 1

23 N/A ASSEMBLY, RATCHET ...oovoooo oo oo eeeeee e eeeee oo 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 wrrrrrree oo 2
25 | 0001241 WASHER, FLAT, 5/16 wrrroee oo oo oo oeoeoeeeee oo i

Page 5-15



Page 5-16



FRONT AND REAR SUSPENSION

STEERING,




Page 6-2



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ....ooooooroooeon. 1 1
> | 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM v+ 3| 3
3 | 0007174 WASHER, LOCK, 5/16 11 oeoeeeoeeooe oo oo 3| 3
4 | 1019848-01 | KIT, STEERING COLUMN, MOUNTING BRACKET woooooooooeoooooeoeoeoooeoeoeooeooo 1 .
5 | 1016663 SCREW, PHILLIPS, TYPE A, #12 - 11 X 5/8 woovoeeeooceeoooeeeeooeeeee oo 2 | 2
6 | 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 +....oovvvoooorrro.. 2 | 2
7 | 0000334 WASHER, FLAT, B/8 —ooooooeoooeoeoeeeoeoeoeoeeeeeoeoeeeee oo oo 4| 4
8 | 1016183 SCREW, HEX HEAD CAP, 3/8 = 16 X 7 vooooooooooeooooeoeeeeoeooeoeoeeeeeeoeeee oo 2 | 2
9 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .evvvooroeeeoeeeeeseoeseeeeees s eeeeeee oo 2 | 2
10 | 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ...ovvvvvvovro.. 1 1
11 | 1011697 WASHER, FLAT, 5/16 wrvroee oo oo oo 1 1
12 | 1012499 BOOT, STEERING COLUMN oo 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ....oooooooroooeeo. 1 1
14 | 1012605 RING, RETAINING: oo ooooooeeeoeeeoe oo 1 i
15 | 1012604 WASHER, STEEL, 5/8 oo oo 1 i
16 | 1014217 SPRING, COMPRESSION .oovoooeoeooeoooeoeoeeoeoeoeeeoeoeeee oo 1 1
17 | 1014125 WEDGE .ovoooooeoeoee oo oo eeee oo 2 | 2
18 | 1014213 ASSEMBLY, BEARING: ---veeeoeoeeeeeeeoeeeoeeee oo 2 | 2
19 | 1014126 SEAT, BEARING ooooo oo 2 | 2
20 | 1015545 SHAFT, STEERING COLUMN .oooooooooeoeoeoeoeoeoeeoeoeeeeoeeoeeeoeeeeee oo 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING oo eeeeoeoeeoeeeeeeeeeoeeeee oo 1 1
2 | 1014214 RING, RETAINING: ---eooooeoeeeoeee oo 1 i
23 | 1014211 VI = Y= (1N c W 1 i
24 | 1016263 COVER, STEERING COLUMN weeooooooeooeoeoeeeoeooeoeoeeoeoeeeeeeoeeeee oo 1 1
25 | 1016156 WHEEL, STEERING eoooeoooeooeoeeoee oo eeeeee e eeeeee e eeeee oo 1 1
%6 | 1017273 NUT, NYLON LOCK, 5/8 = 18 worvrrreee oo 1 i
27 | 1016155-02 | PLATE, SCORECARD (CARRYALL I, Il, Il PLUS AND VIY....ooooooooooooooooooooo i 1
27 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31)
(CARRYALL TURF 11 ONLY) -ooooooee oo 1 1
28 | 1012565 SCREW, ROUND HEAD, #12 = 14 X 1 ooooovoooooooooeoeoeooeoeeeeeoe oo 2 | 2
29 | 1012566 SPRING, TAPERED COMPRESSION ...oooooooooooooooooeoeoeooeooeoeoeeeeeeo 2 | 2
30 | 1016214 GRIP, PENCIL. vvvoeooe oo oo 2 | 2
31 | 1016154 CLIP, SCORE CARD --vv.ooeeoeoeeeeoeeeee oo eeeeeee e eeeeee e 1 1

Page 6-3



8

-
W
oQ !
£z
Fo




STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1018783-02 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 21) woovvooororoeeorr. 1 1

1 | 1013035 SEAL, DUST, PASSENGER SIDE ......-oeoooeooooeoeoeoeoeeoeeeeoeeeeeeeoeeeee oo 1 i
2 | 0008990 Y=Y = 1= 2 | 2
3 | 1018802-01 ASSEMBLY, INNER BALL JOINT oooooooeoooeoeoeeeoeoeoeeooeoeeeee oo 1 i
4 | 1018803-01 WASHER, TAB. - ..oooooooeeoeeeoeeeoeeeeee oo eeeee e eeeee oo 1 1
5 N/A BUSHING, RACK oo oo 1 i
6 N/A 210 1222 [N R |=7-\= 1 i
7 N/A BEARING, LOWER PINION <oooooooeooooeoeeeoeoeoeoeeoeoeeeeeoeeeeeeeoeeee oo 1 1
8 N/A PINION, STEERING ...vvooosoe oo oo eeeeeeee e eeee e 1 1
9 | 1018794-01 BEARING, UPPER PINION .oooooooo oo 1 i
10 | 1018799-01 RING, C-TYPE STOP --oooooooeeoeeoeoeoeeeeoeeeoeeeeeoo oo 1 i
11 | 1013051 RING, SNAP oo oo ee oo 1 1
12 | 1013052 SEAL, DUST, STEERING PINION .ooorr oo 1 1
13 | 1018797-01 GUIDE, STEERING RACK .ovvoooooo oo 1 i
14 | 1018798-01 SPRING, YOKE .oeooo oo oo 1 1
15 | 1013044 NUT, LOCK, RACK SCREW. +.ovooooeooooeooeeeoeoeoeeeeeeoeoeoeee oo 1 1
16 N/A SCREW, RACK GUIDE ...oooooe oo 1 1
17 N/A RACK, STEERING ... oeoeoeeeoeeeooeeeeeeoeeeeeeee oo 1 i
18 | 1018795-01 WASHER, STOP ..ooooeeoeoeoeoeoeoeeeeeeeeo oo oo 1 1
19 | 1018796-01 RING, C-TYPE STOP .ooooooooeooeeoeoeoeeoeoeoeeoeeeee oo 1 1
20 | 1018800-01 SEAL, DUST, DRIVER SIDE +...evveeeeoooeoeoeeeeeeoee oo eeeeeee oo 1 1
21 | 1018801-01 RING, RETAINING: ---eeoeooooeeeoeee oo 1 1
22 8754 NUT, NYLON LOCK, 38 = 16 worrooreee oo 3| 3
23 | 0001035 PIN, COTTER, B/32 X 1 ooovvooooeooooeeeee oo oo oo 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) ............... 1 1
25 | 1015597 FITTING, THREAD FORM GREASE, 1/4 = 28 1rrvooooooo oo 1 i
26 | 0007602 NUT, HEX SLOTTED, 3/8 = 24 wovoooooeoeooooeoeeoeoeoeoeoeeeeoeoeeeeeoeoeeeeeoeeee e 1 i
27 | 1011930 BOOT, DUST oo oo 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 < 20 rrrrooooeoooooeooeeeoe oo 1 1
29 | 1012467 LINK, RACK AND PINION DRAG: ...---eeeeooeooeoe oo 1 i
30 | 1013042 NUT, HEX, M2 X 1.75 oo 1 i
31 | 0001624 BOLT, HEX HEAD, 3/8 16 X 1 1/2 rrrooooeooeoooooooeoeeeoeooeoeeeee oo 3| 3
32 | 0000334 WASHER, FLAT, B/8 v oeeeo oo eeeeeeeee s eeeeee e eeeeeeseeeeeeee e 3| 3

Page 6-5



Page 6-6



FRONT SUSPENSION, UPPER—
VEHICLE WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) oo 2 | 2
> | 1016346 BUSHING, URETHANE ...ooooooooooooeoooeeoeeeeo oo 6 | 6
3 | 1016350 SLEEVE, DELTA OUTER .ooooooeooooooeoeoeoeoeoeeeeo oo 1 i
4 | 1016349 SLEEVE, DELTA INNER ..oooooooooeoeoeeeeoeooeeoeeeoeoeoeeeoeeseee oo 2 | 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .evvvooreee oo oeseeeeee e eeeeeee oo 8 | 8
6 | 0007539 BALL JOINT oo 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oo 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 16 X 1 1/2 rrrooooeooeoeooooeoeoeoeoeoeoeeeeoeoeeeeeeeoeseee oo 2 | 2
9 | 1010138 NUT, DIMPLED LOCK, B/8 = 16 wevvvvreeeeoeeeeoe e eoeeeee s eoeeeee oo 4| 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 oo 4| 4
11 | 1010219 ROD, TIE oo oo ee oo 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 wovvooooo oo 1 i
13 | 0007540 BALL JOINT, LEFT HAND THREAD ..-ooooeooooeeeeeoeeeeeeeee oo 1 1
14 | 1017266 STRAP, A-PLATE .ooooo oo oo eeeeeeeee oo 2 | 2
15 | 1014235 SHOCK ABSORBER, FRONT ovooooo oo 2 | 2
16 | 1010124 PLATE, SPRING MOUNTING v oo 1 1
17 | 1010200 BOLT, HEX HEAD, 3/8 - 16 X & 1/4 1rvrorrooeeooooeeoeoeoeoeo oo 4| 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT -......ooeoooooooooeoeeoooeeeoeeeoeoenn i 1
19 | 1011930 SEAL, DUST oo oo 3| 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 < 24 wovooooeo oo 3| 3
21 | 0001035 PIN, COTTER, B/32 X 1 wovooooeeeeeee oo eeeeee e eeeeeee e eeeeee e 1 1

Page 6-7



Page 6-8



FRONT SUSPENSION, LOWER—
VEHICLE WITH 2-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 1010348 ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) w......coooo..... 1 1

> | 1010347 ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......... i 1

3 | 0008067 BUSHING, BRONZE SPINDLE oo 1 i

4 | 0007048 BUSHING, BRONZE .....ooooooooooeoooeoeeeoeooeoeeeee oo 1 1

5 | 1015597 FITTING, GREASE, 1/4 = 28 ..oooooooooeeoeoeoe oo oo 1 1

6 | 1012030 SPRING, TAPERED LEAF ..oooooooooooooeeoooeeoeeeee oo eeeeeeee e i

7 | 0008745 ECCENTRIC ovooeoeeoeeoeoeoeeeeeeoeoeeeeeeeeoeoeee oo 1 1

8 | 0000706 NUT, HEX, 3/8 = 16 oo oo oo 1 1

9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) +rrrrooceeoooeeoeeoeeeoeoeeeee oo 2 | 2
10 | 1011393 PACKAGE, HUB BEARING ...oooooor oo 2 | 2
11 | 1011304 STUD, LUG, 1/2 = 20 oo oo 4| 4
12 | 1013185 SEAL, DOUBLE LIP oo 1 1
13 | 1011887 COVER, DUST oooooeeoeoeeeeeo oo eeeeeee oo 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 wrrrrrreee oo 4| 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 = 16 X 2 3/4 ovvvvvooooooeoeooooeoeoeoeooeoeoeooeeeeeoeee 2 | 2
16 | 1016384 CLEVIS, UPPER DELTA w.vooooooooeooeoooeoeoeoeoeoeeeeeee oo 2 | 2
17 | 1019031-01 | NUT, NYLON LOCK, 1/2 = 20 -ooooooooeoeeoeoeeoeoeeeeeeee oo eeeeeee oo 2 | 2
18 | 1010028 WASHER, FLAT, 1/2 oo oo eeeeeeee oo 2 | 2
19 | 1010150 BEARING, THRUST ..o 2 | 2
20 | 1016389 WASHER, KINGPIN WAVE ...ooooooooeooeoeooooeoeoeoeoeoeoeoeoeeeeeeeeeee oo 2 | 2
21 | 1010984 NUT, LUG oo oo eeeeee oo eeeee e 8 | 8
22 | 1010005 WASHER, FLAT, B/4 —ooooooooo oo oeeoeeeeeee oo eeeeeeee oo 2 | 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 wovovoeoe oo 2 | 2
24 | 0007910 PIN, COTTER, 5/32 X 1 oooovoveeooooeoeeeeeeooeoee oo oo 2 | 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 wvvvvvoereoeeeooo oo 2 | 2
26 | 1016386 KINGPIN oo 2 | 2
27 | 1015583 BUSHING, URETHANE ..oooooooooeooeeooeoeoeeoeoeooeoeeeeoeoeee oo 4| 4
28 | 1012303 BUSHING, STEEL oo oo 2 | 2
29 | 1014276 PLATE, FRONT SPRING RETAINER -...ovvooooooe oo 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 = 16 X 1 1/2 weovvvooooooooeoeooeeoeeeeoeoeoeeeoeoeoeeee oo 4| 4
31 | 0000357 WASHER, LOCK, 3/8 s oo oo 4| 4
32 | 0000706 NUT, HEX, 3/8 = 16 oo oo 4| 4

Page 6-9



Page 6-10



FRONT SUSPENSION, UPPER—
VEHICLE WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) oo 2 | 2
> | 1016346 BUSHING, URETHANE ...ooooooooooooeoooeeoeeeeo oo 6 | 6
3 | 1016350 SLEEVE, DELTA OUTER .ooooooeooooooeoeoeoeoeoeeeeo oo 1 i
4 | 1016349 SLEEVE, DELTA INNER ..oooooooooeoeoeeeeoeooeeoeeeoeoeoeeeoeeseee oo 2 | 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .evvvooreee oo oeseeeeee e eeeeeee oo 1| 11
6 | 0007539 BALL JOINT oo 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oo 1 1
8 | 0008861 BOLT, HEX HEAD, 3/8 16 X 2 /4 . ooooooeooooooooeoeoeoeoeeeeoeooeeeoeoeoeee oo 2 | 2
9 | 1010138 NUT, DIMPLED LOCK, B/8 = 16 wevvvvreeeeoeeeeoe e eoeeeee s eoeeeee oo 2 | 2
10 | 0002402 BOLT, HEX HEAD, 3/8 < 16 X 2 1/4 rooooooeoeoooooeoeoeeeeeee oo 4| 4
11 | 1010219 ROD, TIE oo eee oo eeeeee oo 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 wovvooooo oo 1 i
13 | 0007540 BALL JOINT, LEFT HAND THREAD ..-ooooeooooeeeeeoeeeeeeeee oo 1 1
14 | 1017266 STRAP, A-PLATE .ooooo oo oo eeeeeeeee oo 1 1
15 | 1018706-01 | SHOCK ABSORBER, FRONT ooooooooooooeooeoeeoeooeeeeeoeoeeeeeoeo oo 2 | 2
16 | 1010124 PLATE, SPRING MOUNTING v 3| 3
17 | 1018705-01 | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 1rroooooeeoooooeoeoeeoeoeeeeeee oo 4| 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT -.......oeooooooooooeoeoeeoeeeoeoeen i 1
19 | 1011930 SEAL, DUST oo oo 3| 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 < 24 wovooooeo oo 3| 3
21 | 0001035 PIN, COTTER, B/32 X 1 wovooooeeeeeee oo eeeeee e eeeeeee e eeeeee e 1 1
22 | 0000320 BOLT, HEX HEAD, 3/8 16 X 1 1rrvreeeeeooeeeoeoee oo eeeeeeee e 1 i
23 | 1019353-01 | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) woovooooooooooeoeooeo 2 | 2
24 | 1019550-01 | BRACKET, BRAKE CABLE GUIDE oooooooooooooooeoeoeeoeoeoeoeeeooeoeeeeeeeeeeee oo 1 i

Page 6-11



Page 6-12



FRONT SUSPENSION, LOWER—
VEHICLE WITH 4-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 1018769-01 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) .....ocooooo.... 1 1

2 | 1018770-01 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND5) .......... i 1

3 | 0008067 BUSHING, BRONZE SPINDLE oo 1 i

4 | 0007048 BUSHING, BRONZE .....ooooooooooeoooeoeeeoeooeoeeeee oo 1 1

5 | 1015597 FITTING, GREASE, 1/4 = 28 ..oooooooooeeoeoeoe oo oo 1 1

6 | 1012030 SPRING, TAPERED LEAF ..oooooooooooooeeoooeeoeeeee oo eeeeeeee e 1 i

7 | 0008745 ASSEMBLY, ECCENTRIC .--oooooeoeoeoooeoeeeoooeoeeeeeo oo 1 i

8 | 0000706 NUT, HEX, 3/8 = 16 oo oo 1 1

9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) +rrrrooceooooeeeoeee oo 2 | 2
10 | 1011393 PACKAGE, HUB BEARING ...oooooor oo 2 | 2
11 | 1011304 STUD, LUG, 172 = 20 oo oo 4| 4
12 | 1013135 SEAL, DOUBLE LIP oo 1 1
13 | 1011887 COVER, DUST ooooooeoeoeeeeee oo eeeee e eeeeeee s 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 worvrrreee oo 4| 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 = 16 X 2 3/4 ovvvvvoooooooeoooooeoeoeoeooeoeeooeeeeeoe e 2 | 2
16 | 1016384 CLEVIS, UPPER DELTA w.vooooooooeoeeoooeoeoeeooeoeoeee oo 2 | 2
17 | 1019031-01 | NUT, NYLON LOCK, 1/2 = 20 -oooooooooeoeoeoeeoeoeeeeeeeee oo 2 | 2
18 | 1010028 WASHER, FLAT, /2 —ooooooeoooooeoeeeeeoeoeoeee oo oo 2 | 2
19 | 1010150 BEARING, THRUST ..o 2 | 2
20 | 1016389 WASHER, KINGPIN WAVE ...ooooooooeooeoeooooeoeoeoeoeoeoeoeoeeeeeeeeeee oo 2 | 2
21 | 1010984 NUT, LUG oo oo eeeeee oo eeeee e 8 | 8
22 | 1010005 WASHER, FLAT, B/4 —ooooooooo oo oeeoeeeeeee oo eeeeeeee oo 2 | 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 wovovoeoe oo 2 | 2
24 | 0007910 PIN, COTTER, 5/32 X 1 oooovoveeooooeoeeeeeeooeoee oo oo 2 | 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 wvvvvvoereoeeeooo oo 2 | 2
26 | 1016386 KINGPIN oo 2 | 2
27 | 1015583 BUSHING, URETHANE ..oooooooooeooeeooeoeoeeoeoeooeoeeeeoeoeee oo 4| 4
28 | 1012303 BUSHING, STEEL oo oo 2 | 2
29 | 1014276 PLATE, FRONT SPRING RETAINER -...ovvooooooe oo 1 1
30 | 1010177 SCREW, HEX HEAD CAP, 3/8 = 16 X 2 --ooooooooooeooooeoeeoeooeeoeeeeeeeeeee oo 4| 4
31 | 0000357 WASHER, LOCK, 3/8 s oo oo 4| 4
32 | 0000706 NUT, HEX, 3/8 = 16 oo oo 4| 4

Page 6-13



L 1 GAS ONLY

i\

ELECTRI
VEHICLE
ONLY

Page 6-14



REAR SUSPENSION

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 0007569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w.ovvrre oo 4
1 | 1012304 SHACKLE, REAR SPRING (GASOLINE VEHICLE) ... -.eeoooooooooeoeeoeeeoooeeeoeoeoe 4
> | 0008754 NUT, NYLON LOCK, 38 = 16 worvorooeee oo 6 | 6
3 | 1012303 BUSHING, STEEL vvvoooeoooeeoeeoeoeoeeeeeeoeoeoeeee oo 4| 4
4 | 1015583 BUSHING, URETHANE .oooo oo 12 | 12
5 | 1010145 NUT, UNF HEX, B/8 = 24 ooooooooeooeoeoeoooeeeoeoeoeo oo 4| 4
6 | 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) vvoooooooooooooooooo i 1
7 | 1014236 SHOCK ABSORBER, REAR .vvoooooeoeooeoeeoeeoe oo 2 | 2
8 | 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10) .. | 4 | 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ..o 8 | 8
10 N/A CUSHION, SHOCK ABSORBER ..o 8 | 8
11 | 1014902 U-BOLT oo oo 2 | 2
12 | 1014675 S TN W= =T = WY 2 | 2
13 | 1014557 WASHER, FLAT, 716 oorroeeoooeeeeee oo oo oeeoeeeeeee oo 4| 4
14 | 1014555 NUT, NYLON LOCK, 76 = 24 oo 4| 4
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 = 16 X 3 3/8 wovvvvvoooooooeeeoooeooeoeooooeeoeoooeeeeeeeeeen 6 | 6
16 | 1019265-01 | PAD, SPRING, DRIVER SIDE ...ooooooooooeoooooeeoeeeee oo eoeee e 1 1
16 | 1019294-01 | PAD, SPRING, PASSENGER SIDE .....ooooooooooooooeoeoeoooeeoeeeeo oo 1 i
17 | 1019008-01 | HANGER, BRAKE CABLE (GASOLINE CARRYALL | ONLY) ..o 2
18 | 1013207 HANGER, BRAKE CABLE (ALL OTHER VEHICLES) wvvvvvoooooeeoooeoeoeoeoeoeo 2 | 2
19 | 1017235 BUMPER, JOUNCE ....eooooooooeeeoe oo eeee e eeeeeeee e 2 | 2
20 | 1014546-02 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) woooooooooooooooeoeeeoeoeoeeoeeeoeoeeo 2
20 | 1014549-02 | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) woovooooooooooeeoeoeooooeoeoeoeeoo 2
21 | 1014901 SPACER, OVERLOAD BUMPER oo oo 2 | 2
22 | 1014573 RETAINER, SPRING «..ovvooooooeeeoe oo oo eeeee e 2 | 2

Page 6-15



Page 6-16



STABILIZER BAR—ELECTRIC CARRYALL I,
GASOLINE CARRYALL II, TURF I, 1l PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1015760 BAR, STABILIZER, 3/4 DIAMETER ....vovooooooee oo 1 1
> | 1015457 SPACER oo oo 4| 4
3 | 1015453 MOUNT, COMPRESSION ..ooooooooeoeoeoeoeeeoeoeoeeeeoeeeeee oo 8 | 8
4 | 0000808 WASHER, FLAT, B/8 —ooooooeoooeoeoeoeoeoeoeoeeeoeoeooeeee oo oo 8 | 8
5 | 1016814 LINK, STABILIZER BAR <.oosrr e oeeeoe oo eeeeeeee e eeeeeee e 2 | 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 .vvvvvoooooooeeoooeeoeeoeoeoeeoeeoeeeeeeeeeeen 4 | a4
7 | 0000357 WASHER, LOCK, 3/8 1o oo oo 4| 4
8 | 1016813 BRACKET, STABILIZER BAR MOUNTING: wovvoroo oo 2 | 2
9 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 w.vovovooo oo 8 | 8
10 | 0007174 WASHER, LOCK, 5/16 o oeeeeeeeoe oo eeeeeeeeee oo 8 | 8
11 | 0001242 NUT, HEX, 5/16 = 18 voooooeoeeoeeeooeoeeeeoeooeoeee oo 8 | 8
12 | 1015614 SUPPORT, STABILIZER BAR BUSHING ..ooovvvooooooeoeeoooeoeoeeoeoeeeeoeoeeeeeeeeen 2 | 2
13 | 1015613 BUSHING, STABILIZER BAR -...ooooooooeeeeoe oo 2 | 2
14 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ooooooeoeooooeoeoeoeoeeeeeeeeeeee oo 8 | 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 woooooooeeoooeoeoeeeeoeoeoeeeoeoeeeeee oo 8 | 8

Page 6-17



Page 6-18



ELECTRICAL SYSTEM—
GASOLINE VEHICLE




TYPICAL f,i::\\ e
4PLACES || >3-

CARRYALL |
VEHICLE ONLY REFERENCE
UNITIZED TRANSAXLE

TYPICAL
3 PLACES

Page 7-2



FORWARD AND REVERSE SHIFTER ASSEMBLY—

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ....cccccceee. 1
1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 oo 2
2 1016342 BASE, FORWARD AND REVERSE SHIFTER .......ccooi e 1
3 0008057 NUT, HEX HEAD, #4 - 40 ..ot s s 4
4 1012431 WASHER, FLAT, #4 ..o e e 4
5 1014808 SWITCH, LIMIT ..o e e 1
6 1014727 WASHER, NYLON FLAT, #4 ... e s 2
7 1014807 SWITCH, LIMIT .o e e s 1
8 0008058 WASHER, LOCK, #4 ... e s s 2
9 1014145 BUSHING, BRONZE ..o s s e s 2
10 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ..o 1
11 1014065 WASHER, FLAT e e e e e 1
12 1013590 SPRING, FORWARD AND REVERSE CAM .......ccocoiiiiiiiic s 1
13 1013589 RING, RETAINING ... e e e e e 1
14 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ... 1
15 1013591 PIN, ROLL, 1/8 .ottt s e 1
16 0008717 NUT, NYLON LOCK, 1/4 =28 .......ooiiiiiiiiiciic s 1
17 1010954 STUD, BALL, 1/4 =28 X 1/4 ..o s 1
18 1019515-01 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL | ONLY) .......ccc...... 1
18 1015409 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL I, TURF II,
AND ITPLUS) et et e e ee e r e e eene s 1
18 1016727-01 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL VI ONLY) .......c...... 1
19 0007893 NUT, HEX, #10 = 32 ..o 2
20 1012333 JOINT, BALL .o e e s e e e s e 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 .....ccccceioieiereeereenene 1
22 1012987 HANDLE, FORWARD AND REVERSE SWITCH ........cooiiiiiieie e 1
23 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ....coocoiiiiiiiiciice s 4
24 0008233 NUT, NYLON LOCK, 1/4 = 20 ... e 5
25 1016201 WASHER, WAVE, 3/8 ... et s 1
26 0008251 SCREW, PHILLIPS HEAD, 1/4 - 20 x 1 (CARRYALL I ONLY) ...ooiiiiiiiiiieie e 1
27 1018558-01 RETAINER, CABLE (CARRYALL | ONLY) ..ot s 1
28 0000332 WASHER, FLAT, 1/4 (CARRYALL [ ONLY) ... e 1
29 1019226-01 BRACKET, TRANSMISSION CABLE SUPPORT ......oooiiiiiiiieree e e 1
30 1012285 SCREW, THREAD ROLLING, 1/4 =20 X 5/8 .....eeiiiiiieeeeeet et 3
31 1018962-01 KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES ITEM 32)
(CARRYALL I, Il TURF I AND I PLUS) ..ottt s 1
32 1010434 BARREL, PLASTIC ... s s e s 2
33 1014306 WASHER, FLAT, TYPE B, 1/4 ... e 4

Page 7-3




FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

o

X ,
g 4\
%\Q&
REVERSE
BUZZER
N

RED/WHITE

IHTE
BLUE

VOLTAGE
REGULATOR

STARTER/
GENERATOR

>S—

YELLOW
G ——YELLOW

\
\ W\\/
BATTERY GROUND \/

Page 7-4



WIRING—GASOLINE CARRYALL |

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1018893-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 10) ....coooiiiiiiiiiciiiic e, 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .......cooiii e 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..o 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........oooii e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ........ccoiiiiiiic s 1
5 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiiic e 1
6 N/A WIRE ASSEMBLY, #18 GREEN ..o 1
7 N/A WIRE ASSEMBLY, #18 YELLOW ......eeeiiiie e s 1
8 N/A WIRE ASSEMBLY, #16 YELLOW ......cciiiiiiiiicicn s 1
9 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoooiiiiiii e 1
10 N/A WIRE ASSEMBLY, #18 YELLOW ... s 1
11 1014119 WIRE ASSEMBLY, #6 RED ......ooiiiii e 1
12 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii e 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......oiiii e e e s 1
14 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..o 1
15 N/A WIRE ASSEMBLY, #18 BLUE ... e 1
16 1012382 WIRE ASSEMBLY, #6 BLACK ......ociiiiiiii s 1
17 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
18 N/A WIRE ASSEMBLY, #18 ORANGE ... e e 1
19 N/A WIRE ASSEMBLY, #18 BLACK ...t 1
20 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ..ot 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccviieennene 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiii oo 1
23 1018373-01 WIRE ASSEMBLY, #6 GREEN ..o 1

Page 7-5



FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE
BUZZER

FUEL TANK

BLUE
RED/WHITE

WHITE

VOLTAGE
REGULATOR

— o -
et
Za
FUSE STARTER/
BLOCK ( /r GENERATOR
o) @ D3

JBUACK—— \

—/— WHITE

7

~_
s\
\

@\//f\m
(T \

YELLOW
G ———VYELLOW

»
m
z
9
z

GROUND \/
BATTERY \J

Page 7-6



WIRING—GASOLINE CARRYALL I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1016299-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 11) ..o, 1

1 N/A WIRE ASSEMBLY, #16 RED/WHITE .......ccoii e 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..o 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........oooii e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ........ccoiiiiiiic s 1
5 1016297 WIRE ASSEMBLY, #16 BLACK ......coiiiiiiiic e 1
6 N/A WIRE ASSEMBLY, #16 GREEN ........ccoii e 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ... s 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiicii s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........ccooiiiiii e 1
11 N/A WIRE ASSEMBLY, #16 YELLOW ..o e s 1
12 1014119 WIRE ASSEMBLY, #6 RED .......ccooiiiiiiii i 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......oiiii e e e s 1
14 N/A WIRE ASSEMBLY, #18 BLACK ... e s s 1
15 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..ccceooiiiiiiiiieeeeee 1
16 N/A WIRE ASSEMBLY, #18 BLUE .......cioiiiiii s 1
17 1012382 WIRE ASSEMBLY, #6 BLACK ..o e e 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 ORANGE ... s 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii e 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccviieennene 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiii oo 1
23 1018373-01 WIRE ASSEMBLY, #6 GREEN ..o 1

Page 7-7



Page 7-8



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE—
CARRYALL I, II, AND TURF 1

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1018276-01 BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 25 AND 1018893-02 - SEE PAGE 7-5) (CARRYALL | ONLY) ............ 1

1018276-02 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 25 AND 1016299-02 - SEE PAGE 7-7 or 7-15)

(CARRYALL I AND TURF ) oo s 1

1 1015372 COVER, ELECTRICAL COMPONENT BOX ......ccccciiiiiiiiiiieiiie s 1
2 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ... e s 5
3 1013589 RING, RETAINING ... 1
4 1015373 CAM, ELECTRICAL BOX ... oot s 1
5 1014145 BUSHING, BRONZE ........oooiiiiic e s 2
6 1014065 WASHER, FLAT .. e e e s 1
7 1010954 STUD, BALL, 1/4 =28 ... e 1
8 1015345 ASSEMBLY, BELL CRANK SHAFT ..o s 1
9 0008717 NUT, NYLON LOCK, 1/4 =28 .......ooiiiiiiiiiicii s 1
10 0008057 NUT, HEX, #4 = 40 ..ot e e 4
11 0008058 WASHER, LOCK, #4 ... oo s e s 2
12 1014807 SWITCH, LIMIT .o e e s 1
13 1014808 SWITCH, LIMIT oot bbb s 1
14 1012431 WASHER, FLAT, #4 ... e e s 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ..o 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 ....eviiiiii e 2
17 1018561-02 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15X 1 1/2 oo 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ..o 1
19 0007893 NUT, HEX, #10 = B2 ..o s 2
20 0001242 NUT, HEX, 5/16 = 18 ... et s 2
21 1013609 SOLENOID, 12 VOLT ..cctiiiiiiiicc b s 1
22 1012295 FUSE, T0AMP ... e e s e e 1
23 1015737 WIRE ASSEMBLY, #10 RED ... e e 1
24 1015741 BLOCK, FUSE ... et et ne e 1
25 1015371 BOX, ELECTRICAL COMPONENT .....cccoiiiiiiiiiii s 1
26 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ...ouiiiiiiiii e e 2
27 0001241 WASHER, FLAT, 5/16 ... e s 2
28 0007473 NUT, NYLON LOCK, 5/16 = 18 ... s 2

Page 7-9



Page 7-10



ELECTRICAL COMPONENTS, FRONT BODY—
GASOLINE CARRYALL |, I, TURF Il AND Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....ccccoiiiiiiiiiiiiececc e 1
2 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....ccceiiiiiiieeeee s 2
3 1016851 BUZZER, REVERSE ... e e 1
4 N/A WIRE ASSEMBLY, #18 BLACK ......ooiiiiiiii i s 1
5 1011229 NUT, KLOCK, #6 = 32 .....octiiiiiiiiiiie e s 1
6 1015720 BOLT, HEXWASHER HEAD, # 6 - 32 X 1/2 ..o 1
7 1018306-01 ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 FOR CARRYALL Il PLUS) .............. 4
8 1018263-01 SWITCH, KEY (CARRYALL I, [ AND TURF HI) oo 1
8 1018264-01 SWITCH, KEY (CARRYALL [l PLUS ONLY) ....oiiiiiiiiiiiiici s 1
9 1018511-01 WASHER .. e e e s 1
10 1018307-01 NUT, KEY SWITCH ... e s e e 1
11 1018345-02 | CAP, KEY SWITCH ... e s s 1
12 1012505 KEY (PAIR) .o e s 1
13 1016630 LIGHT, OIL WARNING ...ttt s s e e e s 1
14 1015103 GAUGE, FUEL (INCLUDES ITEMS 15 AND 16) ....ccuiiiiiiei oo 1
15 N/A NUT, BRASS ... et et e s 6
16 N/A WASHER, EXTERNAL TOOTH LOCK .....ccciiiiiiiiiiiiice s 3
17 1015104 BRACKET, FUEL GAUGE ..o e e s 1
18 1011610 WASHER, LOCK, #8 ... e e e e e s 2
19 1011571 NUT, HEX, #8 - 32 ..o s e s s 2
20 1019009-01 RETAINER, HARNESS ... s 3

Page 7-11



\0
VOLTAGE s

LIMITER
MOUNTING
\

HOUR METER

;5:>i;é£:::::TOUNﬂNG

HEADLIGHT
SWITCH

AN —
Y -
) 2
) ,/
M\/ / //v
i =<
|
Q \® | . g
N [
HEADLIGHT
MOUNTING

Page 7-12



HEADLIGHTS AND HOUR METER—
GASOLINE CARRYALL TURF II

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 0007893 NUT, HEX, #10 = 32 ..o e 1
2 0001016 WASHER, LOCK, #10 ... e e e e e 1
3 0000183 WASHER, FLAT, #10 ..o e e s 1
4 1017721 VOLTAGE LIMITER ... e s e 1
5 1010909 SCREW, MACHINE HEAD, #10 - 32X 1 1/4 ..o 1
6 0008990 WRAP, TIE e s 4
7 1016897-01 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 9 - 18) .....ccooiiiiiiiiieccee 1
8 1016897-02 | ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 9 - 17 AND 19) ............. 1
9 1017066 HARNESS, HEADLIGHT WIRE .......cciiiiii s 1
10 1017059 LOCK, BULB COLLAR ... e e s 1
11 1013461 SCREW, HI-LO, #10 - 16 ... e s 2
12 1017060 BULB, HALOGEN ...t 1
13 1017065 RETAINER, HEADLIGHT .....oooiiiiiiic s 1
14 1017061 LENS, HEADLIGHT ..o s s s s 1
15 1017062 ASSEMBLY, TURN SIGNAL LENS ... .o 1
16 0007893 NUT, HEX, #10 = B2 ..o et 2
17 1017064 BRACKET, MOUNTING ..ottt s 2
18 1016880 BEZEL, HEADLIGHT, DRIVER SIDE........ccoooii s 1
19 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ..o 1
20 0004034 SWITCH, LIGHT (INCLUDES ITEM 21) ...ooiiiiiiiiiie e 1
21 1013857 KNOB, LIGHT SWITCH ... s 1
22 1013578 KIT, HOUR METER, 12 VOLT (INCLUDES ITEMS 23 - 30) .....cccoouiiiiiiiieieiece e 1
23 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...ooiiieiieiie e 1
24 1013547 BRACKET, HOUR METER MOUNTING ........c.coooiiiiiiii e 1
25 N/A WIRE ASSEMBLY, #18 BLACK ......cciiiiiiiiiiiciic s 1
26 N/A WIRE ASSEMBLY, #18 RED ......couiiiiiiiicc e 1
27 1016862 KIT, HARDWARE, HOUR METER MOUNTING (INCLUDES ITEMS 28 - 30) ......ccccceueu.e. 1
28 N/A SCREW, ROUND HEAD, #6 = 32 X 1/2 ..o 3
29 N/A NUT, HEX, #6 = 32 ...ooiiice e e s 3
30 N/A WASHER, LOCK, #6 = 32 ...t e e e 3

Page 7-13



RIGHT
HEADLIGHT

VOLTAGE LIMITER

LEFT
HEADLIGHT

FORWARD / REVERSE

ASSEMBLY
LIMIT
SWITCHES
/

REVERSE
BUZZER

OIL
LIGHT

BLUE
BLACK

\—
/C
e
— |- FUEL TANK
I 7 &
Nl e (20)
E
il g
\|\ P
STARTER/
®/Q GENERATOR
@
(28) -

>—

YELLOW
G ———YELLOW

\ W\\/
GROUND \/
BATTERY \J

Page 7-14



WIRING—
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1016299-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 11) ..o, 1

1 N/A WIRE ASSEMBLY, #16 RED/WHITE .......ccoii e 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..o 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........oooii e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ........ccoiiiiiiic s 1
5 1016297 WIRE ASSEMBLY, #16 BLACK ......coiiiiiiiic e 1
6 N/A WIRE ASSEMBLY, #16 GREEN ........ccoii e 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ... s 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiicii s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........ccooiiiiii e 1
11 N/A WIRE ASSEMBLY, #16 YELLOW ..o e s 1
12 1014119 WIRE ASSEMBLY, #6 RED .......ccooiiiiiiii i 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......oiiii e e e s 1
14 N/A WIRE ASSEMBLY, #18 BLACK ... e s s 1
15 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..ccceooiiiiiiiiieeeeee 1
16 N/A WIRE ASSEMBLY, #18 BLUE .......cioiiiiii s 1
17 1012382 WIRE ASSEMBLY, #6 BLACK ..o e e 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 ORANGE ... s 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii e 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccviieennene 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiii oo 1
23 1018373-01 WIRE ASSEMBLY, #6 GREEN ..o 1
1016858 WIRE HARNESS, HEADLIGHT (INCLUDES ITEMS 24 - 29) ........cccooiiiiiiiiiene e 1

24 N/A WIRE ASSEMBLY, #16 BLUE ........cciiiiiii e 1
25 N/A WIRE ASSEMBLY, #16 BLACK ... e 1
26 N/A WIRE ASSEMBLY, #16 YELLOW (INCLUDES ITEM 27) .....occiiiiiieieeeeeee e 1
27 0008106 FUSE, 20 AMP ..ot e s 1
28 N/A WIRE ASSEMBLY, #16 BLACK ..o 1
29 N/A WIRE ASSEMBLY, #16 BLACK ... e 1
30 N/A WIRE ASSEMBLY, #18 RED (PART OF HOUR METER KIT) ....coooiiiiiiiicieeeeeeee 1
31 N/A WIRE ASSEMBLY, #18 BLACK (PART OF HOUR METERKIT) ....cccocoviiiiiiiiiiiiiicicce, 1

Page 7-15



FRAME
@ GROUND

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE
BUZZER

2

FUEL TANK

W R4
LIMIT s 1‘:’
SWITCH N\

ORANGE / WHITE

s
WELD VOLTAGE

K REGULATOR

STARTER/
GENERATOR

@ RPM LIMITER

v
WiTE 5, aor \
\“*~\\~j??n7&ACK
Blac.
5[,40/(
FRAME

GROUND Blagy
BATTERY ~

G) ——YELLOW

Page 7-16



WIRING—GASOLINE CARRYALL Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1016895-02 | WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 12) ........ccceueee. 1

1 N/A WIRE ASSEMBLY, #16 RED/WHITE .......ccoii e 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
3 N/A WIRE ASSEMBLY, #18 YELLOW/#18 GREEN ........ccccccoiiiiiiii e 1
4 N/A WIRE ASSEMBLY, #18 RED ......ccoiiiiiiiiiciiic s 1
5 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiiii e 1
6 1015769 WIRE ASSEMBLY, #6 WHITE ... .o e s 1
7 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
8 1016380 WIRE ASSEMBLY, #6 BLACK .......cooiiiiiiiiiici s 1
9 N/A WIRE ASSEMBLY, #168 YELLOW ......omiiiii e 1
10 N/A WIRE ASSEMBLY, #168 YELLOW ... 1
11 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoiiiii e 1
12 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiiciii s 1
13 1014119 WIRE ASSEMBLY, #6 RED .......ccoiiiiiiiii e e e 1
14 N/A WIRE ASSEMBLY, #18 BLACK ... e s s 1
15 N/A WIRE ASSEMBLY, #18 BLACK ...t e 1
16 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiii e 1
17 N/A WIRE ASSEMBLY, #18 BLUE ......coiiiiii e e e s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A WIRE ASSEMBLY, #18 ORANGE ... s 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiiii i 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........cccoiiiiiiiiiieec e 1
22 1018373-01 WIRE ASSEMBLY, #6 GREEN ... e 1
23 1012382 WIRE ASSEMBLY, #6 BLACK ... e 1
24 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cccccoviiinnene 1

Page 7-17



Page 7-18

RIGHT
HEADLIGHT,

VOLTAGE LIMITER

X
5189 (
o a w
@ E
< FUEL
T g 8  GAUGE
I [} @ w <Z(
|z o = \,0\*
: i &
<<
) ) LIGHT
= SWITCH
&
e /00 N
- Ve sy
Ve /%
s 7
“1 |-
Ve -
Plid _ - k ORANGE
N K YELLOW
'
.~

BROWN
BLACK ———

HORN
BUTTON

NC
COM

THREE PIN ]
CONNECTOR PARK

LIMIT

SWITCH

/P / ORANGE/WHITE
c

2
DIMMER % \ N

SWITCH

o\?‘w\o@

TWO PIN
CONNECTOR

&

"\

GREEN
4 RED/WHITE
WHITE/BLACK —478MMH —
RED/WHITE
/ YELLOW —M8M8
7 RED
/ BLUE

GROUND
TERMINAL
BLOCK



FUEL TANK

GROUND
-[-[-]— WHITE/BLACK —————

! t
BLUE — ' J
—GREEN/WHITE |
YELLOW 1

WHITE

RED/WHITE

FRAME

GROUND N (
f ‘ W& R )
§ ¢
> < 7
RIGHT
BUZZER s BRAKE
BATTERY SRoy, ACk LIGHT
W
LEFT
BRAKE

LIGHT







WIRING—GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1019695-02 | HARNESS, WIRE (INCLUDES ITEMS 1 - 29) ....cccoiiiiiiiiiiii e 1

1 N/A WIRE ASSEMBLY, #168 WHITE ... 1
2 N/A WIRE ASSEMBLY, #18 BLUE ... s 1
3 N/A WIRE ASSEMBLY, #18 YELLOW .....eeiiiiie s 1
4 N/A WIRE ASSEMBLY, #18 BLUE ........cciiiiiiiiiic s 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......c.oiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #16 BLACK ... 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK .....ceiiii e 1
8 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiiiiic s 1
9 N/A WIRE ASSEMBLY, #18 BROWN ..o 1
10 N/A WIRE ASSEMBLY, #14 YELLOW ..o 1
11 N/A WIRE ASSEMBLY, #18 BROWN ... s 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......cccccoiiiiiiiiiiic e 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ..........cccoooiiii e 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ........ooiiiie s 1
16 N/A WIRE ASSEMBLY, #16 YELLOW ......ccoiiiiiiiiiciic s 1
17 1016380 WIRE ASSEMBLY, # 6 BLACK ..ot 1
18 1015769 WIRE ASSEMBLY, # 6 WHITE ... e e 1
19 N/A WIRE ASSEMBLY, #18 YELLOW ..o s 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiiiiiii s 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE .........ccooiiiiiiiiicecccce 1
22 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
23 N/A WIRE ASSEMBLY, #18 WHITE ..o s 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccooiiiiiiii s 1
25 N/A WIRE ASSEMBLY, #16 BROWN ..o 1
26 N/A WIRE ASSEMBLY, #18 RED ... e s 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE ......ooiie e 1
28 N/A WIRE ASSEMBLY, #16 ORANGE .........ccooiiiiiiiiiii s 1
29 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccooiiiiii e 1
30 1014119 WIRE ASSEMBLY, #6 RED ..o e s 1
31 N/A WIRE ASSEMBLY, #18 BLACK ...t e 1
32 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiiii e 1
33 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ....cccoooiiiiiiiiiiicee 2
34 N/A WIRE ASSEMBLY, #18 BLUE .......ooiii e e s s 1
35 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
36 N/A WIRE ASSEMBLY, #18 BLACK ......ciiiiiiiii e 1
37 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........cccooiiiiiiciiee e 1
38 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ......cccccovcieennnn. 1
39 1018373-01 WIRE ASSEMBLY, #6 GREEN ... 1
40 1012382 WIRE ASSEMBLY, #6 BLACK .....cociiiiiiii s 1

Page 7-19



TYPICAL 2
PLACES

; REFERENCE
% ACCELERATOR CABLE b ‘
@ \ | ® = DIODE
A |- ASSEMBLY
‘

ORANGE WIRE
ASSEMBLY

TYPICAL 2
PLACES

\
N
‘ TYPICAL 2

\%% T~ @

REFERENCE
ACCELERATOR ROD

TYPICAL 2 @

PLACES

Page 7-20



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE—
CARRYALL Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1018277-01 BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 31 AND WIRE HARNESS 1016895-02 - SEE PAGE 7-17)
(FOR CARRYALL 1 PLUS ONLY) ...ttt s e 1
1018277-02 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 31 AND WIRE HARNESS 1019695-02 - SEE PAGE 7-19)
(FOR CARRYALL VI ONLY) ..ottt e e 1
1 1017239 RE LAY e e e a e r e sn e sne e 1
2 0008450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ....cciiiiiiic e 1
3 0000183 WASHER, FLAT, #10 ... e e e s e e 1
4 1017243 BRACKET, RELAY MOUNTING ......cooiiiiiiiie e 1
5 0001016 WASHER, LOCK, #10 ..ottt 1
6 0001017 NUT, HEX, #10 = 24 oo e 1
7 1015372 COVER, ELECTRICAL COMPONENT BOX ..ot 1
8 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ... s 5
9 0001242 NUT, HEX, 5/16 = 18 ...ttt et st 2
10 0007893 NUT, HEX, #10 = 32 ..o 2
11 1014948 ASSEMBLY, DIODE ... e s s s 1
12 N/A WIRE ASSEMBLY, #18 ORANGE ........oooiiiiiiee et 1
13 1013609 SOLENOID ...ttt 1
14 1014807 SWITCH, LIMIT ..o b s 1
15 1013589 RING, RETAINING ... e e 1
16 1015373 CAM, ELECTRICAL BOX .....oiiiieee ettt s s s 1
17 1014145 BUSHING, BRONZE ...ttt e e e 2
18 1014065 WASHER, FLAT ... e e e s 1
19 1015345 ASSEMBLY, BELL CRANK SHAFT ..o e 1
20 1010954 STUD, BALL, 1/4 =28 ...ttt e 1
21 0008717 NUT, NYLON LOCK, 1/4 =28 ...ttt sttt 1
22 1016997 BOX, ELECTRICAL COMPONENT ......cooiiiiiiiii s 1
23 1012295 FUSE, 10 AMP ... e e e s 1
24 1015737 WIRE ASSEMBLY, #10 RED .....ooiiiiiee et 1
25 1015741 BLOCK, FUSE ... oottt et sn e 1
26 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ....occiiiiiiiieiiic e s 1
27 1017238 REGULATOR, VOLTAGE ... e s 1
28 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 .....oiiiiieeeeecee e 2
29 1012431 WASHER, FLAT, #4 ..ot e 2
30 0008057 NUT, HEX, #4 = 40 ..o 4
31 0008058 WASHER, LOCK, #4 ... e s 2
32 1016423 FUSE, 20 AMP (CARRYALL VI ONLY) ...eoiiiiieiieee e e s 3
33 1018561-02 | SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15X 1 1/2 ..oociiiii e 1
34 0001241 WASHER, FLAT, 5/16 ... e e e s 2
35 0007473 NUT, NYLON LOCK, 5/16 = 18 ... s e e 2

Page 7-21



Page 7-22



ELECTRICAL COMPONENTS, FRONT BODY—
GASOLINE CARRYALL Vi

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 0008639 WRAP, TIE e e 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3,4 AND 5) .....cociiiiiiiiciicccec e 1

3 1016851 BUZZER, REVERSE ... e e 1

4 1016849 SCREW, PAN HEAD HILO, #4 = 24 X 5/16 ....cceeiiiiiieceecee e 2

5 N/A WIRE ASSEMBLY, #18 BLACK ......cciiiiiiiiiiticii s 1

6 1017721 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .......cccoeeenne. 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1 1/4 oo 1

8 0000183 WASHER, FLAT, #10 ..o e s s e 1

9 0001016 WASHER, LOCK, #10 ..ot s s 1
10 0007893 NUT, HEX, #10 = 32 ..o e e s 1
11 1016356 BLOCK, TERMINAL ...t e e s s s s 1
12 1013357 RIVET, ALUMINUM POP, 5/32 ..o e s 2
13 1015720 BOLT, HEXWASHER HEAD, #6 - 32 X 1/2 ...cooiiiiiiiiii s 1
14 1011229 NUT, “K” LOCK, #6 = 32 ... s e e e 1
15 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) ......ccoiiiiieiee e 1
16 0007820 WASHER, INTERNAL TOOTH, 5/16 ..ot s 1
17 1019551-01 NUT, MB X 1.25 o s 1
18 1011825 BRACKET, HORN ... e e e e s 1
19 0000304 BOLT, HEX HEAD, 1/4 - 20 X T <o s e e 2
20 0000332 WASHER, FLAT, 1/4 ..o e s e 2
21 0008233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiiiic s 2
22 1016897-01 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 33) ....c.cccooiiiiiiiice. 1
23 1016897-02 | ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 32 AND 34) ........... 1
24 1017066 HARNESS, HEADLIGHT WIRE ..ot 1
25 1017059 LOCK, BULB COLLAR ......ooiiiiiiiiti s s 1
26 1017060 BULB, HALOGEN ... e e s s 1
27 1017061 LENS, HEADLIGHT ... e s s 1
28 1017064 BRACKET, MOUNTING ......ooiiiiiiiiie it 2
29 0007893 NUT, HEX, #10 = 32 ..o 2
30 1013461 SCREW, HI-LO, #10 = 18 X 7/16 ... e 2
31 1017065 RETAINER, HEADLIGHT ... e e 1
32 1017062 ASSEMBLY, TURN SIGNAL LENS ... .o s 1
33 1016880 BEZEL, HEADLIGHT, DRIVER SIDE .......cccooiiiiii e 1
34 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........ccoooiiiiii e 1

Page 7-23



\

\

)

W/

Page 7-24



CONTROLS AND GAUGES—GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016630 LIGHT, OIL WARNING .....octiiiiiiii s 1
2 1015103 GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) ....ooiiiiiiiiii e 1
3 N/A NUT, BRASS e oo e s s e e e 6
4 N/A WASHER, EXTERNAL TOOTH LOCK .....coiiiiiieee e s 3
5 1015104 BRACKET, FUEL GAUGE ........coociiiii s 1
6 1011571 NUT, HEX, #8 - 32 ..o s 2
7 1011610 WASHER, LOCK, #8 ... e e e e s eee s 3
8 1016092 SCREW, PAN HEAD MACHINE, #8 = 32 X 7/16 .....eiiiiiieiit e 1
9 1018306-01 ASSEMBLY, SCREW AND WASHER .......c.ccooiiiiiiiii e 4
10 1018264-01 SWITCH, KEY e e s e e s 1
11 1018511-01 WASHER .o e e e s 1
12 1018307-01 NUT, KEY SWITCH ... s e 1
13 1018345-02 | CAP, KEY SWITCH ..ottt s 1
14 1012505 KEY (PAIR) .o e e e e e e e 1
15 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) ....c.uiiiiiii e 1
16 1013857 KNOB, LIGHT SWITCH ..ot s 1
17 1011439 SWITCH, LIMIT ot e s s 2
18 1011557 SCREW, HEX HEAD MACHINE, #6 - 32 X T ...ooiiiiiiiiii e 4
19 1019322-01 NUT, NYLON LOCK, #6 = 32 ..o s e e 4
20 1019571-01 BRACKET, BRAKE LIGHT SWITCH ... s 1
21 1011280 NUT, LOCK, 5/16 = 18 ...t s 1
22 1019698-01 SWITCH, DIMMER ... e e e 1
23 1018713-01 STAND-OFF, DIMMER SWITCH ... s s 2
24 1018712-01 SCREW, MACHINE, #10 = 32 X T ..o 2
25 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ....ccoiiiiiiiiiiiic e 2
26 0007893 NUT, HEX, #10 = 32 ..o s 2
27 1019697-01 BUTTON, HORN ... e e e s s 1

Page 7-25



Page 7-26



ELECTRICAL COMPONENTS, REAR BODY—

GASOLINE CARRYALL VI
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) .....ccciiiiiiiiiiiicincc e 2
2 N/A HOUSING, TAILLIGHT ... e e 1
3 1011582 BULB . e e e e e 1
4 N/A GASKET e e 1
5 N/A LENS o s 1
6 N/A SCREW, LENS ..o e e e 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ..o 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 15) ....cooiiiiiii e 1
9 1016851 BUZZER, REVERSE .......cii s 1
10 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cocoiiiiiiiiiiieeecce e 2
11 N/A WIRE ASSEMBLY, #18 BLACK ... s 1
12 1015720 SCREW, HEXWASHER HEAD, #6 - 32 X 1/2 ..c.eoiiiiiieee e 1
13 0007591 WASHER, FLAT ..o e e e e s 1
14 1011622 WASHER, LOCK, #B ......oiiiiiiii i e e e e s 1
15 1011558 NUT, HEX, #6 = 32 ... e e e 1

Page 7-27



TYPICAL
4 PLACES

a(®

5

TYPICAL

@ 3 PLACES
TYPICAL

2 PLACES

%\H

%,
@

YP
L.
1
|

.

4 PLACES

P

2
w//

TYPICAL
2 PLACES
AT F1 AND

@ TYPICAL
2 PLACES
TYPICAL
2 PLACES
TYPICAL
4 PLACES
TYPICAL
S 21
N S Q
D2
9)

F2 TERMINALS
5
<29
%)

TYPICA
2 PLACE
AT A1 AN
A2 TERMINAL

TYPICAL
2 PLACES

: TYPICAL
_ 3PLACES
~
< .
‘

Page 7-28



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1018337-01 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......ccceueuee 1

1 1018752-01 HOUSING, FIELD COIL ..ot s s 1
2 1018751-01 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ....ooooiiiiii e 1
3 1018750-01 RETAINER, BEARING ... e e 1
4 1013001 BALL BEARING, OUTPUT SHAFT .....coiiiiiii e 1
5 1013005 COMMUTATOR, BALL BEARING .......coiiiiiiii s 1
6 1019399-01 SPACER, 5/16 ..o e e e e 1
7 1013003 KEY, WOODRUFF ...t 1
8 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....ccccoiiiiiiiiiiicccccece 1
9 N/A WASHER, LOCK, MT4 .o 1
10 N/A NUT, HEX, MT4 X 2 ..o e e s 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ........ocoiiiiiiiiiiiiie e 3
12 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 1018749-01 END BELL, OUTPUT SHAFT ..o s 1
14 1018753-01 SET, POLE (SET OF 4) ..o e 1
15 1018754-01 SCREW, POLE PIECE (SET OF 4) ..o 1
16 1018755-01 ASSEMBLY, FIELD COIL ....ooviiiiiiiiiici e e s 1
17 1018756-01 SET, F INSULATOR ... s e s e e e 2
18 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..o 2
19 1018757-01 SET, DF INSULATOR ..ot 1
20 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ....oooiiiiiiiii e 1
21 1013011-02 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ......cccciiiiiiie s 1
22 1018781-01 SPRING, BRUSH ... e 4
23 1018693-02 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1
24 1018762-02 ASSEMBLY, BRUSH CONNECTOR .......cccciiiiiiiiiiiir s 2
25 1018758-02 A CONNECTOR (SET OF 2) ... s 1
26 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ..o 2
27 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .........cccccueeunen. 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ......ccccccciiiiiiiiiiice 1
29 1018764-02 END BELL, COMMUTATOR ...ttt s e s 1
30 1018790-01 BOLT, CLAMP, M8 X 1 X 180MM ... e e 2
31 1014289 PULLEY (SILVER COLOR) ...oioiiiiii ettt s s e 1

Page 7-29



CARRYALL | ONLY

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

CARRYALL II,
TURF II, Il PLUS,

REFERENCE
STARTER/GENERATOR

\\_/@@gsswsw

TYPICAL

> e
@

NN

(

REFERENCE

STARTER/GENERATOR
ASSEMBLY

|
o @ﬁ> %

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

Page 7-30



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018337-01 STARTER/GENERATOR ..ot e s 1
2 1015240-01 BRACKET, MOUNTING, FE 290 (CARRYALL I AND H)....cccuiiiiiiiiiiieieecee e 1
2 1015240-02 | BRACKET, MOUNTING, FE 350 (CARRYALL TURF I, Il PLUS, AND VI) ...ccoooiiiiiiiiee. 1
3 1019167-01 B E LT e e e e saa e re e s 1
4 1016883 BRACKET, ADJUSTING ......ccoiiiiiiiiiiii i s 1
5 0008754 NUT, NYLON LOCK, 3/8 = 16 ..o s e e 2
6 1015075 WASHER, FLAT, 5/16 ... e s s 1
7 0000705 BOLT, HEX HEAD, 3/8 - 16 X 1 1/4 ..eneo e s 2
8 1019035-01 SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......coooiiiiiiiiiiiii s 2
9 0007174 WASHER, LOCK, 5/16 ... e s e e 3
10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ... 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X T ..o e s 1
12 0001242 NUT, HEX, B/16 = 18 ..o s 1
13 1018373-01 WIRE ASSEMBLY, #6 GREEN ........ccooiii s 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL | ONLY) ...ooiiiiiiiiiiiee e 1
15 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 (CARRYALL | ONLY) ...cociiiiiiiiiiiiee e 1
16 0007473 NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) ....coceiiiiiiiiiiiiici e 1
17 0001241 WASHER, FLAT, 5/16 (CARRYALL I ONLY) ...uoiiiiiiiii e e 1

Page 7-31



Page 7-32

AS SEEN FROM THE
PASSENGER SIDE

OF VEHICLE

TO NEGATIVE

TERMINAL

BATTERY POST \\ C

AS SEEN FROM
DRIVER SIDE
OF VEHICLE




BATTERY—GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12 VOLT ..ot bbb s 1
2 1014374 SPACER, BATTERY TERMINAL BOLT ..ot 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ..o 2
4 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 .. s 1
5 1018980-01 CLAMP, BATTERY ..o e e e e 1
6 0007173 SCREW, HEX CAP, 5/16 - 18 X 3/4 ... s 1
7 0001241 WASHER, FLAT, 5/16 ... e e 2
8 0007473 NUT, NYLON LOCK, 5/16 = 18 ... s 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 16 X 3/4 .....cceiiiiiiiiiiiiiicsice s 1

Page 7-33



Page 7-34






n FE 290 ENGINE

s
%‘

Gl

(«
/
<

e
& )
.

Page 8-2



FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY

12 3 4

1019539-01 FE 290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) .....cociiiiiiiiieiere e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM .......iiiiiiiiiii s 1
2 1016512 WASHER, FLAT, BMM ... e s e s e 1
3 1016524 SHROUD, ENGINE, FE 290 ......coiiiiiiii e 1
4 1016456 BOLT, FLANGED, M8 X 1 X 12MM ....coiiiiiiiie e 15
5 1016547 NUT, FLANGE, MB X 1 ..o e s 3
6 1019097-01 BOLT, 2-ENDED, M6 X 1 X 27MM ..o e 1
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ......coiiiiiiieie e 1
8 1017221 BOLT, 2-ENDED, M6 X 1 X 48MM ......coiiiiiiiiieie ettt 1
9 1019156-01 HOUSING, FAN ... e s s s 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ......coii e e 1
11 1016443 BRACKET ..o et e e ne s e e e s m e e n e e e e re s 1
12 1016539 O-RING .. e e e 1
13 1016536 TUBE, OIL FILLER, FE 290 .......coiiiiiiiii e s 1
14 1016531 DIPSTICK e e e e s 1
15 1011114 NUT, MB XT e e s s s s s e sre e s 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiiieee e 1
17 1015969 SCREW, PAN HEAD, MB X 1 X T4AMM .......coiiiiiiiiii s 4
18 1015649 SHROUD, FAN ..o s e s sre e s ae e e 1

Page 8-3



u FE 290 ENGINE




FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019157-01 FLYWHEEL ..o 1
2 1019158-01 FAN, FLYWHEEL, GREY .....oiii e s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1016548 WASHER, FLAT, TBMM ..o e 1
5 1016505 NUT, HEX, MTB X 2 ..ot 1
6 1017455 PLATE, FLYWHEEL FAN ...oii e 1
7 1016562 KB Y e e e e e 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM ......coiiiiiiiiie e 2
9 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) ....cociiiiiiiiiiicccc e 1
10 1016578 GROMMET ... e e e e e s 1
11 1016588 TUBE, 7MM X 70MM ... e e e e s 1
12 1016493 ASSEMBLY, PLUG CAP ... e s 1
13 1018811-01 SPARK PLUG ..ot bbb 1
14 1016456 BOLT, FLANGED, M6 X 1 X 12MM ......cciiiiiiii s 2
15 1012981 CLAMP e e e e e e e e 1
16 1016579 MOUNT, RPM LIMITER ...t e e 1
17 1016586 DAMPER, RPM LIMITER .....ooiiii s 1
18 1019094-01 LIMITER, RPM - OHV ..o e s 1
19 1016445 BRACKET, RPM LIMITER ... e e 1
20 1019095-01 CLAMP e e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .......cccooiiiiiiiiiiiicc e 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........c.ccooiiiiiiiiicce 1
23 1016561 CLAMP et e e e s e e e ne s 1
24 1016587 CLAMP e 1
25 1019093-01 WIRE, LEAD ..o s 1

Page 8-5



u FE 290 ENGINE




FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016467 ASSEMBLY, OIL FILTER, OHV .....ooiiiiiic s 1
2 1016502 BRACKET, OIL FILTER ... s s 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1016570 O-RING, OIL FILTER MOUNT ...t 1
5 1016576 PLUG, DRAIN, FE 290 ......ccoiiiiiiiiiiiicc s 1
6 1016432 GASKET, DRAIN PLUG ... s s 1
7 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ... 6
8 1016484 COVER, PUMP ... e s s e 1
9 1016435 GASKET, OIL PUMP ..ot s s 1
10 1016473 PLATE, OIL PUMP ...t e e e s e 1
11 1016482-03 PUMBP, OIL, AND ROTOR ... e e 1
12 1016429 SEAT, VALVE .o e 1
13 1016537 BALL, STEEL, PRESSURE RELIEF .......cccooiiiiiiiii 1
14 1016581 SPRING ... e e e 1
15 1017507 PLUG ..o e e e e e 2

Page 8-7



u FE 290 ENGINE

Page 8-8



FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... s 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e 2
4 1016569 O-RING e 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...t e e e 2
7 1016451 ARM, ROCKER ... e e s 2
8 1016450 COLLET .. e ae e e s 2
9 1016449 RETAINER, VALVE SPRING ......ccccoiiiiiiiii s 2
10 1016523 SPRING, ENGINE VALVE .....ocoiii i s e 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....cccoiiiiiiiiieee 1
12 1016560 RING, SNAP e e e e 2
13 1016519 GUIDE, VALVE ..ot s s 2
14 1016479 SEAT, SPRING ... e e e e e 2
15 1016566 SEAL, VALVE ... oo e e s s s e 2
16 1016448 VALVE, EXHAUST ..ottt st e 1
17 1016447 VALVE, INTAKE ..o e 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........ccccoeiiiiiiiicce 1
19 1016474 P AT E e e e e e e 1
20 1016483 VALVE e e e e e 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM  ......oiiiiiiiiiiic s 2
23 1016452 SHAFT, ROCKER ... e 1
24 1016471 ROD, PUSH ... e s 2
25 1016549 WASHER, FLAT, M12 ..o s 1
26 1016517 CIRCLIP, TYPE E ..o e s s e e 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiiiii e e s 6
28 1016430 GASKET, HEAD ...t e s e s 1

Page 8-9



u FE 290 ENGINE

Page 8-10



FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD ..ottt bbb s s 1
2 1016538 O-RING ... e e e e e 1
3 1016506 CLAMP oo e e e e e e e e 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......cccoiiiiiiiiiiieeene 1
5 1016564 PIN e 2
6 1016565 BEARING, BALL ... e e e e s s 1
7 1016567 SEAL, CRANKSHAFT .o s e e 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM ......cooiiiiiiiii e 2
9 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......cccciiiiiiiiiiici s 6
10 1016520 COVER, CRANKCASE ... e e 1
11 1016446 GASKET, CRANKCASE COVER ... e e s 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...t 2
13 1016510 BRACKET, OIL LEVEL SWITCH .....cciiiiiiiiii s 1
14 1016494 SENSOR, OIL LEVEL ..o e e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ... .o 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ..ot 2
17 1016472 PLATE, OIL FILTER SCREEN ......cccciiiiiiiiiiic s 1
18 1016521 SCREEN, OIL FILTER ...t s e 1
19 1019154-01 CAMSHAFT, COMPLETE ... s s e 1
20 1016453 TAPPET e e e e 2

Page 8-11



u FE 290 ENGINE

Page 8-12



FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, OIL e s 1
2 1019155-01 CRANKCASE, COMPLETE, OHV ... e 1
3 1016558 RING, SNAP oo e s re e e e e e 2
4 1016460 PIN, PISTON ..o e 1
5 1016459-01 PISTON, STANDARD .....otiiiiitiiiiii bbb 1
5 1016459-02 PISTON, .25MM OVERSIZED ......c.cooiiiii s 1
5 1016459-03 PISTON, .50MM OVERSIZED ........ooi e s 1
6 1016461-01 RING SET, PISTON, STANDARD ..ot 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED .........ccoooiiiiiiiiiiiici e 1
6 1016461-03 RING SET, PISTON, .50MM OVERSIZED ........cccoiiiiiiii e 1
7 1016475-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ...t e s 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM ......oociiiiiiiiie i 2
9 1019223-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ............. 1
10 1016533 GEAR, HELICAL ... e e 1
11 1016532 GEAR, SPUR ...t e 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ONE EACH OF ITEM 13) .......cccceeunen. 2
13 1016580 BEARING, PLAIN ....ooiiii e s 2
14 1016562 KB Y e e e e 1
15 1016550-01 SHIM, CRANKSHAFT, 1.13MM THICK ......ooiiii e e A/R
15 1016550-02 SHIM, CRANKSHAFT, 1.18MM THICK .......oiiiiiiiee e A/R
15 1016550-03 SHIM, CRANKSHAFT, 1.23MM THICK .......coiiiiiiii e A/R
15 1016550-04 SHIM, CRANKSHAFT, 1.28MM THICK ... A/R
15 1016550-05 SHIM, CRANKSHAFT, 1.33MM THICK ......ooiiiii e e A/R
15 1016550-06 SHIM, CRANKSHAFT, 1.38MM THICK .......oiiiii et A/R
15 1016550-07 SHIM, CRANKSHAFT, 1.43MM THICK .......coiiiiii s A/R
15 1016550-08 SHIM, CRANKSHAFT, 1.48MM THICK ... A/R
15 1016550-09 SHIM, CRANKSHAFT, 1.53MM THICK ......oooiiiiie e e A/R
16 1016559 SPACER . 1
17 1016541 BOLT, STUD, M6 X 1 X 22MM ......ooiiiiiiiiiii s 4
18 1016547 NUT, FLANGED, MB X T ... s s 4
19 1016470 SHAFT, GUIDE COUNTERBALANCGE ... e 1
20 1016571 O-RING .. e e e 1
21 1016469 WEIGHT, COUNTERBALANCE ........ccuiiiiiiiii e s 1

Page 8-13



u FE 350 ENGINE

Page 8-14



FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY

12 3 4

1019538-01 FE 350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITH COMPRESSION RELEASE) (CARRYALL Il PLUS AND V1)
(DOES NOT INCLUDE ITEMS 13 = 16).....ccueueureuiereereereeseeseesesseesessessessesessessessessessessssssssssssssssssssssssssssees 1

1019538-02 FE 350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITHOUT COMPRESSION RELEASE) (CARRYALL TURF 1I)

(DOES NOT INCLUDE ITEMS 13 = 16).....ceueueueeeeeereerceseeseesesseesessessessesessssssssssssssesssessssssssssssssssssssssessees 1

1 1016507 BOLT, 2-ENDED, M6 x 1 x 29MM 3
2 1016512 WASHER, FLAT, 8 MM .....coiiiiiiii e e e s 3
3 1017474 SHROUD, CYLINDER HEAD .......ooiiii e s 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ... e s 14
5 1019161-01 HOUSING, FAN ..ottt et st r e sn e e 1
6 1017476 SHROUD, LOWER CYLINDER ..o 1
7 1016547 NUT, FLANGE, MB X T ..o e 3
8 1017500 SPACER . e e e 2
9 1017475 SHROUD, UPPER CYLINDER ......coiiiiie e 1
10 1016539 O-RING ..o s 1
11 1017486 TUBE, OIL FILLER ... oo e e e s 1
12 1016531 DIPSTICK . et s e sme e r e e e ne s 1
13 1011114 NUT, MB X T ettt et s e s b e e s b e see e e b e e saa e e sreesaeeenes 1
14 1015332 WIRE ASSEMBLY, #10 BLACK ......oiii e 1
15 1015649 SHROUD, FAN ..o e s s e e s ee e 1
16 1015969 SCREW, PAN HEAD, MB X 1 X 14 MM .....oiiiiii e 4

Page 8-15



u FE 350 ENGINE




FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019162-01 FLYWHEEL ..o 1
2 1019163-01 FAN, FLYWHEEL—GREY ... e s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1017467 NUT, HEX, 18MM FINE ... 1
5 1017490 WASHER, FLAT, 18MM ....oiiiiiiiiiiiic e s 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 KB Y e e e e e 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .......ccccciiiiiiiiiieie e 2
9 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) ....cooiiiiiiiiiiiiicicc 1
10 1016578 GROMMET ... e e e s s 1
11 1016588 TUBE, 7MM 1.D. x 10MM O.D. X 70MM LG. ..o 1
12 1017463 ASSEMBLY, PLUG CAP ... e s 1
13 1018811-01 PLUG, SPARK ... b s 1
14 1016445 BRACKET, RPM LIMITER ... s s 1
15 1019094-01 LIMITER, RPM .. e e e e 1
16 1016579 BAND, RPM LIMITER MOUNT ..ot 1
17 1012981 CLAMP .. s 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......ccccoiiiiiiiiicec e 2
19 1016586 DAMPER ... e e e e 1
20 1019095-01 CLAMP e e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .08 X BMM ........ccccoiiiiiiiiiiiicic s 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ..........cccooiiiiiiiiceee 1
23 1016561 CLAMP et e e e s e e e ne s 1
24 1016587 CLAMP e 1
25 1019093-01 WIRE, LEAD ..o s 1

Page 8-17



u FE 350 ENGINE

Page 8-18



FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 OIL FILTER oot e e bbb s 1
2 1016502 BRACKET, OIL FILTER ... e s s 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1017507 PLUG e et e e 2
5 1016570 O-RING ..o s 1
6 1016432 GASKET, DRAIN PLUG ...t s s 1
7 1016576 PLUG, DRAIN ..o e s s e e s e e e 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....cccoiiiiiiii e 6
9 1017460 COVER, PUMP ...t s 1
10 1017442 GASKET, OIL PUMP ... e e e 1
11 1016473 PLATE, OIL PUMP ... e s s 1
12 1016482-03 PUMP, OIL, AND ROTOR ...t s 1
13 1017458 FILTER oo e 1
14 1016429 SEAT, VALVE ..o e e e s s e e 1
15 1016537 BALL, STEEL, PRESSURE RELIEF ... 1
16 1016581 SPRING ... e e 1

Page 8-19



u FE 350 ENGINE

Page 8-20



FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... s 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e 2
4 1016569 O-RING e 2
5 1017446 ARM, ROCKER ..ottt e e s 2
6 1016450 COLLET e e e e e e e 4
7 1016449 RETAINER, VALVE SPRING ..o e s 2
8 1017473 SPRING, ENGINE VALVE ... s 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) ....ccccoiiiiiiinne 1
10 1016560 RING, SNAP ..o e e e 2
11 1016519 GUIDE, VALVE ... oo e s s e 2
12 1016479 SEAT, SPRING ... e e e s 2
13 1016566 SEAL, VALVE ... s 2
14 1017445 VALVE, EXHAUST ... s e e e e s e 1
15 1017444 VALVE, INTAKE ..o e 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......ccooiiiiiiiiiiieeee 1
17 1016474 PLATE o e 1
18 1016483 VALVE . s 1
19 1016563 PN e e e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 2OMM . ......oiiiiiiiie e 2
21 1016452 SHAFT, ROCKER ......oiiiiiiiii s 1
22 1017454 ROD, PUSH ... e e e e s e 2
23 1016549 WASHER, FLAT, M12 . e e s s s e 1
24 1016517 CIRCLIP, TYPE-E ...t e e s 1
25 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......cccoiiiiiiiiiiiii s 6
26 1017434 GASKET, HEAD ... e e s s e e e 1

Page 8-21



u FE 350 ENGINE

Page 8-22



FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016538 O-RING ..o s 1
2 1017508 PLUG .o e e e e e e 1
3 1016535 CONNECTOR, OIL SENDING UNIT ..o e e s 1
4 1016538 O-RING e e 1
5 1016506 CLAMP .. s 1
6 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......cccooiiiiiiiiiiece 1
7 1016564 PN e e e 2
8 1017487 BEARING, CRANKSHAFT ... et 1
9 1017504 SEAL, CRANKSHAFT ..o s 1
10 1016584 BOLT, 2-ENDED FLANGED, M8 x 1.25 X BIMM ........ccccoiiiiiiiiiciice e 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiiii e e 6
12 1017472 COVER, CRANKCASE ... e s s 1
13 1017443 GASKET, CRANKCASE COVER ......ccooiiiiiin s 1
14 1017513 BOLT, FLANGED, M6 X 1 X 12MM ......ociiiiiiii s 2
15 1016510 BRACKET, OIL LEVEL SWITCH ... s s 1
16 1016494 SENSOR, OIL LEVEL ...t s 1
17 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......cccoiiiiiiiiiiiic e 3
18 1016454 BOLT, FLANGED, M5 X .8 X BMM ........ccoiiiiiiiiii e 2
19 1016472 PLATE, OIL FILTER SCREEN .......ooi e s 1
20 1016521 SCREEN, OIL FILTER ... s e 1
21 1017518-01 SHIM, 0.3MM THICK ..ot s A/R
21 1017518-02 SHIM, 0.4MM THICK ... e e A/R
21 1017518-03 SHIM, 0.5MM THICK ... A/R
22 1019476-01 CAMSHAFT (WITHOUT COMPRESSION RELEASE) (CARRYALL TURF Il ONLY) ......... 1
22 1019159-01 CAMSHAFT (INCLUDES ITEM 23) (CARRYALL Il PLUS AND VI) ...ccoiiiiiiiiiiciiceee 1
23 1017511 SPRING ... e e s 1
24 1017447 LIFTER, HYDRAULIC ... e e 2

Page 8-23



u FE 350 ENGINE




FE 350 ENGINE—
CARRYALL TURF I, 1l PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017503 SEAL, OIL e s 1
2 1019160-01 CRANKCASE, COMPLETE, FE 350 (CLOCKWISE ROTATION) ......ccooooiiiiiiiiincece 1
3 1017502 RING, SNAP oo e s re e e e e e 2
4 1017450 PIN, PISTON ..o e 1
5 1017449-01 PISTON, STANDARD.......coiiiiiiiiii e bbb 1
5 1017449-02 PISTON, .50MM OVERSIZED ......c.cooiiiiiii e s 1
6 1017451-01 RING SET, PISTON, STANDARD ..o s e s 1
6 1017451-02 RING SET, PISTON, .50MM OVERSIZED .......ccccoiiiiieii e 1
7 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 1017457-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ...cuoiiiiiiiiiicn s 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 3BMM ..o e 2
9 1019223-02 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10 - 13) ...coociiiiiieeeeeeeee 1
10 1016562 KB Y e e 1
11 1017484 GEAR, HELICAL ...t e 1
12 1017483 GEAR, SPUR ... e e 1
13 1017471 ROD, CONNECTING .....ooiiiiiiieie et e s s 2
14 1017733-01 SHIM, CRANKSHAFT, 1.18MM THICK .......ooiiiii e A/R
14 1017733-02 SHIM, CRANKSHAFT, 1.25MM THICK .......coiiiiiiii s A/R
14 1017733-03 SHIM, CRANKSHAFT, 1.32MM THICK ... A/R
14 1017733-04 SHIM, CRANKSHAFT, 1.39MM THICK ......oooiiii e e A/R
14 1017733-05 SHIM, CRANKSHAFT, 1.46MM THICK .......oooiiiiieieee e A/R
14 1017733-06 SHIM, CRANKSHAFT, 1.53MM THICK .......coiiiiiiiii s A/R
14 1017733-07 SHIM, CRANKSHAFT, 1.60MM THICK ... A/R
14 1017733-08 SHIM, CRANKSHAFT, 1.67MM THICK ......oooiiiiii e A/R
14 1017733-09 SHIM, CRANKSHAFT, 1.74MM THICK ..ot A/R
14 1017733-10 SHIM, CRANKSHAFT, 1. 1TMM THICK ..o A/R
14 1017733-11 SHIM, CRANKSHAFT, 1.8TMM THICK ... A/R
15 1017501 SPACER . e e e 1
16 1016541 BOLT, STUD, MB X 1 X 22MM .....coiiiiiiiiiie et 4
17 1016547 NUT, FLANGED, MB X T ..o s 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE ... s 1
19 1016571 O-RING ... e s e r e 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ..oveiiiiiieeeeeeeeee e 1
21 1017510 BEARING ..o s 1

Page 8-25



ICAL
ACE

//, ,‘ /

Page 8-26



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 0007473 NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) ....coeiiiiiiiiiiiiii e 2
2 0001241 WASHER, FLAT, 5/16 - 18 (CARRYALL [ ONLY) .....oiiiiiiiiiece e 2
3 1018646-01 RETAINER, SNUBBER (CARRYALL I ONLY) ... e 1
4 0007818 BOLT, CARRIAGE, 5/16 - 18 x 1 1/2 (CARRYALL | ONLY) ..ot 2
5 1012164 SNUBBER ... 1
6 1013924 NUT, HEX LOCK, 5/16 - 24, UNF .....cciiiiii e s 10
7 1018346-01 BRACKET, SNUBBER ... e e e 1
8 1018271-01 PLATE, MOUNTING ... s e e 1
9 1018330-01 NUT, FLANGE, M8 X 1.25 ....iiiiiiiiiiiii e s 6
10 1018848-01 SCREW, HEX WASHER, 5/16 =24 X 7/8 .......ooiiiiiiiiei e 10
11 1018333-01 SCREW, HEX HEAD CAP, M10 X 1.25 X B0MM ... 4
12 1018332-01 STUD, M8 X 1.25 ... e s ae e s r e s ne e ne e e 2
13 1018321-01 SPACER .. e e 2
14 1018326-01 STIFFENER, DRIVE CLUTCH SIDE .......c.oooiiiiiii s 1
15 1018329-01 NUT, FLANGE, MT0 X 1.25 ..o e e 4
16 1012571 WASHER, HEAVY FLAT, 5/16 ... e 4
17 1018559-01 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .....ccooiiiiiiiiiiiiii s 4
18 1018327-01 STIFFENER, FLYWHEEL SIDE ........cooiiiiiiii e 1

Page 8-27



n FE 290 ENGINE

Page 8-28



FUEL, INTAKE,
AND GOVERNOR SYSTEMS




\ $S
0

6

Page 9-2



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2 - 9) ......ccooeciiiiiiiiiiinceee 1
2 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES ITEM 3) ....cccoiiiiiiiiiccecece e 1
3 1014535 GASKET, FUEL CAP ...t e 1
4 1015143 ASSEMBLY, FUEL TANK VENT ...t s 1
5 1015139 GROMMET, INSULATION ....oooiiiiiiiiiiiii s s 1
6 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) ....coiiiiiiiii e A/R
7 1016059 CLIP, STUD ..o e e s s me e e e e e e e e 1
8 1018244-01 BARB, VENT .. e et e 1
9 1018969-01 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ........ccoiiiiiin s 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ... s e 1
11 1019553-01 ASSEMBLY, FRONT FUEL STRAP ... e 1
12 1014523 PUMP, FUEL IMPULSE ... s 1
13 1014524 KIT, REBUILD, FUEL IMPULSE PUMP.......c.ccciiiiiiiiiii s 1
14 1012285 SCREW, THREAD-ROLLING, 1/4 =20 X 5/8 ....cuiiiiiieii e 4
15 1019295-01 BRACKET, FUEL PUMP MOUNTING ..o e e 1
16 N/A WIRE ASSEMBLY, #16 BLACK ... e 1
17 1013134-01 CLAMP, HOSE (BLACK) ..ottt e 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ....oiiiiii s 1
19 1012293 LINE, BULK FUEL (YELLOW) ... s s e A/R
20 1013692 LINE, BULK FUEL (BLACK) ... s A/R
21 1012649 CLAMP, HOSE (RED) .....coiiiiiiiiicic e e 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) .....coiiiiiiii s 1
23 1013687 CLAMP, HOSE, 3/8 ... e e e 1
24 1014116 NUT, U-TYPE SPEED, 1/4 = 20 ....eeiieii e 3
25 1013746 CLAMP, HOSE (GREY) ...oiiiiiiiiiiii e e 1
26 1019556-01 T-FITTING e e s 1
27 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 .....oiiiii e 3
28 1013134-02 | CLAMP, HOSE (GREEN) .....ooiiiii s 4
29 1019183-01 CLAMP, WIRE ...t e e e e s 1

Page 9-3



Page 9-4



CARBURETOR ASSEMBLY, FE 290 ENGINE—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019056-01 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW .......oiiiiii s s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... 1
4 1019731-01 JET, PILOT, #A0 ..ot e e s 1
5 1016486 ASSEMBLY, FLOAT .....oiitiiiiii i e e e s 1
6 1019732-01 NOZZLE, MAIN ... e e s e s s 1
STANDARD JETTING:
7 1016425-82 JET, MAIN, 0 - 3,000 FEET ..ot e e s A/R
7 1016425-80 JET, MAIN, 3,000 - 5,000 FEET ....cooiiiiiiiicc e A/R
7 1016425-78 JET, MAIN, 5,000 - 8,000 FEET .....coooiiiiiiiic e A/R
7 1016425-75 JET, MAIN, 8,000 - 10,000 FEET ......coiiii s A/R
7 1016425-72 JET, MAIN, 10,000 FEET AND ABOVE ........oooiiiie s A/R
8 1016437 GASKET, FLOAT CHAMBER .......oooiiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....coooiiiiiiii e 1
10 1016499 ASSEMBLY, SCREW ... e 1
11 1016585 ASSEMBLY, BOLT ... s e s 1

Page 9-5



Page 9-6



CARBURETOR ASSEMBLY, FE 350 ENGINE—
CARRYALL TURF II, Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019059-01 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW .......oiiiiii s s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... 1
4 1019731-01 JET, PILOT, #A0 ..ot e e s 1
5 1016486 ASSEMBLY, FLOAT .....oiitiiiiii i e e e s 1
6 1019733-01 NOZZLE, MAIN ... e e s e s s 1
STANDARD JETTING:
7 1016425-85 JET, MAIN, 0 - 3,000 FEET ..ot e e s A/R
7 1016425-82 JET, MAIN, 3,000 - 5,000 FEET ....cooiiiiiiiicc e A/R
7 1016425-80 JET, MAIN, 5,000 - 8,000 FEET .....coooiiiiiiiic e A/R
7 1016425-78 JET, MAIN, 8,000 - 10,000 FEET ......coiiii s A/R
7 1016425-75 JET, MAIN, 10,000 FEET AND ABOVE ........oooiiiie s A/R
8 1016437 GASKET, FLOAT CHAMBER .......oooiiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....coooiiiiiiii e 1
10 1016499 ASSEMBLY, SCREW ... e 1
11 1016585 ASSEMBLY, BOLT ... s e s 1

Page 9-7



Page 9-8



CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016440 GASKET, INSULATOR  ....oooeeveveceessossseseessssssssssss s seeessssssssssssss 1
2 | 1016481-02 | INSULATOR, CARBURETOR ..........cceismmmrrrrmeessssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssons 1
3 | 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL | AND Il) ...
3 | 1019734-01 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL TURF I,
IHPLUS AND VI) oo ssssssssssses e ssssssssssssseseesssssnsnsnnns 1
4 | 1016444 BRACKET, THROTTLE ....coooomreeeeveeeeeoesseeseseeeeeseeeessssssesseeeesssssssssssesseeeesssssesssssesseseeeessssensnnns 1
5 | 1018202-01 | GUARD, GOVERNOR (CARRYALL | AND 1) w.....cocoommmmrnreeeeeeccssssssnseesessssssssssssssssessssssssssons 1
6 | 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (CARRYALL | AND Il) ................. 2
7 | 1011697 WASHER, FLAT, 5/16 (CARRYALL | AND 1) ....covoomrrrrrreeeeeeoesesseeeeeseseeessssssseeeesssssessssssee 1
8 | 1018876-01 | NUT, NYLON LOCK, M6 X 1 (CARRYALL | AND I1) ....ooorrorveeeeeeeosseeeeeeeeeeeeeesssesseeeeeeeeneeennns 1
9 | 1013746 CLAMP, HOSE ...c.ooocoooovosaeesessssesosssss s ssssssss s ssssssssss s 1
10 | 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ........oooormmrrrnereseeeessssssseeeessssssssssss 1
11 | 1016582 SPRING, THROTTLE RETURN ......oooierreoreeeeesesssesseeeessssossssesseseeessssosssssssseeeesssssssssssssne 1
12 | 1019056-01 | ASSEMBLY, CARBURETOR (CARRYALL I AND 1) ......ccorrrreerrreeeeeeeeeseeeeeeeeeeeeeneeseseeeeeeee 1
12 | 1019059-01 | ASSEMBLY, CARBURETOR (CARRYALL TURF II, Il PLUS AND VI) w..cooommrrrvveveeeerirssreeee 1
13 | 1017466 CLAMP, HOSE ..ooovvoocooovooese oo 2
14 | 1015137 LINE, BULK VENT <.oooooooooooooeeseeeeeceseosssseseeseeesssssssssssessseeeesssssssssssssseeeessssssssssssseseesssssnsnsnnns 1
15 | 1016572 TUBE, CRANKCASE VENT ........oooooerereeeeoeeeoeseessseseeseessoosssseesseeesssssoosssessssseeeessssonssssssee 1
16 | 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ........ovoooovoommeseeseseeessssssssseeesssssssssssss 1
17 | 1016480 PIPE, INTAKE .......oovvvvooeoooooesseeesssssessssssssssseesssssssssssssssssssssssssssssssss s sesssssssssssssessesssssssnsnnns 1
18 | 1016490-02 | SCREW, 2-ENDED STUD, M6 X 1 X 90MM .........vvvvvvoooeeeeesseeeeseeeeososssseeeeesssesneessesssseeeeeeee 2
19 | 1016547 NUT, FLANGED, M6 X 1 ..cooooiereeveeeoooeoeeesseeeeeeeeeesssssssseeeessssessssssssseeeeesssssssssesseseesssssnensnnns 2

Page 9-9



Page 9-10



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018325-01 CABLE, ACCELERATOR ..o e 1
1 1018324-01 CABLE, GOVERNOR (CARRYALL T AND ) oot 1
2 1018324-02 | CABLE, GOVERNOR (CARRYALL TURF II, I PLUS AND VI) ....oiiiiiiiiee e 1
3 1013700 CLAMP, CABLE RETAINING ... s 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 .....coiiiiiiiiiiiic s 2
5 1018323-01 BRACKET, ACCELERATOR SUPPORT ...t e s 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ......ueeiieiee e 4
7 1016202 E-RING .. e e e e e 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ..o s 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 LD. X 5/8 ....cuiiiiiiiie e 2
10 1018322-01 BRACKET, SUPPORT ...t s e e 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ........oooiiiie e 1
12 1019035-01 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ........coociiiiiiiiiiiiicn s 1
13 0007174 WASHER, LOCK, 5/16 ... s e e 1
14 1011697 WASHER, FLAT, 5/16 ... e 1

Page 9-11



«iﬁ%l
REFERENCE —
CARBURETOR /

TYPICAL
2 PLACES

TYPICAL
3 PLACES

<
\
\ 1)
dn T - =
[ <
I o
AN /
yoeXa A f
ONLN ,
1, \ Ny
)/ /
L\

YPICAL

TYPICAL
2 PLACES

g
(b/@

Page 9-12



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—
CARRYALL |

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018215-01 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) co.cooeoreeeeeeeeeeesseeeseeeeseseeseseeseseessseesseeeseees 1
1 1018043-01 SCREW, HI-LO HEX HEAD, #8 = 1/2 ...vooeveeeveeeeeeeeeeeeeeeeeseseeeeseessseseessesesseeesseeseseseesesseseoe 2
2 1018817-01 WASHER, STAINLESS STEEL, #8 ....veoeveoeeeeoeeeeeeeeeeeeeeeseesesseeessessessesessesessesesesessessseeees 2
3 1019257-01 Y oy Y= OO 2
4 1019728-01 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 = 11) .ceiveeeeeeeeeeeeeeeeeeseseeseseseseeseeen 1
5 1018130-01 E-CLIP oo eeeee e eeee e e es e e s e s e s ee s s e s es e ees e ee s ee e seee s ee s eee e eeneeeees 1
6 1019176-01 V=1 Y0 [0 (AT 1
7 1019443-01 (9 =10Y-YE= =1 =1V o) =S 1
8 N/A O-RING, 5/16 (RED) ..veovvereeereeeeeeeeeeeeesesesesssesesseseesssssessseessssessssesssseseseseeseeesseeesseeeseees 1
9 N/A O-RING, 3/8 (GREEN) «..veoeveeeeeereeeeeeeeeeeeeseeeeeseeeeseeeessseesseesssseessseessseeseseesesessseeeseeeesees 1
10 N/A YR o1 o d =S 1
11 1018123-01 SPRING, RETURN <. .ooooeeoeeo oo eeee e eee e s s eeeee s s eeseeesseees e eesssees e seeeeeseeenees 1
12 1015426 FILTER, AIR +oveoeeeeeeeeeeeeeseeeeeeeeseseseeseeeseesesseeeeseessseeees e eeseeeeseeees s eeeseeessesesseesseees e eeseeseeees 1
13 1018119-01 BOTTOM, AIR BOX ..vcroeeoeeeeeeeeeeeeeeeeeeseeeesseeeeseeessesessseesesessssesssesesseessesesssesssseesseesssesesees 1
14 1019215-01 SEAL, INTAKE oo eeee e e eeee e eseseeeseeeesesee s ees e eeseeees s eessseeesseeeseseeseseeseseesene 1
15 1019713-01 | CLAMP, HOSE (AIR INTAKE) w..oovveoeeo oo eeeeeeeeeeeeee e eseeeeseeeesseeeeeeseeeeeeeseseeseeesseeesseseseesenees 2
16 1018371-01 | HOSE, INTAKE ..veoeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeseeseseessseseeseee s eeseaessseessseeeeseeeeseseeseees s eeseeseseesesees 1
17 1018503-01 | SCREW, HI-LO, #12 X 1/2 eovooeveeeeeeeeeeeeeeeeeeeeseeseeeeeseesessesesesseseaessseesssesessesesseseessses s esssesessesesees 4
18 1019177-01 | POSITIONER, CHOKE ...ooveoeeeoeeeeeeeeeeeeeeeeeeeeseeseesseeseessesesesseseaessseesssesesseseeseseesesesseeesseseseeseseen 1
19 1018057-01 | ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) .....ooovooooveeeeerereererereeens 1
20 1018115-01 GUIDE, CHOKE LEVER ...vcooveeeeeeeeees e seeeeeseeeseeeeesseeseseeseseesessessseeeseeses e essseesesesssseesesee 1
21 1018562-01 SPRING, COMPRESSION ...oveoeveeeeeeeeeeeeeeeeseeeeeeeseeseeesseeseseeseseessssseessseessseessesseseseeseseesens 1
22 1018114-01 V=1 Y0 [0) (TS 1
23 | 0000332 WASHER, FLAT, 1/4 ... oevoo oo eeeeeeeeoeeeeeeeeeee e e e ee e e ees e es e es e e s eseees e es e ee e eseeeeeseseene 3
24 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ..veoeveeeeeeseseeeseeseseeeeeeeesseeessseeseseeseseeeseeses e esseeessseeseseseesesnese 3
25 1019581-01 | ASSEMBLY, AIR DUCT voooveeeeeeeeeeseeeeeeeeeeesseeseseesseessesssesessesesessseesssesessssessessesssesssesssesessesesees 1
26 | 0001606 ST =3 A =To =< YA - OO 2
27 | 0000183 WASHER, FLAT, #10 ooveoeveeeoeeeeeeeeeeeee e eeeee e e eeeeeeeeeseseeseeeee s e e s esseeeseseeseeeeseseesseeesseesese 4
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) -....oveorveeeeeeeeeeseseeseseeeeseeeseeeeseseeseseeseseseseeesssesesseessees AR

Page 9-13



Page 9-14



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—
CARRYALL Il, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018215-01 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) co.cooeoreeeeeeeeeeesseeeseeeeseseeseseeseseessseesseeeseees 1
1 1018043-01 SCREW, HI-LO HEX HEAD, #8 = 1/2 ...vooeveeeveeeeeeeeeeeeeeeeeseseeeeseessseseessesesseeesseeseseseesesseseoe 2
2 1018817-01 WASHER, STAINLESS STEEL, #8 ....veoeveoeeeeoeeeeeeeeeeeeeeeseesesseeessessessesessesessesesesessessseeees 2
3 1019257-01 Y oy Y= OO 2
4 1019728-01 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 = 11) .ceiveeeeeeeeeeeeeeeeeeseseeseseseseeseeen 1
5 1018130-01 E-CLIP oo eeeee e eeee e e es e e s e s e s ee s s e s es e ees e ee s ee e seee s ee s eee e eeneeeees 1
6 1019176-01 V=1 Y0 [0 (AT 1
7 1019443-01 (9 =10Y-YE= =1 =1V o) =S 1
8 N/A O-RING, 5/16 (RED) ..veovvereeereeeeeeeeeeeeesesesesssesesseseesssssessseessssessssesssseseseseeseeesseeesseeeseees 1
9 N/A O-RING, 3/8 (GREEN) «..veoeveeeeeereeeeeeeeeeeeeseeeeeseeeeseeeessseesseesssseessseessseeseseesesessseeeseeeesees 1
10 N/A YR o1 o d =S 1
11 1018123-01 SPRING, RETURN <. .ooooeeoeeo oo eeee e eee e s s eeeee s s eeseeesseees e eesssees e seeeeeseeenees 1
12 1015426 FILTER, AIR +oveoeeeeeeeeeeeeeseeeeeeeeseseseeseeeseesesseeeeseessseeees e eeseeeeseeees s eeeseeessesesseesseees e eeseeseeees 1
13 1018119-01 BOTTOM, AIR BOX ..vcroeeoeeeeeeeeeeeeeeeeeeseeeesseeeeseeessesessseesesessssesssesesseessesesssesssseesseesssesesees 1
14 1019215-01 SEAL, INTAKE oo eeee e e eeee e eseseeeseeeesesee s ees e eeseeees s eessseeesseeeseseeseseeseseesene 1
15 1019713-01 | CLAMP, HOSE (AIR INTAKE) w..oovveoeeo oo eeeeeeeeeeeeee e eseeeeseeeesseeeeeeseeeeeeeseseeseeesseeesseseseesenees 2
16 1018371-01 | HOSE, INTAKE ..veoeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeseeseseessseseeseee s eeseaessseessseeeeseeeeseseeseees s eeseeseseesesees 1
17 1018043-01 | SCREW, HEX HEAD HI-LO, #8 X 1/2 cveovvoeeveeeeeeeeeeeeeeeeeseeseseeessseessseesesesessessesssesseeessesessesesees 1
18 1019268-01 | CABLE, CHOKE ..o veoeveoeeeeeeee e eeeeeeseeeeeseeeeseessesseesseeeseseeseseesseeesseseeseseeseseesseesseeesseseseesesees 1
19 | 0001631 SCREW, PAN HEAD, #10 = 24 X 3/4 1v..oveoeeee oo eeeeeeeeeeeesee e eseeees e eeeeeeseeesesesaseeesesen 3
20 | 0000183 WASHER, #10 vveoeeeoeeveeeeee e eeseeeeseeseseeeeeseeee s s sseeeseeesesseseeeesseeeesesee s ees e ees e ees e eessesesseseese 3
21 1012438 NUT, NYLON LOCK, #10 = 24 oooovooeeeeeeeeeeeeeeseeeeseeeeeseseseeeseeessseeesseeseseesssesesesesesesseseessesesees 3
22 | 0000332 WASHER, FLAT, 1/4 ... eovooeeeeeeeoeeeeoeeeeeeeeeeeeeseeee s e seeeeseeessseessseeeseses s eeseees e eeseseeseseessesesseseeses 3
23 1015752 SCREW, HI-LO, #12 = 16 X 5/8 .vveoeveeeeeeeeeeeeeeseseeeeeeeeesesesseeeseseeeesseesesseseseeseeeesesesesesesseesese 3
24 1019581-02 | ASSEMBLY, AIR DUCT ..oooveeeeeeeeeeeeeeseseeeesseeseseesssessesesesesseseaessseessseessseesssesseseses s sesseseseesesees 1
25 | 0001606 RIVET, POP, 3/16 .oeveeeveeeeveeeeeeeseeeeeeseseeeeseeesesesesessssseseseesssesssseesseesesesesseesesessesesessseesssesesees 2
26 | 0000183 WASHER, FLAT, #10 vveooveoeeeoeeeeeeeeeeeeeeeseeseeeeeeeeeeeeeseseseseessseeesesesseeeseeessseeseseeseseesseseeseseeses 4
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) w....oveooeeeeeeeeeeeeeeseseeeeeeseeeeseeeeseeseseesesesseeeseeseseesenees AR

Page 9-15



Page 9-16



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—
CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018215-01 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) co.cooeoreeeeeeeeeeesseeeseeeeseseeseseeseseessseesseeeseees 1
1 1018043-01 SCREW, HI-LO HEX HEAD, #8 = 1/2 ...vooeveeeveeeeeeeeeeeeeeeeeseseeeeseessseseessesesseeesseeseseseesesseseoe 2
2 1018817-01 WASHER, STAINLESS STEEL, #8 ....veoeveoeeeeoeeeeeeeeeeeeeeeseesesseeessessessesessesessesesesessessseeees 2
3 1019257-01 Y oy Y= OO 2
4 1019728-01 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 = 11) .ceiveeeeeeeeeeeeeeeeeeseseeseseseseeseeen 1
5 1018130-01 E-CLIP oo eeeee e eeee e e es e e s e s e s ee s s e s es e ees e ee s ee e seee s ee s eee e eeneeeees 1
6 1019176-01 V=1 Y0 [0 (AT 1
7 1019443-01 (9 =10Y-YE= =1 =1V o) =S 1
8 N/A O-RING, 5/16 (RED) ..veovvereeereeeeeeeeeeeeesesesesssesesseseesssssessseessssessssesssseseseseeseeesseeesseeeseees 1
9 N/A O-RING, 3/8 (GREEN) «..veoeveeeeeereeeeeeeeeeeeeseeeeeseeeeseeeessseesseesssseessseessseeseseesesessseeeseeeesees 1
10 N/A YR o1 o d =S 1
11 1018123-01 SPRING, RETURN <. .ooooeeoeeo oo eeee e eee e s s eeeee s s eeseeesseees e eesssees e seeeeeseeenees 1
12 1015426 FILTER, AIR +oveoeeeeeeeeeeeeeseeeeeeeeseseseeseeeseesesseeeeseessseeees e eeseeeeseeees s eeeseeessesesseesseees e eeseeseeees 1
13 1018119-01 BOTTOM, AIR BOX ..vcroeeoeeeeeeeeeeeeeeeeeeseeeesseeeeseeessesessseesesessssesssesesseessesesssesssseesseesssesesees 1
14 1019215-01 SEAL, INTAKE oo eeee e e eeee e eseseeeseeeesesee s ees e eeseeees s eessseeesseeeseseeseseeseseesene 1
15 1019713-01 | CLAMP, HOSE (AIR INTAKE) w..oovveoeeo oo eeeeeeeeeeeeee e eseeeeseeeesseeeeeeseeeeeeeseseeseeesseeesseseseesenees 2
16 1018371-01 | HOSE, INTAKE ..veoeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeseeseseessseseeseee s eeseaessseessseeeeseeeeseseeseees s eeseeseseesesees 1
17 1018043-01 | SCREW, HEX HEAD HI-LO, #8 X 1/2 cveovvoeeveeeeeeeeeeeeeeeeeseeseseeessseessseesesesessessesssesseeessesessesesees 1
18 1019268-02 | CABLE, CHOKE ..o veoeveeeeee oo eeeeeeeeeeeseeeeseseeseeseeeesseeeseseeseseesseeseseseeseseeseseeseees s eesseseseesesees 1
19 | 0001631 SCREW, PAN HEAD, 10 = 24 X 3/4 +vvoooveoeeeee oo eeeeeeeeeeeeee s eeeeeseeeseeeeseeeeseeeseeeeeesessese 3
20 | 0000183 WASHER, #10 vveoeveoeeeeeeeeeeeeeeeeseeeeseeseseeeseseeee s seseees e eeseseeseeeesseeessesee s ees e ees e ees e eeseeseeseseese 3
21 1012438 NUT, NYLON LOCK, #10 = 24 o.oovvoeeeeeeeeeeeeee e seeeeseseseseeeseeessseeesssesessesssesesesesesesesssessesesees 3
22 1015139 Y2107 112 SO 1
23 | 0008168 TIE, WIRE e-eeooeee oo ee e e e e e e ee e s e e e e s e e e e s e e e s ees e es e ee e ee e eeseeeere 2
24 | 0000332 WASHER, FLAT, 1/4 ...ovooeeeoeeeeeeeeeeeeeeeeeseeeseseeseseese s eseeeesesaes e seseeee s ee s ees e ees e ees e esseesesseseese 3
25 1015752 SCREW, HI-LO, #12 = 18 X 5/8 .rveoeveeeeeeseseeeeseeseseeseseeessseessseesesaesssssessessesssessseessseesssesessesssses 3
26 101811301 | DUCT, AIR ooreeoeee oo eeeeeeeeeeeeeeeeeeeeeeseeeeseeeeseeeeseeeeeeseesseeseseeseseesseeeeeeseeseseeseseeseees s eesseseseeseeees 1
27 | 0007973 ST B =T0 =N YR - T 2
28 | 0000183 WASHER, FLAT, #10 .veeoveeeeeeeeeeeeeseeseseeeeeseessseeseseesseeeeseseeseeeseseeesseseeseeeseeseseeeeseeeeseesessessese 4
29 1018257-01 | BRACKET, RETAINING w.oooveeoeeeeeeeeeeeeeeeeseeseseeseesseeeeessseseseeseseesseeessesessssesseseeseeessseessesessesesees 1
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) w....oveoeveeeeeoeeeseeeeseseeeeesesseeesseeesseseesesssesseesssesesseseeees AR

Page 9-17



Page 9-18



EXHAUST SYSTEM E
G



Page 10-2



EXHAUST SYSTEM, FE 290—
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018593-01 SYSTEM, EXHAUST ..o e e e s 1
2 1015814 BRACKET, MUFFLER MOUNTING ..o s 1
3 0000332 WASHER, FLAT, 1/4 <. e e s s 2
4 0000451 WASHER, LOCK, 1/4 ..o e s e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ...ciiiiiiiiiiic e 2
6 1017689 CLAMP, MUFFLER ... e e e 1
7 1019035-01 SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM .......oiiiii e 1
8 0007174 WASHER, LOCK, 5/16 ...ttt e s e 1
9 1015075 WASHER, FLAT, 5/16 ..ot e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o s 2
11 1013734 WASHER, LOCK, 8MM ... e e s e e s 2
12 1015330 GASKET, EXHAUST ... s se e e 1

Page 10-3



Page 10-4



EXHAUST SYSTEM, FE 350—
CARRYALL TURF I, Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018594-01 SYSTEM, EXHAUST ..o e e e s 1
2 1015814 BRACKET, MUFFLER MOUNTING ..o s 1
3 0000332 WASHER, FLAT, 1/4 <. e e s s 2
4 0000451 WASHER, LOCK, 1/4 ..o e s e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ...ciiiiiiiiiiic e 2
6 1017689 CLAMP, MUFFLER ... e e e 1
7 1019035-01 SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM .......oiiiii e 1
8 0007174 WASHER, LOCK, 5/16 ...ttt e s e 1
9 1011697 WASHER, FLAT, 5/16 ..ot e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o s 2
11 1013734 WASHER, LOCK, 8MM ... e e s e e s 2
12 1016904 GASKET, EXHAUST ... s se e e 1

Page 10-5




Page 10-6



TORQUE CONVERTER m
G






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1018339-02 | ASSEMBLY, DRIVE CLUTCH (CARRYALL I, Il AND TURF II) (INCLUDES ITEMS 1 - 17) ... 1
1018339-04 | ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1 -17) ...... 1

1 1016801 KIT, DRIVE CLUTCH WEIGHT ... 1
2 1019298-01 ASSEMBLY, FIXED FACE (CARRYALL I, Il AND TURF 1) (INCLUDES ITEMS 3 AND 4) 1
2 1017383-01 ASSEMBLY, FIXED FACE (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 3 AND 4) ... 1
3 N/A PULLEY e e s 1
4 N/A SCREW, WASHER HEAD HEX MACHINE ..o 3
5 1014049 BEARING, IDLER ...t e e 1
6 1014050 SPRING, RETAINER .......ocoiiiii s 1
7 1014051 SPRING, DRIVE CLUTCH—BLACK (CARRYALL I, lAND TURF 1) ..o 1
7 1016901 SPRING, DRIVE CLUTCH—DARK GREEN (CARRYALL Il PLUS AND VI) .....cccccooiiene. 1
8 1016289 SPACER, FIXED FACE SHAFT .. .ot s 1
9 1014057 RING, RETAINING ......coiiiiiii s 1
10 1014059 ASSEMBLY, DRIVE HUB .......ooiii e e e s 1
11 1019256-01 PLUG, DRIVE CLUTCH ..o e e 1
12 1014453 KIT, DRIVE CLUTCH BUTTON ...ttt s 1
13 1014058 WASHER, THRUST ..o e 1
14 1014056 RING, SPIRAL BACK-UP ...t e e s 2
15 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) .....cccooiiiiiiieieecceeee 1
16 N/A BUSHING ... e 1
17 1014055 RETAINER ..o s 1
18 1016203 BELT, DRIVE (CARRYALL 1) ... s 1
18 1017188 BELT, DRIVE (CARRYALL I, TURF I, I PLUS AND VI) ..o 1
19 1019167-01 BELT, STARTER/GENERATOR ..o e s 1
20 1019165-01 SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 -24 X5 1/2 .....ccccoiiiiiiiiiiiiee 1
21 1017328 WASHER, MOUNTING—GREEN ......cooi s 1

Page 11-3







DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018340-01 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL I, Il, TURF Il AND VI) 1
1 1018340-03 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL Il PLUS ONLY) ........ 1
2 1014080 RING, RETAINING ... e s s e 1
3 1014078 KB Y e e e e e a e 1
4 1017686 CAM L s 1
5 1018362-01 SPRING—GREEN (CARRYALL I, Il, TURF I AND VI) ..ooiiiiiiiiiiceee e 1
5 1018362-02 SPRING—PURPLE (CARRYALL 1l PLUS ONLY) ..o 1
6 1014454 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) ......cccoiiiiiiiiiiiceeeeeee 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .........ccoooiiiiiiie 1
8 1014070 ASSEMBLY, FIXED FACE ..o s s s 1
9 1018334-01 KEY, SQUARE TRANSMISSION ... e s e s 1
10 1016203 BELT, DRIVE (CARRYALL I ONLY) ..o e s 1
10 1017188 BELT, DRIVE (CARRYALL I, TURF I, I PLUS AND VI) ...cccoiiiiiiiiiiic e 1
11 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....eoiiiiee e 1
12 1017327 WASHER, MOUNTING—YELLOW ... e s 1

Page 11-5



Page 11-6



UNITIZED TRANSAXLE—
GASOLINE VEHICLE &



Page 12-2



UNITIZED TRANSAXLE—GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 1019226-01 | BRACKET, TRANSMISSION CABLE SUPPORT ........oovviieeeeeseeeeseeeseseeseseessessesneesenesneens 1
1012285 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....e.veoieeeeeeeseeeoeeeeeeeeeeeeeeeese e seeeeesee e sneeenes 3
1018336-01 | UNITIZED TRANSAXLE (INCLUDES ITEMS 3 - 90) ....voooeeeeeeeeeeeeeeseeseeeeeseeseeeseeeeeneesnee 1

3 1013061 NUT, NYLON LOCK, #10 = B2 ..o eeeeeeseee e s seee s s sese e senesese 1
4 | 0000183 WASHER, FLAT, #10 .oooovoeeeeeeeseeeeeeeeeeeeeseee s eeee s esee e ese s sese s s eesese e s sesneeenes 1
5 1010954 STUD, BALL, 1/4 = 28 X 9/16 ..o eeeeeee e esee e neenes 1
6 1016341 LEVER, TRANSMISSION SHIFTER ......coveoeeeeeeeeeeseeeeeeesseeeeeeeeee s eeeeese s eeseeeneeene 1
7 1017082 SCREW, HEX WASHER HEAD, #10 = 32 X 3/4 ..eeoeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e seseseeenes 1
8 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....coooveeeeeeeeeoeeeeeeeeeeeseseeees s seeeseee e eesees e sneenea 1
9 1018902-01 SHAFT, SHIFTER ..o eeee e e eeee s se e ses e sneenes 1
10 1017231 KEY, WOODRUFF ... eeee e e e e eeee e s s eee e es e eeee e eeesene 1
11 1019273-01 RING, SNAP ..ot e e ee e e e ee s es e ee s eeee s 1
12 1018929-01 WASHER, FLAT ...ooooooeeeeeeeeeeeeeee e eeeeeeeee s eee s s sees s s sees e e ese e e eneeenes 1
13 1019272-01 ] =7-Y I o )| OO 1
14 1018901-01 LEVER, SHIFTER «..eeoveeeeeeeeseeeeeeee e e eeeee e se e ee s eeee e ss s eeeee e sese e ee e seeeeeeesene 1
15 1012752 PIN, ROLL oot ee e ee e ee e ee s ees e es e eese e s ee e ee e eeeesene 1
16 1018348-01 ARM, GOVERNOR LEVER ......ovoioeieeeeeeseseeeeeeeeee s sesseese s seeesesse s eesese e sesesneeenes 1
17 1018861-01 SCREW, SQUARE HEAD, 1/4 = 20 X 1 w..ovooiveeeeeeeeeeeeeeeeeee e eesese e 1
18 1014007 WASHER, FLAT, TYPE B, 1/4 ..o eeeeeeeeee e seeeeeee e sesee e eneeeenes 1
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o seeeeee e sese e eses e 1
20 1019286-01 1N o == TSP 1
21 1016513 WASHER, FLAT ..o eee s e e sees s eee e ese e enesenes 1
22 1019271-01 SEAL, OIL oo e e e ee e ee e 1
23 1018938-01 WASHER ... eeee e ee e e ee e ee e see et ee s s eee e se e seseeesee s eseeeenes 1
24 1018913-01 ARM, PIVOT ..ot eseeeeeee e s s ee e es s sees s es e ees e sneesenes 1
25 1018906-01 GEAR CASE (RIGHT) .o eeeeeee s ee s sese e neeenes 1
26 1018905-01 GEAR CASE (LEFT) oo eeee e eeee s ee e eeeeeee s sese s se e seseseseesee e 1
27 1019269-01 BOLT, FLANGED, M8 X 1.25 X A0MM  ........covveoeeeeeeeeeeeeeseeeeeeeeeee e eesese s eesesene 15
28 1012896 PIN, DOWEL ..o es e eee e es s eeeses s sees s sees e sneesnnesenea 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ......vvooeeeeeeeeeeeeeee s senes e 2
30 1016432 GASKET oot ee e e s e e ee e ee e 1
31 1012711 BREATHER ..o eeeee e e ee s e ee e ees e s e s ees e es e eese s ee e seeeeeeesene 1
32 1019287-01 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ........ovoeveeeeeeeieseeseseeeseseeeseesseeseseseseessssseesneeenes AR

Page 12-3



REFERENCE
DRIVER SIDE
CASE

REFERENCE
PASSENGER SIDE
CASE

Page 12-4



UNITIZED TRANSAXLE—GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

33 1018920-01 ROD, SHIFT .o bbb 1
34 1018900-01 FORK, SHIFT oo e s e s e 1
35 1012748 SPRING ..o e e e 1
36 1012747 BALL, STEEL ..o et 1
37 1018894-01 GUIDE ..o s 1
38 0007336 BEARING, BALL ... e e e s 2
39 1016338 WASHER, SPRING ... oo e e s 2
40 1018924-01 GEAR, SPUR ... e e s 1
41 1018922-01 PLATE, THRUST ..ot s 3
42 1018897-01 GEAR ASSEMBLY, 28 TOOTH, INPUT ......ooiii e 1
43 1019276-01 BEARING, NEEDLE ... e s 3
44 1019275-01 BEARING, NEEDLE ... .o e e e 1
45 1012742 RING, SYNCHRONIZER .......coooiiiiiiiiiiic s 2
46 1012741 SPRING, SYNCHRONIZER ... e e 2
47 1019280-01 HUB, SYNCHRONIZER CLUTCH ... e s 1
48 1012740 INSERT, SYNCHRONIZER ......ciiii e e e 3
49 1019279-01 SLEEVE, SYNCHRONIZER .......ccooiiiiiiiiii s 1
50 1019277-01 PIN, DOWEL ..o e e e e s 1
51 1018899-01 SHAFT, INPUT .o e e e s e e 1
52 1018896-01 GEAR ASSEMBLY, 25 TOOTH, INPUT ....ooiii e 1
53 1016337 WASHER, THRUST ..o s 1
54 1019278-01 BEARING, BALL ... e 1
55 1012714 SEAL, OIL, INPUT SHAFT ..o s e e 1
56 1018926-01 GEAR, 17 TOOTH ..o e s s 1
57 1018932-01 U 1
58 1018925-01 GEAR, 61 TOOTH ... e e 1
59 1019281-01 BEARING, BALL ... e e 1
60 1018895-01 GUIDE, OIL FLOW. ... ettt 1
61 1019282-01 SCREW, M8 X 1.25 X 10 MM ..o s 1
62 1018939-01 WASHER .. e e e e 1
63 1018923-01 GOVERNOR ASSEMBLY ... s e s 1
64 1018916-01 SLEEVE . e e 1
65 1018919-01 GEAR, CLUSTER IDLER .....oooiiiiiic e s 1
66 0007335 BEARING, BALL ... e e s 2

Page 12-5



Page 12-6



UNITIZED TRANSAXLE—GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

67 1018915-01 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ......cccoiiiiiiiiiiiiiniciiene 1
68 1018914-01 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) .....ccccoeciiiiiiiicnne 1
69 1013787 STUD, LUG ..o e e e s e e e 4
70 1013792 RING, RETAINING ... e 1
71 1011291 BEARING, OUTER AXLE TUBE ..o 1
72 1014207 BUSHING, 25 MM L D. ..o e e s 1
73 1016672 RING, RETAINING ...t e e s 1
74 1013794 SEAL, OIL e e 1
75 1018910-01 ASSEMBLY, AXLE TUBE, DRIVER SIDE ........ccooiiiiiiii s 1
76 1018909-01 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ........ccoooiiiiiiii e 1
77 1013790 BOLT, M10 X 1.5 X BOMM ... s e 14
78 1013791 WASHER, LOCK, MT0 ...ttt e 14
79 0007330 BEARING, INNER AXLE TUBE .......cccociiiiiiiic s 2
80 1019283-01 BOLT, M8 X 1.25 X B37MM ..o e e s 8
81 1018927-01 GEAR, OUTPUT et e e e s e e e 1
82 1014193 PIN, DOWEL ... e s s e s sn e 1
83 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) .......ccocoviiiiiiiciiece 1
84 1013768 CASE, GEAR CARRIER ... s 1
85 1013774 PLATE, THRUST (IDLER GEAR) ..o e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ....ooiiiiiiiei e 1
87 1013769 COVER, GEAR CASE ... s 1
88 1013772 PIN, DIFFERENTIAL ..o e 1
89 1013770 GEAR, DIFFERENTIAL IDLER ... e e 2
90 1013771 GEAR, DIFFERENTIAL ..o s e 2

Page 12-7



Page 12-8



ELECTRICAL SYSTEM—
ELECTRIC VEHICLE




S i
)

— \\l

Ay

~

o

Page 13-2



FORWARD AND REVERSE SWITCH—
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017530-05 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) .......cccccevenen. 1
2 1014807 SWITCH, LIMIT .o e e e s 1
3 1014808 SWITCH, LIMIT oo e e s 2
4 0008057 NUT, HEX, #4 = 40 ..ot et 2
5 0008058 WASHER, LOCK, #4 ...t e s s 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 .....ooiiiiiiiiiee e 2
7 1017799 BAR, BUS e e 2
8 0000451 WASHER, LOCK, 1/4 ..o e 4
9 0001028 NUT, HEX, 1/4 = 20 ..o bbb 4
10 1012987 HANDLE, FORWARD AND REVERSE SWITCH .......cccoiiiee e 1
11 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....ooiiiiiiiiiiee e 1
12 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 2 1/8 ....oceeiiii e 3
13 0008233 NUT, NYLON LOCK, 1/4 =20 ....occiiiiiiiiiiiiiicic s s 3
14 1018962-01 KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES ITEM 15)
(CARRYALL FAND 1) ottt s s s s 1
15 1010434 BARREL, PLASTIC ... e e s s 2
16 1014306 WASHER, FLAT, TYPE B, 1/4 (CARRYALL I AND 11} ...ouriiiiiieeeeeeee e 4

Page 13-3



Page 13-4



MULTI-STEP POTENTIOMETER—
CARRYALL | POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1019320-03 | ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 37) ..ccoiiiiiiiiiiiicic e, 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED .........ccooiiiiii e 1
2 1019580-02 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3-8) ....ccccooiiiiieiciicene 1
3 1019326-01 KIT, 6-PIN RECEPTACLE ... e s 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......c.ccoiiiiiii e 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......ccooiiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE ... 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ... 1
8 N/A WIRE ASSEMBLY, #18 YELLOW.......ccooiiiiiiiiiicicn s 1
9 0000451 WASHER, LOCK, /4 ... s e e e 17
10 0001014 NUT, BRASS HEX, 1/4 = 20 ..o e s e s 15
11 1019469-01 PROTECTOR, WIPER SWITCH RESISTOR ......coiiiiiiieiee e 1
12 1019711-01 KIT, RESISTOR ASSEMBLY ...ttt s 1
13 0008056 SCREW, ROUND HEAD MACHINE, #4 -40 X 3/4 ..o 2
14 0008058 WASHER, LOCK, #4 ... e e e s s 3
15 1014807 SWITCH, LIMIT ... e s e 1
16 0008057 NUT, HEX, #4 = 40 ..o 2
17 1014414 BUMPER, WIPER SWITCH ..ot 1
18 1014413 PIN, HAIR SPRING COTTER ... e e s 1
19 0007893 NUT, HEX, #10 = B2 ..o st 1
20 1014017 CARRIER, WIPER SWITCH ARM ......oooiiiiiii s 1
21 1013998 SPRING, WIPER SWITCH BRUSH ..o 1
22 1012903 BEARING, BRONZE ... oo 2
23 1014000 STUD, WIPER SWITCH ADJUSTING ..o 1
24 1014010 GROMMET, SPLIT ..ot 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ....ooouiiiiiiie s 1
26 1013887 ARM, SPEED SWITCH ... e s 1
27 1013860 ASSEMBLY, SWITCH BRUSH .......oooi e s 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..cccoiiiiiiiiic 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 =20 X 2 ..o e s 1
30 1014253 NUT, BRASS HEX JAM, 1/4 = 20 .. .o e s 3
31 0008990 WRAP, TIE o e s e 1
32 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oiiiiiiiiiiiiiciiici s 1
33 1012353 STUD, SHORT BALL, 1/4 =28 .....ooii e e 1
34 1014003 CRANK, BELL ... e e 1
35 0008449 NUT, DIMPLED LOCK, 1/4 - 28 ...t e 1
36 1016109-01 DECAL, WIPER SWITCH WARNING ........ccooiiiiiiiiiiin s 1
37 1013886 COVER, WIPER SWITCH .....ooiii e e e 1
38 1014109 BOLT, CARRIAGE, #10 - 24 X 1 ..o e e e 2
39 1019492-01 SHIM, WIPER SWITCH ... e e s 1
40 1016175 WASHER, LOCK, #10 ..ot e e 2
41 0001017 NUT, HEX, #10 - 24 ..o e s 2

Page 13-5



&
0
& :_\ KEY
o \ SWITCH
s
© N

N\ \
%?\Ow\ T 3

e

FORWARD /
WARNING REVERSE
LIGHT SWITCH

MULTI-STEP
POTENTIOMETER

CONNECTOR

Ao

JLIHM
ang
JONVHO

FUSE AND
RECEPTACLE

J1HWA3Y

Nea
>

)

e

TYPICAL
5 PLACES

BATTERY

-\ — \\OTTIA

ON-BOARD
COMPUTER

THREE PIN
CONNECTOR

Page 13-6



WIRING—
CARRYALL | POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1019110-02 | WIRE HARNESS (INCLUDES ITEMS 1 - 20) .....coceiiiiiiiiiiiinicc s 1

1 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiiii e s 1
2 1019327-01 KIT, 6-PIN PLUG ASSEMBLY ... e e s 1
3 N/A WIRE ASSEMBLY, #18 BLUE ..o s 1
4 N/A WIRE ASSEMBLY, #18 PURPLE ..o 1
5 N/A WIRE ASSEMBLY, #18 YELLOW ......omiiiiiice e 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
7 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
8 N/A WIRE ASSEMBLY, #18 GREEN ........cccciiiiiiiiiii s 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiii e 1
10 1019014-01 WIRE ASSEMBLY, #6 BLUE ... 1
11 1019012-01 WIRE ASSEMBLY, #6 ORANGE .........oooiii e s 1
12 1019111-01 WIRE ASSEMBLY, #6 WHITE ........ccoiiiiiii s 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE .......cooiiii e 1
14 N/A WIRE ASSEMBLY, #18 RED ... s 1
15 N/A WIRE ASSEMBLY, #18 GREEN .......ccciiiiii e s 1
16 N/A WIRE ASSEMBLY, #18 RED ......ccoiiiiiiiiiiiiic s 1
17 N/A WIRE ASSEMBLY, #18 ORANGE ........ccciiiiiiii e 1
18 N/A WIRE ASSEMBLY, #18 RED ... s 1
19 1019013-01 WIRE ASSEMBLY, #6 BLUE ... s 1
20 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiiciiicn s 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
22 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................ 1
24 1017957-01 WIRE ASSEMBLY, #6 BLACK ......ooiiiiiiii s 5
25 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) .....ccooooiiiiiiii 1
26 1014947 ASSEMBLY, RESISTOR ... e e s 1
27 1019028-01 WIRE ASSEMBLY, #6 RED .....ooii e 1
28 1014948 ASSEMBLY, DIODE ......ooiiiiiiii i s 1
29 1019030-01 WIRE ASSEMBLY, #6 YELLOW ... s 1
30 1019029-01 WIRE ASSEMBLY, #6 GREEN ... e 1
31 1014856 WIRE ASSEMBLY, #68 WHITE ... .o e 1
32 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
33 1019201-01 KIT, 3-PIN PLUG ASSEMBLY .....etiiiiiiii e e s 1
34 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ... e 1

Page 13-7



Page 13-8



ELECTRICAL COMPONENTS, FRONT BODY—
CARRYALL | AND Il POWERDRIVE ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....c.ccooiiiiiiiiiiicicecee e 1
2 1016851 BUZZER, REVERSE ... s 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o e 2
4 1018306-01 ASSEMBLY, SCREW AND WASHER ... 2
5 1018262-01 SWITCH, KEY ..o e e e s 1
6 1018511-01 WASHER .. e e e e 1
7 1018307-01 NUT, KEY SWITCH ... e e 1
8 1018345-02 | CAP, KEY SWITCH (BLACK) ....ooiiiiiiiiieiie e s 1
9 1012505 KEY (PAIR) .o s 1
10 0008990 TIE,WIRE ..o s 2
11 1019355-01 LIGHT, BATTERY WARNING (AMBER) ..o e 1

Page 13-9



54
22
>3
[e¥e)
m

BE

I

@ 2 PLACES
a jo
<] TYPICAL
. e 3 PLACES
'
(G v

TYPICAL
® 3 PLACES
© & @
\
TYPICAL @\9/ TYPICAL
6 PLACES

‘ 12 PLACES TYPICAL
5 PLACES
D
@ )

(S

TYPICAL
6 PLACES

TYPICAL
6 PLACES

Page 13-10



BATTERIES, CHARGER RECEPTACLE—
CARRYALL | POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1018021-01 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) .....cccoiiiiiiiiiiiicce e 1
2 1017965-01 BEZEL, RECEPTACLE ... e s 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ......oiiiiii e s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......cciiiiiiiiiiici s 1
6 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) ..o 1
7 1013061 NUT, NYLON LOCK, #10 ... e s 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .....ooie e 3
9 1018949-01 ASSEMBLY, FUSE, 3/8 AMP ......cooiiiiiiici s 1
10 1018010-01 PLATE, RECEPTACLE BACKING ........oooiiiiiii e e 1
11 1018320-01 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
12 1017977-01 BATTERY, 8 VOLT POWERDRIVE ... s 6
12 1017977-02 | BATTERY, 8 VOLT POWERDRIVE, DRY .....ccccoiiiiiiiiiiiiiii s 6
13 1017978-01 CAP, BATTERY, 4 PORT GANG ..o s e s 6
14 1017957-01 WIRE ASSEMBLY, #6 BLACK ... e s e 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 ... 12
16 1018030-01 HOLD-DOWN, BATTERY ...t s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......cccciiiiiiiiiecece e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ....cueiiiiiiiee e 6
19 1013683 B O LT e e 6

Page 13-11



Page 13-12



COMPUTER, CONTROLLER, AND SOLENOID—
CARRYALL | POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019652-01 PLATE, COMPONENT MOUNTING ......cccoiiiiiiiiii i s 1
2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 .....cueiiiiiiiiii e 4
3 0007893 NUT, HEX, #10 = B2 .. e s e e e e e s 2
4 1014948 ASSEMBLY, DIODE ...t e 1
5 0001242 NUT, HEX, B/16 = 18 ..o s 5
6 0007174 WASHER, LOCK, 5/16 ... s s e s 5
7 1019026-01 BOOT, WIRE ... e s s e s oo s e e s me e e e e e e e meeere s 1
8 1014947 ASSEMBLY, RESISTOR ... e 1
9 1018836-01 SOLENOID, 48 VOLT (WITH MOUNTING BRACKET) ....ccccoiiiiiiiiniici s 1
10 1012285 SCREW, THREAD-ROLLING, 1/4 =20 X 5/8 ....ccuiiiiiiiei e 8
11 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) ... e e e 1
12 0001241 WASHER, FLAT, 5/16 ... e s e 6
13 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....occiiiiiiiiiiic s 3
14 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 .o 1
15 1019099-01 COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) ....cccoiiiiiiieiieeeeeeceeee 1
16 1018949-01 FUSE ASSEMBLY, 3/8 AMP ...t e 2
17 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK .....ccooiiiiiiie s 1
18 1019423-01 KIT, 3-PIN RECEPTACLE ..o e s 1
19 1017237 NUT, FLANGE, 5/16 - 24 ... s s 2
20 1019579-01 BRACKET, MOUNTING ...t s e s 1

Page 13-13






CONTINUOUSLY VARIABLE POTENTIOMETER—
CARRYALL Il AND VI POWERDRIVE ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1017392-01 ASSEMBLY, POTENTIOMETER HOUSING WITH GREY PLUG

(INCLUDES ITEMS 1 = 13) ittt et 1

1 N/A HOUSING, POTENTIOMETER .......cciiiiiii s 1
2 1017830 SWITCH, LIMIT ... e e e s e 1
3 1018226-01 SCREW, HEX HEAD, #4 - 24 ..o s 2
4 1018090-01 LEVER, POTENTIOMETER ...t 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 .....ooiiiiiiiiiii s 1
6 1011229 NUT, LOCK, “K”, #6 = B2 ... e s s e 1
7 N/A WIRE ASSEMBLY, #18 BLUE .......oooiiiiiiieece et e 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ......oooiiiiieee e 1
9 N/A POTENTIOMETER ... s 1
10 0008990 WRAP, TIE <o e s 3
11 N/A CONDUIT, ELECTRICAL ...t 1
12 1017424 BEARING, PIVOT SUPPORT ...ttt e s 1
13 1018951-01 RECEPTACLE, 3-PIN ..o s 1
14 1019201-01 KIT, B-PIN PLUG ... .o e e e s s 1
15 1018043-01 SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ... 2
16 1017743 COVER, ACCELERATOR ...ttt e 1
17 0008233 NUT, NYLON LOCK, 1/4 =20 ....cciiiiiiiiiiii e e s 4
18 0000332 WASHER, FLAT, 1/4 .o e e e 4
19 1018619-01 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 ..eeiieeeeee e 4

Page 13-15



JONVHO

N33HO

N
<& KEY
<3 SWITCH (2
)
C -
P&\@?’/\ (
N\\‘e\’\?’ \@
<
N\ S T
5 X \ + REVERSE
oS /\ - @ BUZZER

ON-BOARD
COMPUTER

CONTINUOUSLY
VARIABLE 4, Oy,
POTENTIOMETER e, N\

%

THREE WIRE
PLUG
o
g\}‘ﬂ\\r\‘(\\(
SN
IS
< (,,?/V\
@‘?\\N \e\\((o
o
FORWARD /
REVERSE
SWITCH
/

MOTI3A

ONTROLLER
ROTATED 180°

Hg ——

NMO!

BATTERIES

Page 13-16



WIRING—
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1019116-01 WIRE HARNESS (INCLUDES ITEMS 1 - 9) ..o 1

1 N/A WIRE ASSEMBLY, #18 GREEN ........cccoiiiiiiii e 1
2 N/A WIRE ASSEMBLY, #18 ORANGE ..o 1
3 1018651-06 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 4) ........... 1
4 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ....... 1
5 N/A WIRE ASSEMBLY, #18 RED/WHITE .......cooii e 1
6 N/A WIRE ASSEMBLY, #18 GREEN ..o 1
7 1019308-01 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
8 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiiiiic s 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......ociiiiiii e 1
10 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ... .o 1
11 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ..ccceooiiiiiiee 1
12 N/A WIRE ASSEMBLY, #18 RED .....cccooiiiiiiiii s 1
13 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .....ccccooiiiiiienen. 1
14 1019088-01 WIRE ASSEMBLY, #6 BLUE ... .o e 1
15 1016729 WIRE ASSEMBLY, #68 WHITE ... .o e e 1
16 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
17 1016732 WIRE ASSEMBLY, #6 YELLOW ... s e 1
18 1014948 ASSEMBLY, DIODE ... s e s s see e e 1
19 1014947 ASSEMBLY, RESISTOR ... e 1
20 1017957-01 WIRE ASSEMBLY, #6 BLACK ......ociiiiiii s 5
21 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................ 1
22 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................ 1
24 1018278-03 | KIT, WIRE AND TERMINAL, #6 BLACK ......cccccoiiiiiiiiiiii 1
25 1019045-01 WIRE ASSEMBLY, #6 RED .......ccoiiiiiiiiii e e e 1
26 1019046-01 WIRE ASSEMBLY, #6 BLUE ... .o e 1
27 1019047-01 WIRE ASSEMBLY, #6 ORANGE ... e 1
28 1019089-01 WIRE ASSEMBLY, #6 WHITE ..o s 1
29 1019044-01 WIRE ASSEMBLY, #6 GREEN .........ccooiiii s 1

Page 13-17



()
A6 .,

-@H9 (% n%%@w\@‘ \

2

(&) % \¢
NI
\ \
// \
‘U J) -

o
Sa
N

D9P -
092 ey

-
%@ =7 mﬂg
29007 - h@

/%@é@ oY

@\W!& )

Al inc A

T \W\%y%/%mw\
= N )

&

.
e

, @



COMPUTER, CONTROLLER, AND SOLENOID—
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 0007174 WASHER, LOCK, 5/16 .....oiitiiiiiiiii i e 4
2 0001241 WASHER, FLAT, 5/16 ... e e e e e 8
3 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ... e e 3
4 0001242 NUT, HEX, 5/16 = 18 ..ot s e e 4
5 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 ..ceiiiiiec s 1
6 1019183-01 CLAMP, WIRE ... e s e e s s s 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ......oooiiiiiee e 10
8 0000451 WASHER, LOCK, 1/4 ... e 10
9 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) .....oiiiiiiiiiiiii e 1
10 1019243-01 BUSHING, SNAP ... e s e e e 6
11 1019117-01 PLATE, MOUNTING ... oo s e s s 1
12 1019026-01 BOOT, WIRE ... e e s s s re e s 1
13 1017237 NUT, FLANGE, 5/16 - 24 ....ccuiiiiiiii e s 2
14 1014947 ASSEMBLY, RESISTOR ... e e e e e 1
15 0007893 NUT, HEX, #10 = B2 .. s e s e e e s 2
16 1014948 ASSEMBLY, DIODE ... e s s e 1
17 1018836-01 SOLENOID, 48 VOLT (WITH MOUNTING BRACKET) .....cccoiiiiiiiiiiic s 1
18 0000332 WASHER, FLAT, 1/4 ..o e e e 5
19 1019344-01 WASHER, FLAT, 5/16 ... e 2
20 1019099-05 | COMPUTER, ON-BOARD (INCLUDES ITEMS 21, 22 AND 23) ......coooiiiiiiiieeeee e 1
21 1018949-01 FUSE ASSEMBLY, 3/8 AMP  .....c.oiiiiiiiiiiicic s 1
22 1018278-03 KIT, WIRE AND TERMINAL, #6 BLACK .....coiiii s 1
23 1019423-01 KIT, 3-PIN RECEPTACLE ... e e 1

Page 13-19



TYPICAL

2 PLACES

TYPICAL
2 PLACE

YPICAL
3 PLACES

T

po

2 PLACES

TYPICAL

Q

BATTERY
MOUNTING

‘/o
(&)
| \

|

TYPICAL

i 12 PLACES

|

&

Page 13-20



BATTERIES, CHARGER RECEPTACLE—
CARRYALL Il POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017977-01 BATTERY, 8-VOLT POWERDRIVE ........cccoiiiiii s 6
1 1017977-02 | BATTERY, 8-VOLT POWERDRIVE, DRY ......ooiiiiiiii e e 6
2 1017978-01 CAP, BATTERY, 4 PORT GANG ... s e e s 6
3 1017957-01 WIRE ASSEMBLY, #6 BLACK ... e 5
4 1016682-01 ROD, BATTERY HOLD-DOWN .....ociiiiiiiiiiii s 8
5 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 ....ooeiiiiiiiiei e s 8
6 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......oiieieeeeeee e 8
7 1018030-02 | HOLD-DOWN, BATTERY, LONG .......ooiiiiii e 2
8 1018030-01 HOLD-DOWN, BATTERY, SHORT .....c..ooiiiiiiiii s 2
9 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 ......ooiiiiiiiei e 12
10 1018021-01 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 11 - 18) ..o 1
11 1017965-01 BEZEL, RECEPTACLE ...t e 1
12 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY .....ccoiiiiiiiiii s 1
13 N/A WIRE ASSEMBLY, #10 RED .....ooouiiiiiiii e 1
14 N/A WIRE ASSEMBLY, #10 BLACK ... s 1
15 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 16) ....c.ccocuiiiiiiieieee e 1
16 1013061 NUT, NYLON LOCK, #10 ..ot s 2
17 1017705 SCREW, PHILLIPS PAN HEAD, TYPE AB, #8 ......cooiiiii i 3
18 1018949-01 ASSEMBLY, FUSE, 3/8 AMP ... oo s 1
19 1018010-01 PLATE, RECEPTACLE BACKING .......ooooiiiiiiieee e s 1
20 1018320-01 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ...c.coiiiiiiiicin s 4

Page 13-21



RIGHT
HEADLIGHT
GR GROUND
5 KN TERMINAL
Lug BLOCK
o

WHiTe

LEFT
HEADLIGHT

VOLTAGE
T GHT LIMITER
0
BATTERY
CONDITION
w | L INDICATOR
g o
| 3
5| ® N &
2 © V\G’?}“v\
w2 o GROUND
£ 2 S TERMINAL
£l0 -
w - - LIGHT
> - SWITCH BLAGK
@ _ P —_

:

GRN/W

BLUE

CONTINUOUSLY %
VARIABLE 4, <Oy,
POTENTIOMETER "/@( N
4
N
THREE PIN \/

u w N

BLACK

\ BROWN
~

THREE PIN
CONNECTOR i.

ORANGE
GREEN
HOAN BROWN
BUTTON
YELLOW

RED/WHITE

: G2y

DIMMER
SWITCH

TWO PIN

PARK
CONNECTOR LIMIT
SWITCH
ORANGE/WHITE @
2
@ BRAKE
LIMIT
W swiTcH
RED GREEN/WHITE @
@\\ YELLOW
WHITE

Page 13-22



REVERSE
SWITCH

J

BN

BLACK

FORWARD /

/
, «
/ ‘8\\«/ \
K LIMIT
< SWITCH
1 <
& oS

O //

ON-BOARD
COMPUTER

ow“"eﬁ\

O //.\

N\
ES

N{\e\\’\?’ =y

&

CONNECTOR







WIRING—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1019693-01 | WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 = 21) w.eooorvvvoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeee 1

1 N/A WIRE ASSEMBLY, #16 BLACK ......cooorvvveeeeoeeceeeessseseesssessssseeessssssssssessssssseseesssessssssesssnnns 1
2 N/A WIRE ASSEMBLY, #16 BLACK ........orvveeeeeeeeeeeeeeeeeseeseeoe e sseeeseseeseseseeeseeeesseeeneenees 1
3 N/A WIRE ASSEMBLY, #14 BLACK ........oorvveeeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeesseseeeeeeeseeeeneenens 1
4 N/A WIRE ASSEMBLY, #16 WHITE —.......oorooeoeoeeeeeeeeeeeeeeeeeeee e seeeeeeeeeseseeeeeeeeeeseeeennenens 1
5 N/A WIRE ASSEMBLY, #18 BLUE .......oooeeeeeeeeeeeeeeeeeeeseeeeeeeseeeeeeseesseeeeesseesseseeeeseesseeeesennnns 1
6 N/A WIRE ASSEMBLY, #16 BROWN .......o.rvvvoeeeoeeeeeeesoeeeeseeesseeeeeesesssseseesssesssseseesssesssseeesssnnes 1
7 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .........vvcoooeeeeeoeeeeeeeseessseseeesseosseseeesseessseeesnsonns 1
8 N/A WIRE ASSEMBLY, #16 ORANGE ..........oooocoooeeeeeeeoeseeeeeoeseeeeeeeesee s eseseeeeeeeseseeneeeens 1
9 N/A WIRE ASSEMBLY, #18 BLACK ........oorevveeeeeeeeeeeeeeeeseeeeeoesseeeeeeeeseeeeeseeesseseseeeeesseeeeseenens 1
10 N/A WIRE ASSEMBLY, #16 BROWN .........rvveoooeeeeeeeeeeeeseeeeeoeeseeeeeeeesseeeeeseeesseeeeeseeeseseeeenenenns 1
11 N/A WIRE ASSEMBLY, #18 RED ........cooooreeeeeeeeeeeeeeeeseeseeseeossseseeeesessseeeeesssesseseesssesssseeeseennns 1
12 N/A WIRE ASSEMBLY, #16 RED/WHITE .........coroevveeeeeeeeeeeeeoeeeeeeeeeesssesseessessseseesssessseseesnsenes 1
13 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ........ovvcoooreereeeeeeeeeeeeesssseseesseesseseeesseessseeesnsenns 1
14 N/A WIRE ASSEMBLY, #16 GREEN/WHITE ........ovvoeeeeeeeeeeeeseeeeeeeoeseeeeeseee e eseeeeneonens 1
15 N/A WIRE ASSEMBLY, #14 YELLOW ......oovvvooooeeeeeeeooeeeeeeeeooeeeeeeeeeeseeeeeeeees e eeeeeeeeeeseeeeneenens 1
16 | 1016698 WIRE ASSEMBLY, #10 RED .......oooooeeeeeeeeeeeeeeeeesseseeseeeseeeeeeeeeesseeeeeseeesseeeeeeeeeeseeeeseennns 1
17 N/A WIRE ASSEMBLY, #18 YELLOW .....oovvvoeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeesseeeeesseesseseeeseesssseeeesennnns 1
18 N/A WIRE ASSEMBLY, #18 WHITE ......c.orevvveeeeeeeeeeeeoeeeseeseeesseeeeesseessesseessessseseeessesssseeesennnns 1
19 N/A WIRE ASSEMBLY, #18 RED .........oorreeeeeerosseessessseseesseessesseessssssssssesssssssssssesssssssnssesssnnes 1
20 N/A WIRE ASSEMBLY, #18 ORANGE ..........o.oooiooeeoeeeeoeeeeeeooeeeeeeeeoeeeeeeeeeee oo eseeeeneenens 1
21 N/A WIRE ASSEMBLY, #16 BLACK w.......ooreveeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeee e sseseeeeeeeeseeeeneenees 1
1019116-01 | WIRE HARNESS, POWER (INCLUDES ITEMS 22 = 81) ....oorvvvoeeeeeeeeeoeeeeeeeeeee e 1

22 N/A WIRE ASSEMBLY, #18 GREEN ........ooevvvooeeoeeeeeeeesoeseeseeesseseeeesessssssseessessseseesssessssseeseonnes 1
23 | 1018651-06 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 | 1018830-02 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE .............cooereeveeeeeeseeseeoesseeeeeeseossesseessessseseesssessssseeesesenes 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ......oocvvveeeeeeeereoeeeeseeeseosssesseessessseseesssessssseesesenns 1
27 N/A WIRE ASSEMBLY, #18 RED ........ooooroeeeeeeeoeeeeoeoeeeeseeseeoeeeeeeeeeeoseeeeeeeeeeeeeeeeeeeeeseeeeneeeens 1
28 N/A WIRE ASSEMBLY, #18 GREEN .........orvvvoeeoeeeeeeeeoeeeeeseeoeeeeeeeeeeoeseeeeseeeesseseeeeeeeeseeeeneenens 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE ...........oorooeoeeeeeeeeeeoeeeeeeeeeeeseeeeeseees e seeeeneenens 1
30 | 1019308-01 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......orvvoeeoeeereeeeeeeeeeeeeeeessseeseesseesseseeeesessseeeenennnns 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 - 88) ......orvvveeeeeeeeeeeeeeseeeeeeeeseseeeeeeen 1

32 | 1019099-03 COMPUTER, ON-BOARD (SEE PAGE 12-30) (INCLUDES ITEM 33) .......oovrvvverererrennenee. 1
33 | 1018278-02 KIT, WIRE AND TERMINAL, #6 BLACK .......ovvooooerrereeeeeeeeeeeeeeeeeeeeeseesseeeesseeeseneeee 1
34 | 1019045-02 WIRE ASSEMBLY, #6 RED .......ov.oooooeeeeeeeeoeeeeeeeseseeseeseesssseeeeeesesssesseessessseseessssssssseeesennnns 1
35 | 1019089-02 WIRE ASSEMBLY, #6 WHITE ........coooreeeeeeoeeeeeeeeeeeeeseeeeeoeseeeeeeeees e seseeeeseesseeeeennnnns 1
36 | 1019044-02 WIRE ASSEMBLY, #6 GREEN ..........oorvvveeeeeeeeeeeesseseeeeeesseeseeesesssseseeessessseseeessessssseeeseonnes 1
37 | 1019046-02 WIRE ASSEMBLY, #6 BLUE .........oooreeeeeeeoeeeeeeeeseseseesseessseseeessessssseesssessseseesssesssseeessonnns 1
38 | 1019047-02 WIRE ASSEMBLY, #6 ORANGE ..........cvvveoeeoeceeeeeeseseeeeeosseeeeeeseesseseesssossseseesssesssseeeesesnnns 1
39 | 1018291-01 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) .......ccoovvvverrrrrreirrrnnees 1
40 | 1014947 ASSEMBLY, RESISTOR ....ooorvvooeeeeeeeeeosseeeeeeeeossseseeeesesssseeesessssseseesssesssssseeesonsseeneesensene 1
41 1017957-01 | WIRE ASSEMBLY, #6 BLACK .........oorervveeeeeeeeseeoeeeeeeeseessseeseeseosseseeesseessesseessosseseeeseess 5
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
43 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................ 1
44 N/A WIRE ASSEMBLY, #16 RED ........cooreeeveeeeeeeeeeoeseseeeesesssesseesssssssssesssesssssseessosssssseneeseesee 1
45 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) ........ccooorrreveeeennna. 1
46 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ........o.oooooeeeeeeeeeeeeeeeeeeeeseeeeeee e sseeneeneene 1
47 N/A WIRE ASSEMBLY, #18 RED ........cooeeeeeoeeoeseeeeoossseseeeesessseseessssssssssesssessesssesssssssssesesssese 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ........cooovrvvveeeennn. 1
49 | 1019088-01 | WIRE ASSEMBLY, #6 BLUE ........coorrrveoeeeeeeeeeeeeeeseeeseeeseeeeeseeeseseeeessossseseeessesssssseesssnssaeneeee 1
50 | 1016729 WIRE ASSEMBLY, #6 WHITE ......cooomeevveeeeoeeeeeeossseseeeeseesssseeesssssesssesssessssseessssssssenessesse 1
51 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
52 | 1016732 WIRE ASSEMBLY, #6 YELLOW. ......oomrvveoeeeeeeeeeeseeeeeeeeesseeeeeeeesseeseeeesesssseeeeesensssseeneeeeenee 1
53 | 1014948 ASSEMBLY, DIODE ........cooireeeveeeeeeeeeeeoeeseeeeeesesseeeeseesssseeessesseeseesssesesseeessessseseesseeee 1

Page 13-23




Page 13-24



ELECTRICAL COMPONENTS, FRONT BODY—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 0008639 WRAP, TIE e e 2
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ..o 1
3 1016851 BUZZER, REVERSE ... e e 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....eoiiiiiiieeeci e 2
5 1016356 BLOCK, TERMINAL ...ttt 1
6 1013357 RIVET, ALUMINUM POP, B/32 .....oiiiiieii s e 2
7 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ....cueiiiiiii e 1
8 0007820 WASHER, INTERNAL TOOTH, 5/16 ..ot s 1
9 1019551-01 NUT, MB X 1 /4 oo s 1
10 1011825 BRACKET, HORN ... e e s e s 1
11 0000304 BOLT, HEX HEAD, 1/4 - 20 X T ..o e e e 2
12 0000332 WASHER, FLAT, 1/4 .o 2
13 0008233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiiici s 2
14 1016897-01 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 25) .......ccocoiiiiiiiieen. 1
15 1016897-02 | ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 24 AND 26) ........... 1
16 1017066 HARNESS, HEADLIGHT WIRE ..o 1
17 1017059 LOCK, BULB COLLAR ......oooiiii i e s 1
18 1017060 BULB, HALOGEN ... e e s e 1
19 1017061 LENS, HEADLIGHT ... e s s s 1
20 1017064 BRACKET, MOUNTING ......ooiiiiiiii et 2
21 0007893 NUT, HEX, #10 = 32 ..o 2
22 1013461 SCREW, HI-LO, #10 = 16 ... s e 2
23 1017065 RETAINER, HEADLIGHT ..o e e 1
24 1017062 ASSEMBLY, TURN SIGNAL LENS ... .o s 1
25 1016880 BEZEL, HEADLIGHT, DRIVER SIDE.........c.ccoiiiiiiiii s 1
26 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........ccooiiiiii e 1

Page 13-25




Page 13-26



CONTROLS AND GAUGES—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1019355-01 | LIGHT, BATTERY WARNING (AMBER) .......ovooiveereeeeeeeeeeeeeseeeseeeeseeeseseeseeeesne e sneesenesneen 1
2 1018142-01 | INDICATOR, BATTERY ....oooeoeeeeeeeeeeeeeeeeeseeeeeeeeesee e eee s es s eeseeeeene e sese s ss s s 1
3 1018147-01 | RETAINER, PUSH ON .....iooioeeieeeeeeeeeee e eeeeeeee e eeeeeeee s eeeeseeene e sese s seeeseseeenes 2
4 1011610 WASHER, LOCK, #8 ...eeoveeeeeeeeeeeeeeeeeeee e se e esee e eseeeseees e ee s eseeese s eeseeseees s 1
5 1016092 SCREW, PAN HEAD MACHINE, #8 - 32 X 7/16 ...ocvvoeeeeeeeeeeseseeeeeeesseesesesesesee s sseesnnnanes 1
6 1018306-01 | ASSEMBLY, SCREW AND WASHER .........covoieeeereeeeeeeeeeeeeeeeseeseeeeseeseee e seeeesse s senee e 1
7 1018262-01 | SWITCH, KEY ..o eeeee e ee s ee e se s eee e s ee s eeee e ee s eseess e sesee e 1
8 10T8511-01 | WASHER ..o e ee e e ee e e ees e ee e ee s es e ee e s eseese e seeeeesesene 1
9 1018307-01 | NUT, KEY SWITCH ..o s e eee s s eeseess s ene s snee s enees 1
10 1018345-02 | CAP, KEY SWITCH .ooooeooeeeeeeeeoeee oo eee e eeeee s eee e ene e seeeeenee 1
11 1012505 KEY (PAIR) ..o e eeee e ee e s e se e ee e ee e ee e eee e s es e e e es e ee e eee e se e eee e 1
12 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 13) oo eeeeeeeeeseseeeeeeeeeseeeeeeses s s seneeenes 1
13 1013857 KNOB, LIGHT SWITCH ..o eseeeese s eee s sees e ene e 1
14 1011439 SWITCH, LIMIT oo ee e ee e e e see e 2
15 1011557 SCREW, HEX HEAD MACHINE, #6 - 32 X 1 ...vooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s seee s 4
16 1019322-01 | NUT, NYLON LOCK, #6 = B2 ....oooeeieeeeeeeeeeeeseeeeeseeeeeseeeseseesseeesseeeseeeseeseeseseeeseess e sseesesesenes 4
17 1019571-01 | BRACKET, BRAKE LIGHT SWITCH ....ooivoieeeeeeeeeeeeeeeeeeeeeeesesseeeeseeeee e seseesne s e seneeneen 1
18 1011280 NUT, LOCK, 5/16 = 18 ..erveoeeeeeeeeeeseeeeee e ee e ee e es e eeee e see e 1
19 1019698-01 | SWITCH, DIMMER ... eeeee e e seeeseeeeesee e eee e e s eeeeseeeee e seseeeseese e seeeseeeeenes 1
20 1018713-01 | STAND-OFF, DIMMER SWITCH .....vouvereeeeeeeeeeeeeeeeeeseeeseeee s eeeeeseeesee e sese s s seses e 2
21 1018712-01 | SCREW, MACHINE, #10 = 32 X 1 oocvvooeeeeeeeeeeeeeeeseesee e eeeeesseeseeesseeene e sesss s s e senseneens 2
22 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 .....ooveiveeeeeeseeeeeeeeeeeeeeeeseeeeeeeee s seee e 2
23 | 0007893 NUT, HEX, #10 = B2 ..o eeeeeeeeeee e ee e ee e e e ee e ee e e eeee e 2
24 1019697-01 | BUTTON, HORN .....ooeoeeeeeeeeeeeeeseeeeeeee e seeeeeeeeeseees e eeeeesee s s seeeseeeseeee e seseeeseess e seeeseseeenees 1

Page 13-27



SOLENOID

© 24 //
Fa X
Iz
¥/
48

ez

7]
W
(&)
b4
|
o
(3]

~_FUSE BLOC
MOUNTING

® TRy

J YD)
ZEON

DAELD \ 4

oo\ L1€

TERMINAL
BLOCK
MOUNTING

o
Y i J

Y N\&
Y/
@

\

ﬁk@
%@ 2D\ @

DT /%@E@ (100 @%@A@@@

<«
S
@

RO

Page 13-28



ELECTRICAL COMPONENTS, CENTER BODY—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 0007174 WASHER, LOCK, 5/16 .....oiitiiiiiiiii i e 4
2 0001241 WASHER, FLAT, 5/16 ... e e e e e 8
3 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ... e e 3
4 0001242 NUT, HEX, 5/16 = 18 ..ot s e e 4
5 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 ..ceiiiiiec s 1
6 1019183-01 CLAMP, WIRE ... e s e e s s s 2
7 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 ......oooeiiiiee e 8
8 0000451 WASHER, LOCK, 1/4 ... e 8
9 1018402-03 | CONTROLLER, 48 VOLT (300 AMP) .....oiiiiiiiiiiiii e 1
10 1019243-01 BUSHING, SNAP ... e s e e e 6
11 1019117-01 PLATE, MOUNTING ... oo s e s s 1
12 1019026-01 BOOT, WIRE ... e e s s s re e s 1
13 1017237 NUT, FLANGE, 5/16 - 24 ....ccuiiiiiiii e s 2
14 1014947 ASSEMBLY, RESISTOR ... e e e e e 1
15 0007893 NUT, HEX, #10 = B2 .. s e s e e e s 2
16 1014948 ASSEMBLY, DIODE ... e s s e 1
17 1018836-01 SOLENOID, 48 VOLT (WITH MOUNTING BRACKET)......ccccoiiiiiiiniiiin e 1
18 0000332 WASHER, FLAT, 1/4 ..o e e e 4
19 1019344-01 WASHER, FLAT, 5/16 ... e 2
20 1016356 BLOCK, TERMINAL ... s e e 1
21 1013357 RIVET, ALUMINUM POP, 5/32 .....ooiiiiiiiiiiice s 2
22 1015741 BLOCK, FUSE ... e e s s e e 1
23 1016423 FUSE, 20 AMP ... e e s s me e 3
24 1012438 NUT, NYLON LOCK, #10 = 24 ..o e e s 2
25 0000183 WASHER, FLAT, #10 ..o e 4
26 1016363 COVER, FUSE BLOCK ... e e s s s 1
27 0001017 NUT, HEX, #10 - 24 ..o s e e e s 2
28 0001016 WASHER, LOCK, #10 ...t s s e 4
29 1016631 NUT, PUSH ..o e 2
30 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ...ceiiiiiiiiei e s e 2

Page 13-29



APPLY HEAT SINK
COMPOUND TO BACK
OF VOLTAGE LIMITER

TYPICAL
2 PLACES

VOLTAGE
LIMITER
MOUNTING

Page 13-30



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1019099-03 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 7) ..cceciiiiiiiiiicicicee e 1
2 1018949-01 FUSE ASSEMBLY, 3/8 AMP  ......eoiiiiii e e s 1
3 1019423-01 CONNECTOR, 3-PIN ... e e s e 1
4 1018278-02 KIT, WIRE AND TERMINAL, #6 BLACK ... 1
5 1018844-01 LABEL o e 1
6 0008168 WRAP, TIE <o s 2
7 1019349-01 LABEL o e e e e 1
8 1019575-01 ADAPTER, TWO-WAY (INCLUDES ITEM 9)....ooiiiiiiiiiii e 1
9 1018949-01 FUSE ASSEMBLY, 3/8 AMP .....c.oiiiiiiiiiici s 1
10 0008990 TIE,WIRE .o s 1
11 1019316-01 ASSEMBLY, COMPONENT COVER ... e 1
12 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 =20 X 5/8 .......ccoieiiiiieieecec e 2
13 0000451 WASHER, LOCK, 1/4 ..o s 4
14 0000332 WASHER, FLAT, 1/4 ..o e s e e 3
15 1017853 SCREW, HEX HEAD MACHINE, #6 - 32 X 3/4 ......neii e 2
16 1011229 NUT, KLOCK, #6 = 32 ...t e s s 2
17 1019668-01 BLOCK, TERMINAL ...ttt bbb 1
18 1018108-01 LIMITER, VOLTAGE (INCLUDES ITEM 19) ..o 1
19 1018367-02 COMPOUND, HEAT SINK ... s s e A/R
20 0001028 NUT, HEX, 1/4 =20 ..ot s e s s 2
21 1018024-01 GROMMET, 5/8 ... e e e e 1

Page 13-31



TYPICAL
2 PLACES

TYPICAL
2 PLACES

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 13-32



ELECTRICAL COMPONENTS, REAR BODY—
CARRYALL VI POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017977-01 BATTERY, 8-VOLT POWERDRIVE ..o 6
1 1017977-02 | BATTERY, 8-VOLT POWERDRIVE, DRY ......coiiiiiiii e s 6
2 1017957-01 WIRE ASSEMBLY, #6 BLACK ... e e s 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 .....ooiiiiiiieee e 12
4 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 .....cccoiiiiiiiiiiiii s 8
5 1018030-01 HOLD-DOWN, BATTERY, SHORT ..o s 2
6 1018030-02 | HOLD-DOWN, BATTERY, LONG ......ooiiiiie e e e 2
7 1016682-01 ROD, BATTERY HOLD-DOWN ..o s 8
8 1017978-01 CAP, BATTERY, 4 PORT GANG ......ccooiiiiiiiiiiii e 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ..o 2
10 N/A HOUSING, TAILLIGHT ... e 1
11 1011582 BULB . e e e n e 1
12 N/A GASKET .o s 1
13 N/A LEN S e e e e 1
14 N/A SCREW, LENS .o e e s s 2
15 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ... 4
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) .....cccoiiiiiiiiiiiiiicicccc e 1
17 1016851 BUZZER, REVERSE ... s 1
18 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o e 2
19 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ooociiiiiier e 8

Page 13-33



Page 13-34



BATTERY CHARGER E
_E



Page 14-2



POWERDRIVE BATTERY CHARGER,
DOMESTIC—CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

12 3 4

1018022-01 CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH MALE GROUNDED PLUG ..o 1

1018022-02 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG ........cccoooiiiiiiiiicceeceee e 1
1018022-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)

240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG .........ccooiiiiiiiiiiiiiec e 1

1 1018283-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ....ooouiiiiiii e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ... 10
3 1018197-01 ASSEMBLY, TRANSFORMER ..o s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) ......coooiiiiiiiiie e 1
6 1018311-01 KIT, WIRE ASSEMBLY ... oo s 1
7 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........ccccueneeee 1
7 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ..........cccceeuenee. 1
7 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccceeuenne. 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....cccociiiiiiieiieiecceee 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......cccoiiiiiieiir e 1
10 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......ccocciiiiiiii e 1
11 1018287-01 BREAKER, CIRCUIT, 15 AMP ... s 1
12 1018286-01 RELAY, POWER, 48 VDC ... e s 1
13 1018288-01 CORDSET, AC, 80 INCHES LONG ......coiiiiii e 1
13 1018288-02 CORDSET, AC, 116 INCHES LONG ........ccooiiiiiiiiiicic s 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccooiiiiiiiii s 1

Page 14-3



Page 14-4




POWERDRIVE BATTERY CHARGER,
EXPORT—CARRYALL | AND I

ITEM PART NO. DESCRIPTION QTY

12 3 4

1018315-03 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH NO PLUG ... s e 1

1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH NO PLUG ..ottt 1

1 N/A ASSEMBLY, CASE (INCLUDES ITEM 2) .....cciiiiiiiiiiii e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....cciiiiiiceceeeeeee 10
3 1018382-01 ASSEMBLY, TRANSFORMER ... .o e s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......ccocoiiiiiii s 1
6 1018385-01 KIT, WIRE ASSEMBLY ... e 1
7 1018285-01 AMMETER (INCLUDES HARDWAREY) .......ooiiiiiiieii et 1
8 1018383-01 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccocoiiviiiiiinieiieee 1
9 1018387-01 BRACKET, POWER RELAY MOUNTING .......cccooiiiiiiiin s 1
10 1018386-01 SWITCH, 4-POSITION, SLIDE ..o e 1
11 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........cccceceeenne 1
11 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........cceecueennenne 1
11 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccceeuennee 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ccoiiii e 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccciiiiieiieie e 1
14 1018384-01 BREAKER, CIRCUIT, 15 AMP ... .ottt 2
15 1018317-01 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ......ccccooeiiiiiiiiiiieee 1
15 1018317-02 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) ......ccceeiiiiiiriececeee 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoiiiiiiiieieee e 1

Page 14-5



Page 14-6



POWERDRIVE BATTERY CHARGER,
EUROPEAN—CARRYALL | AND I

ITEM PART NO. DESCRIPTION QTY

12 3 4

1019562-01 CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)

103" DC CORD WITH MALE 3-PIN PLUG, 12 AWG .......coooiii e 1
1019562-02 | CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)

144" DC CORD WITH MALE 3-PIN PLUG, 12 AWG ........ccoiiiiii e 1

1 1018381-02 ASSEMBLY, CASE (INCLUDES ITEM 2) ..ot 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...c.cooiiiiiiiee e 10
3 1018382-01 ASSEMBLY, TRANSFORMER .......cciiiiiii s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ... 1
6 1018385-01 KIT, WIRE ASSEMBLY ...t 1
7 1019766-01 AMMETER (INCLUDES HARDWARE) ......cocoiiiiiiiiiiiii s 1
8 1019875-01 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .......ccccoeoiiiiiiiicne 1
9 1018387-01 BRACKET, POWER RELAY MOUNTING ......ccciiiiiiiiiiee e 1
10 1018386-01 SWITCH, 4-POSITION, SLIDE ... s 1
11 1018289-01 CORDSET, DC, 103" LONG WITH MALE 3-PIN PLUG, 12 AWG .........cccocoiiiiiiiiriice 1
11 1018289-02 CORDSET, DC, 144" LONG WITH MALE 3-PIN PLUG, 12 AWG .........ccoociiiiiiirceee 1
11 1018289-03 CORDSET, DC, 250" LONG WITH MALE 3-PIN PLUG, 12 AWG ..o 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) .......cccoiiiiiiiieii e 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .........ccooiiiiiiiiiicicee e 1
14 1018384-01 BREAKER, CIRCUIT, 15 AMP ... s 2
15 1019735-01 RECEPTACLE, AC CORD ... s s s 1
16 1019583-01 CORDSET, AC, CONTINENTAL EUROPE, 96" LONG (WITH MALE 2-PIN PLUG) ............... 1
17 1019582-01 CORDSET, AC, U.K., 96" LONG (WITH MALE 3-PIN PLUG) ......ccccooiiiiiiiiiiiininiccceis 1

Page 14-7



/

'

Q

ey,
/ /
/
7/
/
\,;
7 )
{
/ v/
0
O
-

A

Page 14-8



ON-BOARD POWERDRIVE BATTERY CHARGER,

DOMESTIC—CARRYALL VI
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1018143-01 ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ON-BOARD
120VAC 48VDC 60 HZ (INCLUDES ITEMS 1 - 20) ...ooioiiiiiiiieeee e 1
1 1018161-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ....oocuiiiiiiiiiiii s 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....cciiiiiiccceeeceeee e 12
3 1017187 ASSEMBLY, RETRACTABLE CORD REEL .......ooiiiiie e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) ......ccccccoviiiiiiiieieene. 1
5 1018197-01 ASSEMBLY, TRANSFORMER .......ccoiiiii s 1
6 1018417-01 KIT, WIRE ASSEMBLY ... s s 1
7 1018419-01 BOARD, CONTROL ...t s e e e 1
8 1018387-01 BRACKET, RELAY AND RESET BOARD MOUNTING ......cccoooiiiiiiieiee e 1
9 1011707 BRACKET, MOUNTING .....cooiiiiiii s 2
10 0008233 NUT, LOCK, 174 = 20 ... e e e e s s 4
11 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 ... 4
12 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoiiiiiitieieet et 1
13 1018290-01 CORDSET, AC, 24 INCHES WITH GROUNDED PLUG .........cccociiiiiiiiiicieee 1
14 1018287-01 BREAKER, CIRCUIT, 15 AMP ... e 1
15 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccccoiiiieieeie e 1
16 1018291-01 CORDSET, DC, 90 INCHES LONG WITH LEADS, 12 AWG .......cccooeviiriienieeeeeee e 1
17 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......cccoiiiiiiiiii e 1
18 1018285-01 AMMETER (INCLUDES HARDWARE) .......ooiiiiiii et 1
19 1018286-01 RELAY, POWER, 48 VDC .....c.ooiiiiieiiee et 1
20 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......oooiiiiiiiiieei e s 1
21 0007479 BOLT, HEX HEAD, 1/4 =20 X 1 1/4 .oooeie s 4
22 1014306 WASHER, FLAT, 1/4 oo s 4
23 0000451 WASHER, LOCK, 1/4 ..o e e s 4
24 0001028 NUT, HEX, 1/4 =20 ..ooeeeee ettt e st s e e 4

Page 14-9



Page 14-10



ON-BOARD POWERDRIVE BATTERY CHARGER,
EXPORT—CARRYALL VI

ITEM PART NO. DESCRIPTION QTY

12 3 4

1018143-02 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ON-BOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(INCLUDES ITEMS 1 = 21) eooveeeeeeeeeeeeeeeeeeeesee s eeeeesesee s eee e ees e ees s sees e eeeseeeees e 1

1 1018416-01 ASSEMBLY, CASE (INCLUDES ITEM 2) w.coorveeeveeeeeeeeseseesesseeseeseeessseeesesseesessseessseesessee 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 = 16 X 1/2 w..oveoeoveeeeeeeeeeeeeeeeeee e 12
3 | 1018382-01 ASSEMBLY, TRANSFORMER .......ovvcoiveeeeseeesesseeeeeeeeeseseeeseeseeseeseeessseeeseeseeseeseeeseseeesesse 1
4 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | 1017187 ASSEMBLY, RETRACTABLE CORD REEL ....oovveeeeeeeeeeeeseeeeeeeeseeessseeesessesessseesssesesessee 1
6 | 1018383-01 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .......oveeovveeeseereeeeeseseessesesee 1
7 | 1018419-01 BOARD, CONTROL. .....ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e eee e e e see e ee e eees s eeeeeeeees e 1
8 | 1018387-01 BRACKET, MOUNTING, RELAY AND RESET BOARD ........miveeeereeeeseeeeeeeeeseseeseeeesee 1
9 | 1018386-01 SWITCH, 4-POSITION, SLIDE ..cveeeeeeeeeeeeeseereeseeeeeseeeeeeseesssssseseseesessesesessesesseeesessessseees 1
10 | 1011707 BRACKET, MOUNTING: .....ecooeveeeeeee oo ee e se e eeeee s see e ee s 2
11 0008233 NUT, LOCK, 1/4 = 20 vveooeeeeeeeeeeeeee e eeeeeeeeeeeeeee e ses e ee e eees e es e eses e eee e eeeeeeeees e 4
12 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 oovoeoeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e eseseeeees e eeseee e ees s 4
13 | 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoveeeeeeeseeeereeseeoeeseeeeseseeesesseeessseeeeseeeeess s 1
14 | 1018290-01 CORDSET, AC, 3 x 1.5MM x 24 INCHES LONG, WITH GROUNDED PLUG .................... 1
15 | 1018384-01 BREAKER, CIRCUIT ...oooeeeeeeeeeeeeeeeeeeeee e eeeeeeeees oo eee e ee e ses s es e eees e eesee e ees e 2
16 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG «....couvverereeeeeeeeeeeseeeeeseeeeeeeeeeseeeeeeeeeeeeee 1
17 | 1018291-01 CORDSET, DC, 90.5 INCHES LONG WITH LEADS, 12 AWG ......vveeereeeeereeeesseeeseseersnnees 1
18 | 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE)...........oveeerveeeeseeeeeeeeeesseeeeeeeeeeseeeeessseeeseeneee 1
19 | 1018285-01 AMMETER (INCLUDES HARDWARE) .....ooveeiveeeeeeeeeeseeeeeseeeeeeeeeseeeeeeeeeee s seseeesesses 1
20 | 1018418-01 KIT, WIRE ASSEMBLY ....ovvorereeeeseeeeeeeeeseeseeeeeeeeeeees e sessesesseeeees s eseseeeees e ees e eseeeeeees s 1
21 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ....ouveerreeeeeeeeeeseesssseeseeseeesssseesssseesessseessseesessee 1
22 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 ...ovooeeeeeeeee et eesee e sesee s 4
23 | 1014306 WASHER, FLAT, 1/4 ...eovoeeeee oo eee e eeeee e eeee oo es oo ee e ees s ees e eses e ees e eeee e seseeeeseeen 4
24 | 0000451 WASHER, LOCK, 1/4 ..oveoeteeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeees e eseeess e ee s ees e eses e ees e seeseeseseeeeeseeen 4
25 | 0001028 NUT, HEX, 1/4 = 20 «.evvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeesseesesseeesesesees s eeesseeseseeeees s eesseeeeeseeesesseseees 4

Page 14-11



Page 14-12



ELECTRIC MOTOR E
_E



Page 15-2



MOTOR—POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1017857-01 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 20) .....cccceviiiiiiiinicceee 1
1 1017944 SHIELD, END ..o e e e e s e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING .......cooiiiii e 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ...oooiiiee e 1
4 N/A BUSHING, INSULATOR ......ooiiiiiiiiii e 2
5 N/A WASHER, FLAT, 5/16 ... e s e 4
6 N/A NUT, HEX, B/16 - 18 ..o s e e 4
7 N/A BUSHING, INSULATOR ...t s 2
8 1017961 SCREW, CLAMP, UNF, #10 - 32 X 8 5/8 .....cciiiiiiiiiiiicice s 4
9 1017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ......ccciiiiiiieeieceeceee s 2
10 1017951 SHIELD, END ...t e e s s s e e 1
11 1017949 SCREW, BRUSH HOLDER, #6 - 32 X 1/2 ... 2
12 1017948 RIGGING, BRUSH ..ot s 1
13 1017946 PACKAGE, BRUSH (2 PIECES) .....occuiiiiiiiic s 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .....ooiiiiiieii e 1
15 1011290 BEARING, BALL ... et 1
16 1017950 RETAINER, BEARING .......ccoiiiiiiicc s 1
17 N/A ARMATURE ..o 1
18 1017891-01 RING, GUIDE ... .o oo oo s e e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE ... A/R
20 1018228-01 RING, INTERNAL RETAINING ......cocciiiiiii s 1
21 1014201 BOLT, HEX HEAD, 1/4 =20 X 2 1/4 ..o s 3
22 0000451 WASHER, LOCK, 1/4 ..o e e s s 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o s 1
24 0007174 WASHER, LOCK, 5/16 .....oiitiiiiiiiiiii e s 1

Page 15-3



Page 15-4



TRANSAXLE— R
ELECTRIC VEHICLE s



Page 16-2



TRANSAXLE, TYPE G—
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1018960-01 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 -36) ...ccooiiiiiiiiiiicincc e 1
1 1018958-01 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3-7) ..ccooiiiiiiiiiiiciccee 1
2 1018959-01 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) ..o 1
3 1019222-01 STUD, LUG ...t e e 8
4 1019723-01 SLEEVE ..o 1
5 1011291 BEARING, OUTER AXLE TUBE ......coiiiii e s 2
6 1018971-01 RING, RETAINING ... e e e s 2
7 1019754-01 RING, RETAINING ... e e 2
8 1019760-01 BOLT, M10 X 1.5 X 35MM ....coiiiiiiiiiiicc s 10
9 1018979-01 WASHER, LOCK, 20MM .....c.oiiiiiiiii e s e e e s 10
10 1019235-01 SEAL, OIL, INPUT SHAFT ..o e e 1
11 1018955-01 GEAR CASE, PASSENGER SIDE ... 1
12 1018972-01 BREATHER ... e e 1
13 0007330 BEARING, DIFFERENTIAL .....oiiiiii e s 2
14 1018956-01 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ........cooooiiie e 1
15 1013794 SEAL, OIL, AXLE SHAFT .o 2
16 0007335 BEARING, INPUT GEAR ...t s 3
17 1019237-01 SHAFT, INPUT ..o e e e e e e 1
18 0007336 BEARING, INTERMEDIATE GEAR ... .o e s 1
19 1019069-01 ASSEMBLY, INTERMEDIATE GEAR ......ooiiii e s 1
20 1018954-01 GEAR CASE, DRIVER SIDE .....c.oooiiii s 1
21 1019722-01 PLUG, FILL oo e e s e e e 1
22 1019721-01 PLUG, MAGNETIC ... e e e s e 1
23 1019232-01 GASKET, PLUG ... e e 2
24 1018970-01 BOLT, M8 X 1.25 X BOMM ......ocuiiiiiiiiiiiiic s 11
25 1018976-01 PIN, DOWEL ..o e e e e e e 2
26 1019236-01 HOUSING, DIFFERENTIAL ..o e e 1
27 1019239-01 GEAR, DIFFERENTIAL ..o s s 2
28 1019036-01 PLATE, THRUST (IDLER GEAR) .....cctiiiiiiiiiiie s 2
29 1019230-01 GEAR, DIFFERENTIAL IDLER ..o 2
30 1019037-01 PLATE, THRUST ... oo e e s e e 2
31 1019221-01 PIN, DIFFERENTIAL ..ot 1
32 1019062-01 GEAR, OUTPUT .t bbb s 1
33 1018974-01 BOLT, M10 X 1.5 X 25MM ..o e s 4
34 1019724-01 PIN, DOWEL ... oo e e 1
35 1018957-01 ASSEMBLY, AXLE TUBE, DRIVER SIDE ..o 1
36 1019287-01 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ......cccciiiiiiiiiiiii s A/R
37 0000451 WASHER, LOCK, /4 ... e e e e 3
38 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..o e e 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THETYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD
THE PASSENGER SIDE OF THE VEHICLE.

Page 16-3






TRANSAXLE, TYPE K—
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1017683-02 | TRANSAXLE, TYPE K (INCLUDES ITEMS 1 -41) .o 1
1 1013785 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3-7) ..ccooiiiiiiiiiiiecceee 1
2 1013786 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) ..o 1
3 1013787 STUD, LUG ...t et ne e 8
4 1014207 BUSHING, 25 MM L. D. ..o s 1
5 1011291 BEARING, OUTER AXLE TUBE ......coiiiii e s 2
6 1013792 CIRCLIP, TYPE € ..o s s s 2
7 1016672 RING, RETAINING ... e e e 2
8 1013790 BOLT, M10 X 1.5 X 30MM ...t s 10
9 1013791 WASHER, LOCK, 13/32 ... e e s 10
10 1013775 SEAL, INPUT SHAFT OIL ..ot e 1
11 1013756 GEAR CASE, PASSENGER SIDE ... 1
12 1012711 BREATHER ... e s s 1
13 1013758 GASKET, CASE ... e s 1
14 0007330 BEARING, INNER AXLE TUBE .......ooi it 2
15 1013789 GASKET, AXLE TUBE ... s e 2
16 1017704 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ........cccoooiiii e 1
17 1013794 SEAL, AXLE SHAFT OIL i s s 2
18 0007335 BEARING, INPUT GEAR ...t s 3
19 1013764 SHAFT, INPUT e e s s 1
20 0007336 BEARING, INTERMEDIATE GEAR ..ot 1
21 1013766 GEAR, INTERMEDIATE, SMALL ... s 1
22 1013780 KEY, SUNK e e e e se e s se e 1
23 1013765 GEAR, INTERMEDIATE, LARGE ... 1
24 1013757 GEAR CASE, DRIVER SIDE ..o s 1
25 1013759 PLUG, FILL, WITH GASKET ...t 2
26 1013763 BOLT, MB X 1 X BOMM ... e e 10
27 1012710 PIN, DOWEL ...t e e 2
28 1013779 BOLT, M8 X 1.25 X 37MM ...t e 8
29 1013782 PLATE, LOCK ..ot 4
30 1013767 GEAR, OUTPUT .ot e e s s s 1
31 1013772 PIN, DIFFERENTIAL ..ot 1
32 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 36) ......ccceveiiiieiee e 1
33 1013768 GEAR CASE, DIFFERENTIAL (DRIVER SIDE) .......ccccooiiiiiiiiiiiciccicn e 1
34 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) .....couiiiiiice e 2
35 1013774 PLATE, THRUST (IDLER GEAR) ..o e 2
36 1013769 GEAR CASE, DIFFERENTIAL (PASSENGER SIDE)........cccciiiiiiiiiiiiieee e 1
37 1013771 GEAR, DIFFERENTIAL ...ooiiiiiiiiie e s 2
38 1013770 GEAR, DIFFERENTIAL IDLER ....coiii s 2
39 1013781 SHIM oo e e 1
40 1017703 ASSEMBLY, AXLE TUBE, DRIVER SIDE ..o 1
41 1014193 PIN, DOWEL ..ot bbb 1
42 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..o s 3
43 0000451 WASHER, LOCK, 1/4 ..o e e 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THETYPE KTRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD
THE DRIVER SIDE OF THE VEHICLE.

Page 16-5



(Cuoca |
NOTES




CubCar |

NOTES




Page 16-8






CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, Box 204558

Augusta, GA 30917-4658




	Contents
	Maintenance and Service Tools
	Maintenance and service tools
	Maintenance and service tools, CONTINUED

	Body and Trim
	FRONT BODY
	SEATS AND SUPPORT STRUCTURE—
	CARRYALL I, II, TURF II AND II PLUS
	SEATS AND SUPPORT STRUCTURE—
	CARRYALL VI
	TILT BED, HINGE, AND LATCH—CARRYALL I
	LATCH PLATE—CARRYALL I, II, TURF II AND II PLUS
	PROP ROD—CARRYALL II, TURF II AND II PLUS
	CARRYALL I, II AND II PLUS
	TILT BED, HINGE AND LATCH—
	CARRYALL II, TURF II AND II PLUS
	ACCESS DOOR AND SIDE DOORS—CARRYALL VI
	FLAT BED ASSEMBLY—CARRYALL VI
	FLAT BED TRIM—CARRYALL VI
	REAR COVER—CARRYALL I, II, TURF II AND II PLUS
	REAR COVER—CARRYALL VI
	Cargo Box–Carryall Turf II

	Wheels and Tires
	WHEELS AND TIRES

	Safety Decals
	SAFETY DECALS—
	CARRYALL I, II, TURF II, AND II PLUS
	SAFETY DECALS—
	CARRYALL I, II, TURF II, AND II PLUS
	SAFETY DECALS—
	CARRYALL VI
	SAFETY DECALS—
	CARRYALL VI

	Brakes, Pedal, and Cable Assemblies
	REAR BRAKE ASSEMBLY, SELF-ADJUSTING—
	carryalL i
	BRAKE PEDAL AND CABLE ASSEMBLY—
	vehicle with 4-wheel braking
	ACCELERATOR PEDAL ASSEMBLY—
	Electric Carryall i and all gasoline vehicles
	rear brake assembly, manually adjusted—
	carryall ii, TURF II, ii plus and vi
	brake PEDAL AND CABLE assembly—
	vehicle with 2-wheel braking
	FRONT BRAKE ASSEMBLY—
	VEHICLE WITH 4-WHEEL BRAKING
	ACCELERATOR PEDAL ASSEMBLY—
	ELECTRIC CARRYALL II AND VI

	Steering, Front and Rear Suspension
	STEERING COLUMN
	STEERING GEAR ASSEMBLY
	FRONT SUSPENSION, UPPER—
	vehicle with 2-wheel braking
	FRONT SUSPENSION, LOWER—
	vehicle with 2-wheel braking
	REAR SUSPENSION
	front suspension, upper—
	vehicle with 4-wheel braking
	front suspension, lower—
	vehicle with 4-wheel braking
	stabilizer bar—electric carryall ii,
	gasoline CARRYALL II, TURF II, II PLUS, AND VI
	WIRING—gasoline carryall i

	Electrical System – Gasoline Vehicle
	WIRING—Gasoline carryall Ii
	ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE— CARRYALL I, II, AND TURF II
	ELECTRICAL COMPONENTS, FRONT BODY— GASOLINE CARRYALL I, II, TURF II AND II PLUS
	STARTER/GENERATOR ASSEMBLY
	Starter/generator mounting
	Battery—gasoline vehicle
	electrical components, front body—
	gasoline carryall vi
	ELECTRICAL COMPONENTS, REAR BODY—
	GASOLINE CARRYALL VI
	HEADLIGHTS AND HOUR METER— GASOLINE CARRYALL TURF II
	FORWARD AND REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE
	WIRING—GASOLINE CARRYALL II PLUS
	WIRING—GASOLINE CARRYALL VI
	ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE—
	CARRYALL II PLUS AND VI

	Engine
	FE 290 ENGINE—
	Carryall i and ii
	FE 290 ENGINE—
	Carryall i and ii
	FE 290 ENGINE—
	Carryall i and ii
	FE 290 ENGINE—
	Carryall i and ii
	FE 290 ENGINE—
	Carryall i and ii
	ENGINE MOUNTING
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi
	FE 350 ENGINE—
	Carryall turf ii, II plus and vi

	Fuel, Intake, and Governor Systems
	FUEL SYSTEM
	GOVERNOR AND ACCELERATOR CABLES
	CARBURETOR ASSEMBLY, FE 290 ENGINE—
	CARRYALL I AND II
	CARBURETOR INSTALLATION
	INTAKE DUCT, CHOKE, AND air Box Assembly—
	Carryall i
	CARBURETOR ASSEMBLY, FE 350 ENGINE—
	CARRYALL TURF II, II PLUS AND VI
	INTAKE DUCT, CHOKE, AND air Box Assembly—
	Carryall ii, turf ii and ii plus
	INTAKE DUCT, CHOKE, AND air Box Assembly—
	Carryall vi
	EXHAUST SYSTEM, FE 350—
	Carryall Turf II, ii plus and vi

	Exhaust System
	EXHAUST SYSTEM, FE 290—
	Carryall i and ii

	Torque Converter
	DRIVE CLUTCH
	DRIVEN CLUTCH

	Unitized Transaxle – Gasoline Vehicle
	UNITIZED TRANSAXLE—GASOLINE VEHICLE
	UNITIZED TRANSAXLE—GASOLINE VEHICLE
	UNITIZED TRANSAXLE—GASOLINE VEHICLE
	WIRING— CARRYALL I POWERDRIVE ELECTRIC VEHICLE

	Electrical System – Electric Vehicle
	forward and reverse switch—
	powerdrive ELECTRIC vehicle
	multi-step potentiometer—
	carryall i powerdrive ELECTRIC VEHICLE
	computer, controller, and solenoid—
	CARRYALL I POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY—
	CARRYALL I and ii POWERDRIVE ELECTRIC VEHICLES
	BATTERIES, CHARGER RECEPTACLE—
	CARRYALL I POWERDRIVE ELECTRIC VEHICLE
	continuously variable potentiometer—
	carryall ii and vi powerdrive ELECTRIC vehicles
	wiring— carryall ii powerdrive ELECTRIC VEHICLE
	BATTERIES, CHARGER RECEPTACLE—
	CARRYALL II POWERDRIVE ELECTRIC VEHICLE
	COMPUTER, controller, and solenoiD—
	Carryall ii POWERDRIVE VEHICLE
	ELECTRICAL COMPONENTS, REAR BODY—
	CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	WIRING—
	CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY—
	CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	CONTROLS AND GauGES—
	CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, CENTER BODY—
	CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	electrical components, center body, Continued— CARRYALL VI POWERDRIVE ELECTRIC VEHICLE
	POWERDRIVE BATTERY CHARGER,
	DOMESTIC—CARRYALL I AND II

	Battery Charger
	ON-BOARD POWERDRIVE BATTERY CHARGER,
	DOMESTIC—CARRYALL VI
	ON-BOARD POWERDRIVE BATTERY CHARGER,
	EXPORT—CARRYALL VI
	POWERDRIVE BATTERY CHARGER,
	EXPORT—CARRYALL I AND II
	POWERDRIVE BATTERY CHARGER,
	European—CARRYALL I AND II

	Electric Motor
	motor—powerdrive ELECTRIC vehicle

	Transaxle— Electric Vehicle
	TRANSAXLE, TYPE G—
	POWERDRIVE ELECTRIC VEHICLE
	transaxle, TYPE K—
	POWERDRIVE electric vehicle




